
Gribetz International J513165119

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Parts Manual

Paragon M+ Series Chain Stitch Quilter



Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

© Copyright 2008, Gribetz International. All rights reserved.

Paragon, the stylized “G” logo, Global Systems Group, and the stylized “GSG” logo are registered trademarks of Gribetz 
International.

Leggett & Platt and the stylized “Leggett & Platt” logo are registered trademarks of Leggett & Platt, Inc. 

Adobe and Acrobat are registered trademarks of Adobe Systems, Incorporated.

All other product names in this manual are trademarked or copyrighted by their respective owners in the U.S and other 
countries. All rights reserved.

U.S Patents: 5,154,130; 5,505,150; 5,544,599; 6,026,756; 6,105,520; 6,170,414

Gribetz International
A Leggett & Platt Company
13800 N.W. 4th Street
Sunrise, Florida 33325

http://www.gsgcompanies.com

This manual may not, in whole or in part, be copied, photocopied, reproduced, translated, or converted to any electronic or 
machine readable form without prior written consent of Gribetz International.

Details herein are subject to change without notice.

Printed in the United States of America.

Part Number J513165119HC (hard copy), J513165119 l (CD-ROM)



Table of Contents

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Paragon M+ Series - 90”  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
Introduction  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

CD-ROM Navigation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
How to Read the Tables . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
How to Get Additional Help  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
How to Give Your Feedback . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

Bridge, Assembly #2, J1K0000240 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
Pre Assembly #1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

Pre Assembly #1, J1K0000246  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
Needle Guide Rod Bracket, Assembly, J513195000 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
Rocker Bearing Housing, Assembly, J5P10091AY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
Bearing Housing, Assembly, J513192485 (LH), J513192487 (RH)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
Needle Bar, Assembly, J5P101590A (90)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
Needle Bar Drive, Assembly, J5P3020020 (LH), J5P3020015 (RH)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
Needle Drive Lever, Assembly, J513192455 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

Pre Assembly #2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
Pre Assembly #2, J1K0000309  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18

Auto Lubrication, J1K0001150  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Main Shaft . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23

Main Shaft, J1K0000639 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
Eccentric Needle Drive and Cap, Assembly, J513170921 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 26
Eccentric, Shuttle/Looper, Assembly, J5P30382 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
Eccentric, Butterfly, Rear, Assembly, J5P30385 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30

Carriage . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Carriage, J1K0001121 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32

Carriage Block, Assembly, 1-1/4 x 1/2-13, J5Q13052AY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Carriage Block, Assembly, 1-1/4, J5Q13054AY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36
Carriage Block, Assembly, 1/2-13 Tap with 10-32, J5Q13055AY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37

Feed Rollers  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Rear Feed Rollers, J1K0001224  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39

Idler Arm, Assembly, J5Q134646A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Top Rollers and Drive, J1K0001367 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43

Arm Assembly, Upper Rear Roller, J513190806 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45
Idler Arm, Assembly, J5Q13465AY  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 46

Front Feed Roller, J1K0001434  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Splice Station  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52

Splice Station, J113170413 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 53
Drawing, Bag Closing, Assembly, J513179264  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55

 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 56
End of Table (sheet 1 of 2), J1K0001623  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 57
End of Table (sheet 2 of 2), J1K0001623  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 60

Ball Screw and Support, Assembly, J513195110. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 62
Thread Motion . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 64

Butterfly, J1K0000811  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
Butterfly Bearing Stand, Assembly, J5P30345AY. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 67
Thread Guide, Double Row Assembly, J5P303169A  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 68

Thread Rack, Lower, J1K0002722  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 69
Tack & Jump, Lower, J1K0000741 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70
Tack & Jump, Stop Motion, J568082140  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 73
Angle, Thread Guide with Eyelets, J568082142 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 75
Quilting Machinei



Table of Contents

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Channel, Thread Tension with Eyelets, J568082144  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 76
Thread Tension Bar, J568082145  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 77
Thread Pull-off Assembly, J568082150  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 78
Angle, Thread Pull-off with Eyelets, J568082161  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 80
Bar, Thread Pull-off with Eyelets, J568082162  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 81
Bar, Slider with Eyelets, J568082163  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 82
Thread Tension/Release/Clamp, J568082170 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 83
Thread Tension Assembly, J568082180  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 84

Timing  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 85
Looper, Timing, J1K0000534  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 86

Looper, Assembly, J518191605 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 89
Lever, Retainer Drive, Assembly, J5P100292A. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 91
Link, Upper Butterfly Drive, Assembly, J5P100402A. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 92
Rod End, Looper Drive, Assembly, J5P800231A  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 93
Rod End, Steel, 5/8 Hole, Assembly, J5Q12051AY  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 94
Link, Stud, Assembly, J5Q1208ASY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 95

Presser Foot . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 96
Presser Foot Drive, J1K0000564 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 97
Presser Foot Needle Plate, J1K0000930  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 98

Drawing, Presser Foot Drive, Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 99
Lever, Link, Block, Presser Foot Drive, Assembly, J513192489 (LH), J513192490 (RH). . . . . . . . . . . . . . . . 100

Guarding . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 102
Guards, J1K0002499 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 102
Doors, J1K0002661 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 105

Control Panel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 107
Enclosure, Main Cabinet, J1K0002633 (full kit) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 107
Panel, Main Cabinet, Assembly, J521019046 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 107

Electrical . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111
Valve Assembly, Pneumatic Panel Layout, J568082616  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111
Electrical Parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111

Pneumatic, J1K0000753 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 113
Decals  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 114

Decal Locations, J513191948  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 114
Retainer Drive Parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 117
Spare Parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 119
Options  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 123

Back Canopy, J1K0002216 (shown), J1K0002222 (Extended, not shown) . . . . . . . . . . . . . . . . . . . . . . 123
Material Handling Pack, J1K0002329 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 126
Material Handling Pack, Backing Stands, J1K0002317  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129

Index by Part Number . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  131
Index by Part Description. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  139
iiParagon M+



Paragon M+ Series - 
90”
Paragon M+ Series - 90”
The Paragon M+ Series shown in this manual includes the Paragon M+ 4 90” machine (J104409098).

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine1



Paragon M+ Series - 
90”
Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

2Paragon M+



Introduction Paragon M+ Series - 
90”
Introduction
This manual lists parts and assemblies for the 90” Paragon M+4 Chain Stitch Quilting Machine. For 
ordering instructions, please refer to the Gribetz Parts Center Manual (J513165002) or contact the Customer 
Service department at Gribetz International.

CD-ROM Navigation
This full color manual is available on CD-ROM in PDF (Portable Document Format) and can be viewed or 
printed from Adobe® Acrobat® Reader. All versions of Acrobat Reader are included on the CD-ROM.

This interactive manual allows you to click on a Table of Contents or Index entry from the Bookmarks tab in 
the Navigation Pane and go directly to that page. Cross-references and web sites are also linked. You will 
need internet access to link to web pages.

How to Read the Tables
Item numbers in tables identify callouts in illustrations and photographs immediately following the table. An 
item not shown in an illustration or photograph will be marked “n/s” in the table. An item shown in the 
illustration, but not listed in the bill of materials or kit will be marked as “n/b”. You will also note that some 
parts in the 110” machines are not in the 90” machines or have different measurements. All measurements 
are assumed to be Standard except where metric measurements are noted.

How to Get Additional Help
We recognize that there may be times when you may need additional help. Our Parts Center Hotline is 
available to you Monday through Friday, 8:00 a.m. to 5:00 p.m., Eastern Time. Our skilled personnel will be 
able to help you with parts identification and pricing. Before calling, always have your machine model, 
serial number, and size available.

Gribetz International Parts Center Hotline (800) 743-7378

How to Give Your Feedback
We’re interested in hearing what you have to say. Please let us know what you like in this manual, as well as 
what you don’t like. Tell us what you would like to see more or less of, or what you would like to see 
presented in a different way. We look forward to hearing from you soon.

Please address all comments to:

Global Systems Group, Technical Documentation
Sawgrass International Corporate Park
13800 North West 4th Street, Sunrise, Florida 33325

NOTE:  Some of our electronic manuals can be easily e-mailed. 
Your server will require space of 20Mb or more.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine3



Bridge, Assembly #2, J1K0000240Paragon M+ Series - 
90”
Bridge, Assembly #2, J1K0000240

Bridge (Rear View)

Bridge (Front View)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

4Paragon M+



Bridge, Assembly #2, J1K0000240 Paragon M+ Series - 
90”
Table 1  Bridge, Assembly #2, J1K0000240

ITEM QTY
90” 
M+ PART NO. DESCRIPTION

n/s 11 X J500203789 SCREW, HX HD CAP, 3/8-16 x  6 LG

n/s 11 X J500430037 WASHER, SPLIT, LOCK, MED, 3/8

n/s 11 X J500450037 WASHER, FLAT, USS, HARD, 3/8

n/s 14 X J5Q1342114 SHAFT, AUXILIARY SUPPORT

n/s 2 X J5P100052 BRACKET, AUXILIARY STIFFENER

n/s 4 X J5P100003 SUPPORT, BEARING BLOCK END

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine5



Pre Assembly #1Paragon M+ Series - 
90”
Pre Assembly #1

See the following assemblies and subassemblies: 

• “Pre Assembly #1, J1K0000246” starting on page 7.
• “Needle Guide Rod Bracket, Assembly, J513195000” on page 10.
• “Rocker Bearing Housing, Assembly, J5P10091AY” on page 11.
• “Bearing Housing, Assembly, J513192485 (LH), J513192487 (RH)” on page 12.
• “Needle Bar, Assembly, J5P101590A (90)” on page 13.
• “Needle Bar Drive, Assembly, J5P3020020 (LH), J5P3020015 (RH)” starting on page 14.
• “Needle Drive Lever, Assembly, J513192455” starting on page 16.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

6Paragon M+



Pre Assembly #1 Paragon M+ Series - 
90”
Pre Assembly #1, J1K0000246

See Table 2 starting on page 8.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine7



Pre Assembly #1Paragon M+ Series - 
90”
Table 2  Pre Assembly #1, J1K0000246

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 16 X J513195000 NEEDLE GUIDE ROD BRACKET ASSY

2 2 X J5P1000231 SHAFT, UPPER ROCKER, 73  LG

3 4 X J5P3020015 NEEDLE BAR DRIVE ASSY, RH

4 4 X J5P3020020 NEEDLE BAR DRIVE ASSY, LH

5 1 X J5P101590A NEEDLE BARASSY, 90

6 5 X J513192485 HOUSING, BEARING, ASSY, LH

7 4 X J513192487 HOUSING, BEARING, ASSY, RH

8 5 X J5P100043M SUPPORT, BUTTERFLY CENTER

9 8 X J5Q1155 NUT, HEX, JAM, MODIFIED, 3/4-16

10 8 X J5Q113C341 ROD, NEEDLE GUIDE, 3/4 x 14-1/8

11 1 X J513192411 SHAFT, CLASS L, 1-1/2 DIA x 148

n/s 2 X J500132201 SCREW, SOC HD SET, 7/16-20 x 3/4

n/s 4 X J500204347 SCREW, HX HD CAP, 7/16-14 x  2-3/4

n/s 2 X J500208732 SCREW, HX HD CAP, 7/8-9 x  2

n/s 4 X J500430087 WASHER, SPLIT, LOCK, MED, 7/8

n/s 4 X J504400087 WASHER, FLAT, SAE, HARD, 7/8 

n/s 2 X J513140555 FITTING, ELB, ST 1/4 OD x 1/8 NPT

n/s 2 X J513170150 CLEVIS, 7/16-20 x  3/8 HOLE

n/s 2 X J513192404 PLATE, AUXILARY SUPPORT

n/s 2 X J513192440 LEVER, ECCENTRIC, PRESSER FOOT

n/s 2 X J513192455 NEEDLE DRIVE LEVER ASSY, L/R 

n/s 2 X J513192466 GEAR, 18 TEETH, MODIFIED

n/s 2 X J513192472 CYLINDER, 1-1/2 BR x 1-1/4 STK

n/s 2 X J513192475 STOP, ECCENTRIC 

n/s 2 X J513192477 COLLAR, MODIFIED

n/s 2 X J513192479 KEY, 3/16 x 1/4 x  3/8 LONG 

n/s 2 X J513192494 GEAR ASSY, 132 T 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

8Paragon M+



Pre Assembly #1 Paragon M+ Series - 
90”
n/s 1 X J513192501 BRACKET, END SUPPORT, LH

n/s 1 X J513192502 BRACKET, END SUPPORT, RH

n/s 1 X J513192511 BRACKET, TENSION BAR SUP, LH

n/s 1 X J513192512 BRACKET, TENSION BAR SUP, RH

n/s 6 X J5P100021 BEARING, FLANGE 2-BOLT 1-1/2 B

n/s 20 X J5P100024 WASHER, FLAT, 17/32 ID x 15/16 OD

n/s 2 X J5P100038 BEARING, FLANGE, 4-BOLT 1-1/2

n/s 5 X J5P100045 STUD, 1/2-13 x  7  LG

n/s 5 X J5P100046 STUD, 1/2-13 x  8  LG

n/s 1 X J5P10091AY ROCKER ASSY, BEARING HOUSING 

n/s 1 X J5P30214 ROD, CONNECTING, 7/8-14 x 19.5

n/s 8 X J5P305422 SCREW, SHOULDER, 1/2 x 1 

n/s 2 X J5P30594L NUT, HEX, MODIFIED, 7/8 14, LH

n/s 2 X J5P30594R NUT, HEX, MODIFIED, 7/8 14, RH

n/s 1 X J5P30661 KEY, 1/4 x  3/4

n/s 12 X J5Q1039 FITTING, GREASE, 45° 1/4-28

n/s 16 X J5Q1039B FITTING, GREASE, 90° 1/4-28

n/s 2 X J5Q11361 BEARING, NEEDLE ROLLER 
1-1/4 ID x 1-1/2

n/s 2 X J5Q11371 BEARING, PILLOW BLOCK, 1 B

n/s 2 X J5Q1341112 COLLAR, 1-1/2  PLATED STEEL

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine9



Pre Assembly #1Paragon M+ Series - 
90”
Needle Guide Rod Bracket, Assembly, J513195000

Table 3  Needle Guide Rod Bracket, Assembly, J513195000

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J513195010 BRACKET, WITH 2 OIL HOLES

2 2 X J513195020 BUSHING, ALUMINUM

Bracket Top Side

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

10Paragon M+



Pre Assembly #1 Paragon M+ Series - 
90”
Rocker Bearing Housing, Assembly, J5P10091AY

Table 4  Rocker Bearing Housing, Assembly, J5P10091AY

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5P1000091 HOUSING, BEARING

2 1 X J5P100022 BEARING, BALL, 1-1/2 ID x  80mm OD

3 1 X J5Q1039A FITTING, GREASE, STR, 1/4-28
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p

Quilting Machine11



Pre Assembly #1Paragon M+ Series - 
90”
Bearing Housing, Assembly, J513192485 (LH), J513192487 (RH)

Table 5  Bearing Housing, Assembly, J513192485 (LH), J513192487 (RH)

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J513192483 HOUSING, BEARING, 1-PIECE

2 1 X J5P100022 BEARING, BALL 1-1/2 ID x  80mm OD 

3 1 X J513192454 BEARING, NEEDLE ROLLER, 1-1/2 ID x 1-7/8

Left Hand Right Hand

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

12Paragon M+



Pre Assembly #1 Paragon M+ Series - 
90”
Needle Bar, Assembly, J5P101590A (90)

Table 6  Needle Bar, Assembly, J5P101590A (90)

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 6 X J5Q110146M BAR, NEEDLE, ALUM, MODIFIED, 44-15/16 LG

2 4 X J5P100151L BLOCK, NEEDLE BAR, 1, LH

2 4 X J5P100151R BLOCK, NEEDLE BAR, 1, RH

3 135 n/s J5P30595 INSERT, HELICOIL 10-32 x .190

4 26 n/b J500173042 SCREW, SOC HD CAP, 10-32 x  7/8

5 135 X J5Q1101S SCREW, NEEDLE BAR, 10-32 x 1/4

6 4 X J5P30469 BUSHING, HEADLESS DRILL

Detail A
Scale 1:1.5

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine13



Pre Assembly #1Paragon M+ Series - 
90”
Needle Bar Drive, Assembly, J5P3020020 (LH), J5P3020015 (RH)

See Table 7 starting on page 15.

Left Hand Right Hand

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

14Paragon M+



Pre Assembly #1 Paragon M+ Series - 
90”
Table 7  Needle Bar Drive, Assembly, J5P3020020 (LH), J5P3020015 (RH)

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5P3020642 LINK, NEEDLE DRIVE ASSY, WITH 2 BEARING, LONG

2 1 X J5P302161A NEEDLE BAR LEVER ASSY

3 1 X J5P305411 SCREW, SHOULDER, 1/2 x 1-1/2

4 1 X J5Q1160N NUT, LOCK, MODIFIED, NYLON, 3/8-16

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine15



Pre Assembly #1Paragon M+ Series - 
90”
Needle Drive Lever, Assembly, J513192455

See Table 8 starting on page 17.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

16Paragon M+



Pre Assembly #1 Paragon M+ Series - 
90”
Table 8  Needle Drive Lever, Assembly, J513192455 

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 2 X J513192445 ECCENTRIC, PRESSER FOOT

2 2 X J513192447 SPACER, ECCENTRIC BEARING

3 2 X J513192449 LINK, ECCENTRIC, PRESSER FOOT DRIVE

4 2 X J513192421 LEVER, NEEDLE BAR, PRESSER FOOT SHAFT

5 2 X J513170943 STUD, FORK, LEVER

6 2 X J5P30428 RING, INTERNAL RETAINING

7 2 X J513192453 RING, INTERNAL RETAINING

8 4 X J513170930 SPACER, FORK LEVER

9 2 X J5P302125 NEEDLE DRIVE ROD END ASSY

10 2 X J513192452 BEARING, 5205 (25 MM)

11 2 X J513192451 BEARING, BALL, DBL ROW, 17 x  39 x 18, 5203 (17 MM)

12 2 X J5P30398 BEARING, BALL, DBL ROW, 20 x  45 5204 (20 MM)

13 1 X J513192421 LEVER, ROCKER SHAFT

n/s 2 X J500172232 SCREW, SOC HD CAP, 1/2-13 x 1-3/4

n/s 4 X J500320063 NUT, HEX, 5/8-18 

n/s 4 X J500430062 WASHER, SPLIT, LOCK, MED, 5/8 

n/s 4 X J504400062 WASHER, FLAT, SAE, HARD, 5/8

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine17



Pre Assembly #2Paragon M+ Series - 
90”
Pre Assembly #2

Pre Assembly #2, J1K0000309

See Table 9 starting on page 19.
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p

18Paragon M+



Pre Assembly #2 Paragon M+ Series - 
90”
Table 9  Pre Assembly #2 J1K0000309 (90)

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 3 X J513192161 PLATE, RISER, GEARBOX, OUTER

2 2 X J513193061 GUSSETT, DBL, THOMPSON SHAFT

3 3 X J513192152 COUPLING, 5/8 x  5/8 1-PC SPLIT

4 6 X J5P30667 KEY, 3/16 x  3/4, ZINC PLATED

5 2 X J5P302272 SHAFT, RETAINER DRIVE, 25-1/2

6 2 X J5P30554 SPACER, BEARING, ALUMINUM

7 2 X J5P30591 BEARING, PILLOW BLOCK, 5/8 B

8 1 X J513192153 COUPLING, 5/8 x  5/8 x 1.500 OD

9 1 X J513192150 BUSHING, TAPERLOCK 1610 x 1-1/2

10 1 X J513192157 KEY, 3/8 x  5/16 x  3/4 LONG

11 1 X J5P304431 BELT, TIMING, 255L075

12 1 X J5P30450 PULLEY, TIMING, TL28L075-1610

n/s 9 X J500160062 SCREW, SOC HD FLAT, 1/4-20 x  3/4

n/s 3 X J500160098 SCREW, SOC HD FLAT, 3/8-16 x  3/4

n/s 12 X J500172130 SCREW, SOC HD CAP, 5/16-18 x 1.25

n/s 3 X J500172162 SCREW, SOC HD CAP, 3/8-16 x 1-1/2

n/s 12 X J500320031 NUT, HEX, 5/16-18 

n/s 12 X J500430031 WASHER, SPLIT, LOCK, MED, 5/16

n/s 3 X J500430037 WASHER, SPLIT, LOCK, MED, 3/8

n/s 24 X J500430031 WASHER, FLAT, SAE, HARD STEEL, 5/16

n/s 1 X J513190380 BLOCK, SIDE FRAME, WELDMENT, RH

n/s 1 X J513190381 BLOCK, SIDE FRAME, WELDMENT, LH

n/s 2 X J513190390 PLATE, THOMPSON SHAFT SUPPORT

n/s 1 X J513190405 STAND, BEARING, LH

n/s 1 X J513190415 STAND, BEARING, RH

n/s 12 X J513192056 SCREW, SOC HD FLAT, M6 x 16

n/s 3 X J513192160 PLATE, RISER, GEARBOX, INNER

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine19



Pre Assembly #2Paragon M+ Series - 
90”
n/s 2 X J513193070 PLATE, THOMPSON SHAFT SUPPORT

n/s 3 X J536000000 GEARBOX, RIGHT ANGLE, 1:1 RATIO

n/s 3 X J5P300861 SHAFT, LOOPER DRIVE, 94-1/2 LG

n/s 6 X J5P30321A STAND, CENTER, BEARING, LOOPER

n/s 21 X J5P30442 BEARING, NYLINER, 5/8

n/s 12 X J5P30453 RING, GRIP, $5555-62

n/s 270 X J5P30462 BASE, LOOPER, FINISHED

n/s 3 X J5Q10251 WASHER, FLAT, HEAVY DUTY, 3/8

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

20Paragon M+



Auto Lubrication, J1K0001150 Paragon M+ Series - 
90”
Auto Lubrication, J1K0001150

See Table 10 starting on page 22.

Auto Lubrication, Heavy Grease, J513195207 Auto Lubrication, Light Grease, J513195213

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine21



Auto Lubrication, J1K0001150Paragon M+ Series - 
90”
Table 10  Auto Lubrication, J1K0001150

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

4 X J513195189 FITTING, ELB, 1/8 NPT-5/32 OD

34 X J513195191 FITTING, ELB, 1/4-28 -5/32 OD

32 X J513195192 INJECTOR, .025 CC

1 X J513195194 RESERVOIR PUMP, 48OUTLET, AIR

328 X J513195197 TUBING, 4MM-5/32 NYLON CLEAR

6 X J513195199 INJECTOR, .06 CC ROBERTSHAW

1 X J513195203 NUMBER BAND, 1-96

22 X J513195205 PLUG, BLANKING

7 X J513195206 CLAMP, TUBE, 5/32 OD

0.12 X J513195207 GREASE, SHELL CODE 71124

0.02 X J513195213 GREASE, SHELL ALVANIA, EP00

1 X J513195214 RESERVOIR PUMP, 12 OUTLET, AIR

16 X J5206131 TUBING, 1/4  BLACK NYLON PNEUM

12 X J521007187 CLAMP, CABLE, 1-1/4 CCH125-510

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

22Paragon M+



Main Shaft Paragon M+ Series - 
90”
Main Shaft

See the following assemblies and subassemblies: 

• “Main Shaft, J1K0000639” starting on page 24.
• “Eccentric Needle Drive and Cap, Assembly, J513170921” starting on page 26.
• “Eccentric, Shuttle/Looper, Assembly, J5P30382” starting on page 28.
• “Eccentric, Butterfly, Rear, Assembly, J5P30385” starting on page 30.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine23



Main ShaftParagon M+ Series - 
90”
Main Shaft, J1K0000639

See Table 11 starting on page 25. Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

24Paragon M+



Main Shaft Paragon M+ Series - 
90”
Table 11  Main Shaft, J1K0000639 (90), J1K0000640 (110)

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J513170936 MAIN SHAFT, END LH, 41-5/8

2 1 X J5P3008333 MAIN SHAFT, CENTER, 43-3/4

3 1 X J5P3000334 MAIN SHAFT, CENTER, 62

4 1 X J513170937 MAIN SHAFT, END RH, 35-7/16

5 1 X J5Q1002C COUPLING, MAIN SHAFT

6 2 X J513170921 ECCENTRIC, NEEDLE DRIVE AND CAP ASSY

7 2 X J5P30382 ECCENTRIC, SHUTTLE/LOOPER DRIVE ASSY

8 2 X J5P30385 ECCENTRIC, BUTTERFLY, REAR, ASSY

9 1 X J5CEQ44241 PULLEY, MODIFIED, CEQ-4424

10 1 n/b J5P304431 BELT, TIMING

11 1 X J5P30445 BUSHING, TAPERLOCK 1610 x 1-3/16

12 1 X J5Q1341316 COLLAR, PLATED STEEL, 1-3/16

13 1 X J5P30450 PULLEY, TIMING, TL28L075-1610

14 2 X J513190519 FLYWHEEL, 7-7/8 DIA

n/s 2 X J500430010 WASHER, SPLIT, LOCK, MED, #10

n/s 2 X J504265008 SCREW, BUT HD CAP, 10-32 x  5/8

n/s 1 X J513130966 COLLAR, 1-3/16 ID, MODIFIED

n/s 1 X J513130967 POINTER, TIMING MARK

n/s 1 X J513130968 BRACKET, TIMING MARK, MOUNTED

n/s 1 X J513130969 TIMING INSTRUCTION

n/s 1 X J513190060 MOUNTING BASE, MOTOR, WELDMENT

n/s 2 X J513190253 BEARING, PILLOW BLOCK, 1-3/16 B

n/s 2 X J513190254 BLOCK, MAIN SHAFT BEARING MOUNT

n/s 4 X J5P100024 WASHER, FLAT, 17/32 ID x 15/16 OD

n/s 8 X J5Q1013 BASE, PILLOW BLOCK, MACHINED

n/s 5 X J5Q10322 BEARING, FLANGE, 4-BOLT, 1-3/16

n/s 8 X J5Q1033 BEARING, PILLOW BLOCK, 1-3/16

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine25



Main ShaftParagon M+ Series - 
90”
Eccentric Needle Drive and Cap, Assembly, J513170921

See Table 12 starting on page 27.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

26Paragon M+



Main Shaft Paragon M+ Series - 
90”
Table 12  Eccentric Needle Drive and Cap, Assembly, J513170921

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5P302134 RING, NEEDLE DRIVE ECCENTRIC

2 1 X J513170898 BEARING, BALL, DBL ROW, 2-3/4 ID

3 1 X J513170920 ECCENTRIC, NEEDLE DRIVE

4 1 X J513170922 CLAMP, INNER RACE, ECCENTRIC BEARING

5 2 X J513195340 SHIELD, BEARING

6 4 n/b J500172130 SCREW, SOC HD CAP, 5/16-18 x 1.25

7 3 X J500430014 WASHER, SPLIT, LOCK, MED, 1/4

8 3 X J500172096 SCREW, SOC HD CAP, 1/4-20 x  3/4

9 6 X J500173038 SCREW, SOC HD CAP, 10-32 x  5/8 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine27



Main ShaftParagon M+ Series - 
90”
Eccentric, Shuttle/Looper, Assembly, J5P30382

See Table 13 starting on page 29.

Apply dry film 321 lubricant here

Oil fitting hole must line up

Apply dry film 321 lubricant here

with hole in bearing

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

28Paragon M+



Main Shaft Paragon M+ Series - 
90”
Table 13  Eccentric, Shuttle/Looper, Assembly, J5P30382

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5Q1504NT RING, ECCENTRIC, LH, 5/8-18 TAP 

2 1 X J5Q15043NT BEARING, NEEDLE ROLLER, 2-1/4 ID x  3-1/2

3 1 X J5Q15041AN BODY, ECCENTRIC, NEEDLE DRIVE

4 1 X J5Q15042NT COVER, ECCENTRIC, NEEDLE/LOOP

5 1 X J513194880 FITTING, 1/8 NPT PLUG HX HD

6 1 X J577770023 FITTING, GREASE, 90° 1/8-27

7 3 X J500173034 SCREW, SOC HD CAP, 10-32 x  3/8

8 3 n/b J500430010 WASHER, SPLIT, #10

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine29



Main ShaftParagon M+ Series - 
90”
Eccentric, Butterfly, Rear, Assembly, J5P30385

Table 14  Eccentric, Butterfly, Rear, Assembly, J5P30385

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5Q1504NT RING, ECCENTRIC, LH, 5/8-18 TAP

2 1 X J5Q15043NT BEARING, NEEDLE ROLLER
2-1/4 ID x  3-1/2

3 1 X J5P30065 BODY, ECCENTRIC, BUTTERFLY DRIVE 

4 1 X J5P30066 CAP, BUTTERFLY ECCENTRIC

5 3 n/b J500173036 SCREW, SOC HD CAP, 10-32 x 1/2

6 3 n/b J500430010 WASHER, SPLIT, #10

7 1 X J513194880 FITTING, 1/8 NPT PLUG HX HD

8 1 X J577770023 FITTING, GREASE, 45°

Apply dry film 321 lubricant here

Apply dry film 321 lubricant here

Oil fitting hole must line
 up with hole in bearing

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

30Paragon M+



Carriage Paragon M+ Series - 
90”
Carriage

Carriage (Front View)

Carriage (Rear View)

See Table 15 starting on page 34.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine31



CarriageParagon M+ Series - 
90”
Carriage, J1K0001121

See Table 15 starting on page 34.

See also these subassemblies: 

• “Carriage Block, Assembly, 1-1/4 x 1/2-13, J5Q13052AY” on page 35.
• “Carriage Block, Assembly, 1-1/4, J5Q13054AY” on page 36.
• “Carriage Block, Assembly, 1/2-13 Tap with 10-32, J5Q13055AY” on page 37.

Front

Rear

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

32Paragon M+



Carriage Paragon M+ Series - 
90”
Carriage (Front View)

See Table 15 starting on page 34.

Carriage (Front View)

See Table 15 starting on page 34.

See also these subassemblies: 

• “Carriage Block, Assembly, 1-1/4 x 1/2-13, J5Q13052AY” on page 35.
• “Carriage Block, Assembly, 1-1/4, J5Q13054AY” on page 36.
• “Carriage Block, Assembly, 1/2-13 Tap with 10-32, J5Q13055AY” on page 37.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine33



CarriageParagon M+ Series - 
90”
Table 15  Carriage, J1K0001121 (90)

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 5 X J5Q13052AY CARRIAGE BLOCK ASSY, 
1-1/4 x 1/2-13

2 4 X J5Q13054AY CARRIAGE BLOCK ASSY, 
1-1/4

3 2 X J5Q13055AY CARRIAGE SUPPORT BLOCK ASSY

4 1 X J513190332 GUIDE, REAR CARRIAGE BAR

5 2 X J513190530 SHAFT, CLASS L, 1 x  22

5 2 - J513190531 SHAFT, CLASS L, 1 x 19-1/4

6 4 X J513190536 SHAFT, CLASS L, 1-1/4 DIA x  42-1/2

7 2 X J513190540 SHAFT, CLASS L, 1-1/4 x  21-5/8

8 2 X J513190611 BEARING, LINEAR MODIFIED

9 1 X J5Q1304205 SHAFT, CARRIAGE SUPPORT, 
20-1/2

10 1 X J5P3050797 BAR, CARRIAGE, FRONT, 90

10 1 - J5P3050798 BAR, CARRIAGE, FRONT, 110

11 2 X J5P1000276 PLATE, CARRIAGE TIE, RH

12 2 X J5P303345 CROSSMEMBER

13 1 X J5P3050792 BAR, CARRIAGE, REAR, 90

13 1 - J5P3050794 BAR, CARRIAGE, REAR, 110

14 4 X J5Q1225 COLLAR, 1-1/4 PLATED STEEL

n/s 2 X J513195160 BLOCK, CARRIAGE STOP

n/s 3 X J513195350 BRACKET, APRON SUPPORT, WELDED

n/s 2 X J513195710 GUARD, LOWER REAR DOOR

n/s 0.16 X J577770224 TAPE, ULTRA SENSITIVE

n/s 0 X J5P1000285 PLATE, CARRIAGE TIE, LH

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

34Paragon M+



Carriage Paragon M+ Series - 
90”
Carriage Block, Assembly, 1-1/4 x 1/2-13, J5Q13052AY

Table 16  Carriage Block, Assembly, 1-1/4 x 1/2-13, J5Q13052A

ITEM QTY
 90” 
M2

90” 
M4

110” 
M2

110” 
M4 PART NO. DESCRIPTION

1 1 X X X X J5Q13052 BLOCK, CARRIAGE, 1/2-13 TAP

2 1 X X X X J513191000 BEARING, LINEAR 1-1/4 ID x  2 OD

3 2 X X X X J577770018 COVER, CARRIAGE BLOCK

4 4 X X X X J500173034 SCREW, SOC HD CAP, 10-32 x  3/8

5 2 X X X X J5Q13046 SEAL, FELT, CARRIAGE BLOCK

6 2 X X X X J5Q134S114 SEAL, CARRIAGE BLOCK

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine35



CarriageParagon M+ Series - 
90”
Carriage Block, Assembly, 1-1/4, J5Q13054AY

Table 17  Carriage Block, Assembly, 1-1/4, J5Q13054AY

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 2 X J5Q1305114 BLOCK, CARRIAGE BAR BEARING

2 1 X J513191000 BEARING, LINEAR 1-1/4 ID x  2 OD

3 2 X J5Q13046 SEAL, FELT, CARRIAGE BLOCK

4 2 n/b J5Q134S114 SEAL, CARRIAGE BLOCK

5 2 X J577770018 COVER, CARRIAGE BLOCK 1-1/4

6 4 n/b J500173034 SCREW, SOC HD CAP, 10-32 x  3/8

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

36Paragon M+



Carriage Paragon M+ Series - 
90”
Carriage Block, Assembly, 1/2-13 Tap with 10-32, J5Q13055AY

Table 18  Carriage Block, Assembly, 1/2-13 Tap with 10-32, J5Q13055AY

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5Q13055 BLOCK, CARRIAGE SUPPORT, 10-32

2 1 X J513191000 BEARING, LINEAR 1-1/4 ID x  2 OD

3 2 X J5Q134S114 SEAL, CARRIAGE BLOCK

4 2 X J577770018 COVER, CARRIAGE BLOCK

5 2 X J5Q13046 SEAL, FELT, CARRIAGE BLOCK

6 4 n/b J500173034 SCREW, SOC HD CAP, 10-32 x  3/8

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine37



Feed RollersParagon M+ Series - 
90”
Feed Rollers

See the following assemblies and subassemblies: 

• “Rear Feed Rollers, J1K0001224” starting on page 39.
• “Idler Arm, Assembly, J5Q134646A” starting on page 41.
• “Top Rollers and Drive, J1K0001367” starting on page 43.
• “Arm Assembly, Upper Rear Roller, J513190806” on page 45.
• “Idler Arm, Assembly, J5Q13465AY” on page 46.
• “Front Feed Roller, J1K0001434” on page 47.

Top Feed Roller Rear Feed Roller Front Feed Roller

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

38Paragon M+



Feed Rollers Paragon M+ Series - 
90”
Rear Feed Rollers, J1K0001224

See Table 19 starting on page 40.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine39



Feed RollersParagon M+ Series - 
90”
Table 19  Rear Feed Rollers, J1K0001224

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 3 X J513195940 KEY, 3/8  SQ x 1 

2 8 X J513190221 RETAINER, FEED ROLLER BEARING

3 3 X J513194750 SPROCKET, H5017, 1-7/16 BORE

4 1 X J513190241 FEED ROLLER STAND, LH REAR

5 2 X J513190301 SPRING, 1-11/16 x  5  x .218

6 2 X J513194700 SPRING PLATE

7 8 X J513190850 SPACER, FEED ROLLER SPRING COMP

8 2 X J513190340 PUSHER PLUG, SPRING 

9 2 X J513190196 SPACER FOR REAR FEED ROLLER

10 1 X J5Q1346385 CHAIN, #50, 38 LG 

11 2 X J568082370 ROLLER, 4-1/4 x 100 BODY

12 1 X J5Q134641 HEAD, SPRING, MALE

13 1 X J5Q134642 HEAD, SPRING, FEMALE

14 1 X J5Q134646A IDLER ARM ASSY

15 1 X J5Q134681 LINK, #50, MASTER CONNECTING

16 1 X J5Q11571 SPRING, PRESSER FOOT, HD, BRN

17 1 X J5PT4163 WASHER, FEED ROLLER DRIVE

n/s 1 X J500108100 SCREW, SHOULDER, 5/8 x 1-1/4

n/s 2 X J513190139 BRACKET, THOMPSON BEARING

n/s 1 X J513190242 FEED ROLLER STAND, RH REAR

n/s 2 X J513190251 BEARING, FLANGE, 2-BOLT 1-7/16

n/s 4 X J513194730 BEARING, BALL 1-7/16 ID x 72mm OD

n/s 2 X J513196500 BRACKET, CARRIAGE TIE DOWN

n/s 2 X J5P3357591 ROLLER, 4-1/4 DIA x 100 BODY 

1 X J568082131 ROLLER, 4-1/4 x 3/8 x 100 BODY

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

40Paragon M+



Feed Rollers Paragon M+ Series - 
90”
Idler Arm, Assembly, J5Q134646A

See Table 20 starting on page 42.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine41



Feed RollersParagon M+ Series - 
90”
Table 20  Idler Arm, Assembly, J5Q134646A

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5Q134646 BRACKET, IDLER ARM (WELDMENT) 

2 1 X J5Q1038A RACE, INNER BEARING 

3 1 X J5Q134612P PIN, ROLL 1/4 x 1/2

4 1 X J5Q1038 BEARING, NEEDLE ROLLER
1-1/4 ID x 1-1/2

5 1 X J5Q13462 SPROCKET, 50BS12, 1.500 BORE

6 1 X J5Q134612 SPACER, IDLER ARM BRONZE

7 1 X J5Q1341 COLLAR, STEEL PLATED, ZINC, 1

8 1 X J5Q1039B FITTING, GREASE, 90°1/4-28

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

42Paragon M+



Feed Rollers Paragon M+ Series - 
90”
Top Rollers and Drive, J1K0001367

See Table 21 starting on page 44.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine43



Feed RollersParagon M+ Series - 
90”
Table 21  Top Rollers and Drive, J1K0001367

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5Q13465AY IDLER ARM ASSY

2 3 X J5Q1341 COLLAR, STEEL PLATED, ZINC, 1

3 1 X J513130321 SHAFT, TIGHTENER, MODIFIED

4 2 X J513195940 KEY, 3/8  SQ x 1 

4 1 X J513190333 CHAIN, #50, 109  LG

6 1 X J52060910 SPROCKET, IDLER

7 1 X J513190419 BRACE, TOP ROLLER DRIVE 4-1/4

8 3 X J513190251 BEARING, FLANGE, 2-BOLT 1-7/16

9 2 X J513194610 SPROCKET, H50B24, 1-7/16

10 1 X J513190814 GUARD, UPPER REAR RH, 4-1/4

11 1 X J513191200 ROLLER, 3 DIA x 100 BODY 

12 2 X J5CEQ4491 SPACER, ARM, 093 THK, NYLATRON

13 n/s - - -

14 2 X J513190806 ARM ASSY, UPPER REAR ROLLER

15 2 X J5CEQ4492 BEARING, NYLINER 1, MOD 3/8 LG

16 2 X J513196663 WASHER, COLLAR

17 2 X J5206235 SPRING, EXT, 3/8 x .058 WIRE

18 1 X J513190813 GUARD, UPPER REAR LH, 4-1/4 

19 2 X J521003100 HOOK, S, CAMPBELL # 610-6214

20 1 X J513194772 ROLLER, 4-1/4 DIA x 100

21 1 X J513196100 SUPPORT TUBE, UPPER GUARD 

n/s 2 X J500108025 SCREW, SHOULDER, 5/16 x 1/2

n/s 2 X J500108104 SCREW, SHOULDER, 5/8 x 1-3/4

n/s 2 X J5P30673P WASHER, 5/16 x 1-3/4 x 1/8 PAINTED

n/s 1 X J5Q134681 LINK, #50, MASTER CONNECTING 

n/s 2 X J5Q1408281 COLLAR, STEEL PLATED-ZINC, 5/8

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

44Paragon M+



Feed Rollers Paragon M+ Series - 
90”
Arm Assembly, Upper Rear Roller, J513190806

Table 22  Arm Assembly, Upper Rear Roller, J513190806

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J513190805 ARM, UPPER REAR ROLLER

2 1 X J5P30438 BEARING, BALL, 5/18 ID x 1-3/8 OD
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p

Quilting Machine45



Feed RollersParagon M+ Series - 
90”
Idler Arm, Assembly, J5Q13465AY

Table 23  Idler Arm, Assembly, J5Q13465AY

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5Q13465 BRACKET, IDLER ARM 

2 1 X J5Q134612 SPACER, IDLER ARM, BRONZE

3 1 X J5Q13462 SPROCKET, 50BS12, 1.500 BORE

4 1 X J5Q1038A RACE, INNER BEARING

5 1 X J5Q1038 BEARING, NEEDLE ROLLER 1-1/4 ID x 1-1/2

6 1 X J5Q1039B FITTING, GREASE, 90° 1/4-28

7 1 X J5Q1341 COLLAR, STEEL PLATED, ZINC, 1

8 1 X J5Q134612P PIN, ROLL, 1/4 x 1/2

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

46Paragon M+



Feed Rollers Paragon M+ Series - 
90”
Front Feed Roller, J1K0001434

See Table 24 starting on page 48.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine47



Feed RollersParagon M+ Series - 
90”
Table 24  Front Feed Roller, J1K0001434 (M4 90)

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J513190751 GUARD, FRONT LH. MOVING

1 1 X J513190752 GUARD, FRONT RH, MOVING

2 1 X J513195810 BRACKET, FRONT FEED RH

3 1 X J513195850 BRACKET, FRONT FEED LH

4 1 X J513194950 PLATE, FRONT WELDMENT LH

4 1 X J513194970 PLATE, FRONT WELDMENT RH

5 2 X J513195880 BRACKET, TROUGH SUPPORT

6 1 X J513193132 TROUGH END COVER WITH TOOL TRAY

6 1 X J513193133 TROUGH END COVER RH

7 1 X J513191991 LEG, FRONT FEED WELDMENT LH

7 1 X J513191992 LEG, FRONT FEED WELDMENT RH

8 2 X J513170480 ARM, SPLICE STATION

9 4 X J513191998 GUIDE, CHAIN COVER

10 4 X J513192004 SPACER, FRONT FEED FLOATER

11 4 X J513192006 BLOCK, CHAIN END

12 2 X J513192009 PLATE, CHAIN HOLDER, I95

13 2 X J513192011 PLATE, FLOATER GUIDE

14 1 X J513192020 WASHER, SPECIAL, UHMW

15 1 X J513192029 ROLLER, FLOATER, FRONT FEED

16 2 X J513192030 SPACER, FRONT, FEED KNOB

17 2 X J513195804 PLATE, INNER LEG FRONT FEED

18 2 X J513195806 PLATE, COVER LEG #9 FRONT

19 1 X J513195808 ROD END, CYLINDER #9 FRONT 

20 1 X J513195814 PLATE, TOP FRONT FEED, LH

21 2 X J5P30500 KNOB, ROLLER ARM

22 1 X J5Q180310 BARS, CLOTH SPREADER, 100 1/2

23 1 X J513195870 TROUGH, WELDMENT, CLOTH, 14 M4 90

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

48Paragon M+



Feed Rollers Paragon M+ Series - 
90”
24 2 X J5Q185411 TUBE WELDMENT, TROUGH S. GD.108.2

25 3 X J5P30670 KEY, 1/4 SQ x 1-1/4 LG

n/s 2 X J500160130 SCREW, SOC HD FLAT, 1/2-13 x 1-1/2

n/s 2 X J500173034 SCREW, SOC HD CAP, 10-32 x  3/8

n/s 1 X J500205058 SCREW, HX HD CAP, 1/2-13 x  3-3/4

n/s 2 X J500320037 NUT, 3/8-16 HEX, STL PLTD

n/s 50 X J500391113 SCREW, TRUSS HD PHIL, 10-32 x 1/2

n/s 6 X J500391130 SCREW, FLAT HD PHIL, 1/4-20 x 1/2

n/s 35 X J500500012 WASHER, FLAT, NYLON, #10, .062

n/s 2 X J513130217 SCREW, SQ HD SET, 3/8-16 x  2 

n/s 2 X J513130260 CLEVIS, VERTICAL SLIDE CYLINDER

n/s 3 X J513130750 FITTING, ELB, ST 1/4 OD x  3/8 NPT

n/s 2 X J513130762 FITTING, CONN MALE 1/4 OD x  3/8 NPT

n/s 1 X J513130781 SILENCER, PNEUMATIC, 3/8 NPT

n/s 1 X J513190101 HANDLE, PLASTIC, T-CLAMPING

n/s 1 X J513190103 ROD, THREADED, HANDLE

n/s 4 X J513190251 BEARING, FLANGE, 2-BOLT 1-7/16

n/s 2 X J513190322 CHAIN, #50, 9-1/2 LG

n/s 2 X J513190913 ARM ASSY, PRECOMPRESSION ROLLER 

n/s 2 X J513191185 BRACKET, GRIP ROLLER SUP RH/LH

n/s 1 X J513191300 BUSHING, GRIP ROLLER

n/s 1 X J513191301 PLUG, ROLLER END 1-5/8 OD

n/s 1 X J513191302 PLUG, ROLLER END 1-3/16 OD

n/s 1 X J513191305 ROLLER, CLOTH 1-7/8 BACKING

n/s 1 X J513191600 CLUTCH DRIVE ASSY, M4

n/s 1 X J513194600 SPROCKET, 50HB17, 1-3/16 BORE

n/s 1 X J513194740 TIGHTENER, DATSQ BROWNING 

n/s 1 X J513194750 SPROCKET, H5017, 1-7/16 BORE

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine49



Feed RollersParagon M+ Series - 
90”
n/s 1 X J513194770 ROLLER, 4-1/4 DIA x  98-1/2 BODY

n/s 1 X J513194771 ROLLER, 4-1/4 DIA x  98-1/2 BODY

n/s 1 X J513195798 ROLLER, 3 OD x  97-1/2 BODY

n/s 1 X J513195802 BRACKET, FRONT FEED PIVOT LH

n/s 1 X J513195803 BRACKET, FRONT FEED PIVOT RH

n/s 1 X J513195815 PLATE, TOP FRONT FEED, RH

n/s 2 X J513195817 BRACKET, SPREADER BAR MOUNT

n/s 1 X J513195840 CYLINDER, 2 BR x  7 STK 

n/s 2 X J513195841 CYLINDER, 1-1/2 BR x  4 STK

n/s 2 X J513195901 GUARD, LOWER FRONT, LEXAN

n/s 1 X J513195902 GUARD, HORIZONTAL FRONT, LEXAN

n/s 1 X J513195940 KEY, 3/8  SQ x 1

n/s 1 X J513196215 HINGE, ALUMINUM 90

n/s 1 X J513196230 TUBE, FRONT LEXAN GUARD

n/s 2 X J52060910 SPROCKET, IDLER

n/s 2 X J5206093 SHAFT, TIGHTENER, BROWNING N2

n/s 2 X J577770030 COLLAR, STEEL PLATED, ZINC, 2

n/s 1 X J591000087 SHAFT, TIGHTENER, DRIVE #N4

n/s 2 X J5CEQ4486 ELEVATOR NUT, FEED ROLLERS

n/s 2 X J5CEQ4487 SHAFT, PIVOT, FRONT FEED

n/s 2 X J5CEQ4492 BEARING, NYLINER 1

n/s 2 X J5CEQ44921 BEARING, NYLINER 1-1/4

n/s 1 X J5CEQ4493 SPACER, UHMW

n/s 2 X J5P301962 BEARING, FLANGE, 2-BOLT 1-3/16

n/s 1 X J5P3024797 APRON, 90 

n/s 2 X J5P304815 ROD, THREADED, 1/2-13 x  5-1/2

n/s 2 X J5P30690 CLAMP COMFORTER ASSY 

n/s 1 X J5P30742 BUSHING, ADJUSTABLE, UHMW

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

50Paragon M+



Feed Rollers Paragon M+ Series - 
90”
n/s 1 X J5P30815 STIFFENER, TROUGH

n/s 2 X J5Q11371 BEARING, PILLOW BLOCK, 1 B

n/s 4 X J5Q1223 PIN, COTTER 3/32 x 1-1/4

n/s 2 X J5Q1225 COLLAR, PLATED STEEL, 1-1/4 

n/s 1 X J5Q13031 PIN, CLOTH ROLLER 

n/s 4 X J5Q1341 COLLAR, STEEL PLATED, ZINC, 1

n/s 2 X J5Q1341316 COLLAR, PLATED STEEL, 1-3/16

n/s 2 X J5Q13461 SPROCKET, 50BS12, 1-3/16 BORE 1X

n/s 1 X J5Q1346435 CHAIN, #50, 43-1/2  LG

n/s 5 X J5Q134681 LINK, #50, MASTER CONNECTING 

n/s 1 X J5Q1613E9A ROLLER, PRECOMPRESSION, 98 3/8

n/s 2 X J5Q18031 SPREADER, SHOE

n/s 1 X J5Q18032 SCREW, MODIFIED, 00205018

n/s 1 X J5Q18565 SPACER, TROUGH, RH, WELDMENT

n/s 1 X J5Q18566 SPACER, TROUGH, LH, WELDMENT

n/s 2 X J5Q185811 HANDLE, TROUGH, 5/16-18 

n/s 1 X J5Q186691 TROUGH MATERIAL GUIDE ASSY, M4 90

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine51



Splice StationParagon M+ Series - 
90”
Splice Station

See the following assemblies: 

• “Splice Station, J113170413” starting on page 53.
• “Drawing, Bag Closing, Assembly, J513179264” on page 55.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

52Paragon M+



Splice Station Paragon M+ Series - 
90”
Splice Station, J113170413

See Table 25 starting on page 54.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine53



Splice StationParagon M+ Series - 
90”
Table 25  Splice Station, J113170413

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 2 X J513170510 BRACKET

2 1 X J5206485 BRACKET, MOUNT, SMALL, MALE

3 1 X J504112382 CARRIER, CABLE, E-CHAIN, SMALL

4 1 X J513179253 BRACKET, MOUNTING, BAG CLOSER

5 1 X J513179262 BRACKET, E-CHAIN MOUNT

6 1 X J513170445 BAR, TRACK, SPLICE STATION 90

7 1 X J513179263 CHANNEL

n/s 2 X J500172114 SCREW, SOC HD CAP, 1/4-20 x  2-3/4

n/s 2 X J500320014 NUT, HEX, 1/4-20 GRADE 5

n/s 10 X J500340011 NUT, HEX, 10-32 

n/s 8 X J500361112 SCREW, FLAT HD SLOT, 10-32 x  3/4

n/s 1 X J500361432 SCREW, FLAT HD SLOT, 1/4-20 x  2

n/s 2 X J500401108 SCREW, PAN HD, 10-32 x 1/2

n/s 10 X J500430010 WASHER, SPLIT, LOCK, MED, #10

n/s 2 X J500430014 WASHER, SPLIT, LOCK, MED, 1/4 

n/s 8 X J500500010 WASHER, FLAT, SAE, STL, #10

n/s 4 X J504400014 WASHER, FLAT, SAE, HD STL, 1/4

n/s 3 X J513170431 TRACK, SLIDER, 1000

n/s 1 X J513170441 SLIDER, LINEAR MOTION, MODIFIED

n/s 1 X J513179254 ROLLER, BAG CLOSER MOUNT

n/s 1 X J5206475 BRACKET, MNT, E-CHAIN, SM, FE
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p

54Paragon M+



Splice Station Paragon M+ Series - 
90”
Drawing, Bag Closing, Assembly, J513179264

Table 26  Drawing, Bag Closing, Assembly, J513179264 

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 X X J513179256 BRACKET, MOUNTING BAG CLOSER

2 X X J513179257 BRACKET, SWIVEL BAG CLOSER

3 X X J513170510 BRACKET, LH

4 X X J513179262 BRACKET, E-CHAIN MOUNT

5 X X J513170448 TUBE, TRACK, SPLICE STATION

6 X X J513179263 CHANNEL

7 X X J5206485 BRACKET, MOUNT, SMALL, MALE

8 X X J5206475 BRACKET, MOUNT, SMALL, FEMALE

9 X X J504112382 CARRIER, CABLE, E-CHAIN, SMALL

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine55



Paragon M+ Series - 
90”
See Table 27 starting on page 58.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

56Paragon M+



Paragon M+ Series - 
90”
End of Table (sheet 1 of 2), J1K0001623

See Table 27 starting on page 58.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine57



Paragon M+ Series - 
90”
Table 27  End of Table (sheet 1 of 2), J1K0001623

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J513192367 REDUCER, FLANGE MOUNT

2 1 X J513196100 SUPPORT TUBE, UPPER GUARD

3 1 X J513192363 PLATE, BULKHEAD, LH

4 1 X J513172034 PULLEY, P8MXT36SXW12 SH

5 1 X J513172035 BUSHING, TAPERLOCK SHX5/8

6 1 X J513172039 PULLEY, P8MXT32SXW12 JA

7 2 X J513126721 BUSHING, TAPERLOCK JA x  22MM

8 1 X J513190500 BELT, TIMING, 8M-800-12

9 1 X J513190055 PULLEY, IDLER POLYCHAIN ASSEMBLY

10 1 X J513172036 PULLEY, P8MXT5OSXW12 SDS

11 1 X J513172037 BUSHING, TAPERLOCK SDS x 1

12 1 X J5CEQ44391 BUSHING, TAPERLOCK SK x 1-3/16

13 1 X J595926010 SPROCKET, WOODS P648M30 SK

14 1 X J595926013 BUSHING, SPLIT TAPER 35MM

15 1 X J595926015 SPROCKET, WOODS P328M30 QT

16 1 X J595926012 SPROCKET, WOODS P248M20 JA

1 X J513194531 BELT, TIMING, RPP-PLUS

1 X J521053000 MOTOR, SVO, YAS, SIG2, 400V, 1.3 KW

1 X J521053001 MOTOR, SVO, YAS, SIG2, 400V, 1.3 KW

1 X J521053002 MOTOR, SVO, YAS, SIG2, 400V, 3.0 KW

1 X J513193090 SHAFT, IDLER

1 X J513190092 BAR, LH. BULKHEAD STIFFENER

1 X J513190112 PLATE, MOUNTING, NEEDLE DRIVE

1 X J513190113 PLATE, MOUNTING, CARRIAGE MOTOR

1 X J513190104 BLOCK, CARRIAGE CROSSMEMBER RH

1 X J513190105 BLOCK, CARRIAGE CROSSMEMBER LH

1 X J513195920 BULKHEAD, RH, WELDMENT

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

58Paragon M+



Paragon M+ Series - 
90”
1 X J568082121 BULKHEAD, LH

2 X J513190691 BRACKET, BULKHEAD SUPPORT 

1 X J518194435 BRACKET WELDMENT 

1 X J5P305491 BRACKET, CARRIAGE REINFORCING 

1 X J5P305492 BRACKET, CARRIAGE REINFORCING

2 X J5P30670 KEY, 1/4 SQ x 1-1/4 LG

1 X J568082123 TUBE, SUPPORT, UPPER GUARD

1 X J577770023 FITTING, GREASE, 90, 1/8-27

2 X J513190251 BEARING, FLANGE, 2-BOLT 1-7/16

4 X J500206265 NUT, HEX, 3/8-16, STL PLTD

2 X J500460050 NUT, HEX, 1/2-13, HEAVY DUTY

2 X J500203720 SCREW, HX HD CAP, 3/8-16 x 1-1/4

2 X J500205040 SCREW, HX HD CAP, 1/2-13 x  2-1/2

3 X J500201418 SCREW, HX HD CAP 10-24 X 1-1/2

1 X J5959071415 SCREW, FULL LG GR3, 3/8-16 x  4

1 X J513195110 BALL SCREW AND SUPPORT ASSY

2 X J500430037 WASHER, SPLIT, LOCK, MED, 3/8

2 X J500430050 WASHER, SPLIT, LOCK, MED, 1/2

4 X J591000109 WASHER, FLAT, SAE (THINNER), 1/2 

2 X J500450062 WASHER, FLAT, USS, 5/8

1 X J513190713 DRAWING, DRIVES END OF TABLE M4

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine59



Paragon M+ Series - 
90”
End of Table (sheet 2 of 2), J1K0001623

See Table 28 starting on page 61.

1

2

3

4

5

67

8

9

10

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

60Paragon M+



Paragon M+ Series - 
90”
Table 28  End of Table (sheet 2 of 2), J1K0001623 

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J513192363 PLATE, BULKHEAD, L.H.

2 1 X J513192367 SPEED REDUCER

3 1 X J521053000 MOTOR, SVO, YAS, SIG2, 400V, 1.3KW

4 1 X J513190055 PULLEY IDLER, POLYCHAIN ASSEMBLY

5 1 X J513172034 PULLEY, P8MXT36SXW12 SH

6 1 X J513172035 BUSHING, WOODS #SDS-5/8

7 1 X J513126720 BUSHING, TAPERLOCK

8 1 X J513172039 PULLEY, P8MXT32SXW12 JA

9 1 X BELT BELT

10 1 X J513192369 COUPLING, U-JOINT DOUBLE

11 1 X J568082370 ROLLER, 4-1/4 X 3/8 X 100 BODY

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine61



Paragon M+ Series - 
90”
Ball Screw and Support, Assembly, J513195110

See Table 29 starting on page 63.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

62Paragon M+



Paragon M+ Series - 
90”
Table 29  Ball Screw and Support, Assembly, J513195110

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J513195120 BALL SCREW, NUT AND FLANGE ASSY

2 2 X J513195130 BEARING, CUP TPRD RLR 1-15/16

3 2 X J513195140 CONE, SEALED, TAPERED ROLLER

4 1 X J513195100 SUPPORT, BALL SCREW END

5 2 X J504400037 WASHER, FLAT, SAE, HD, 3/8

6 2 X J500430037 WASHER, SPLIT, LOCK, MED, 3/8

7 1 X J5CEQ4049 WASHER, LOCK, W-05

8 1 X J5CEQ4050 NUT, BALL SCREW BEARING LOCK

9 1 X J5CEQ4407 SUPPORT, BALL SCREW BEARING

10 2 X J500203720 SCREW, HX HD CAP, 3/8-16 x 1-1/4

11 2 X J5Q1039B FITTING, GREASE, 90° 1/4-28

12 1 X J5Q11371 BEARING, PILLOW BLOCK, 1 B

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine63



Thread MotionParagon M+ Series - 
90”
Thread Motion
No illustration shown. See the following assemblies and subassemblies:

• “Butterfly, J1K0000811” starting on page 65.
• “Butterfly Bearing Stand, Assembly, J5P30345AY” on page 67.
• “Thread Guide, Double Row Assembly, J5P303169A” on page 68.
• “Thread Rack, Lower, J1K0002722” on page 69.
• “Tack & Jump, Lower, J1K0000741” starting on page 70.
• “Tack & Jump, Stop Motion, J568082140” starting on page 73.
• “Angle, Thread Guide with Eyelets, J568082142” on page 75.
• “Channel, Thread Tension with Eyelets, J568082144” on page 76.
• “Thread Tension Bar, J568082145” on page 77.
• “Thread Pull-off Assembly, J568082150” starting on page 78.
• “Angle, Thread Pull-off with Eyelets, J568082161” starting on page 80.
• “Bar, Thread Pull-off with Eyelets, J568082162” starting on page 81.
• “Bar, Slider with Eyelets, J568082163” starting on page 82.
• “Thread Tension/Release/Clamp, J568082170” starting on page 83.
• “Thread Tension Assembly, J568082180” starting on page 84.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

64Paragon M+



Thread Motion Paragon M+ Series - 
90”
Butterfly, J1K0000811

See Table 30 starting on page 66.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine65



Thread MotionParagon M+ Series - 
90”
Table 30  Butterfly, J1K0000811

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J513200010 COLLAR, 3/8 MODIFIED

2 6 X J5Q1341 COLLAR, STEEL PLATED, ZINC, 1

3 2 X J5P3031290 ROD, BUTTERFLY TAKEUP 43-1/4

4 8 X J5P30020M BRACKET, BUTTERFLY, MACHINED

5 2 X J5P3031390 GUIDE, BUTTERFLY THREAD, 44

6 2 X J513192159 RACE, INNER, CENTER BEARING

7 4 X J513195150 BEARING, NDL 1-1/4 ID x 1-1/2 OD

8 6 X J5P30345AY BUTTERFLY BEARING STAND ASSY 

9 10 X J5Q1038A RACE, INNER BEARING

10 12 X J5Q1038B SCREW, INNER RACE LOCK

11 2 X J5P3031190 SHAFT, REAR BUTTERFLY, 40  LG

n/s 1 X J5P303115 SHAFT, UPPER BUTTERFLY, 60-1/4

n/s 1 X J5P303117 SHAFT, UPPER BUTTERFLY, 64

n/s 1 X J5P3043090 ROD, BUTTERFLY STATIONARY, 87

n/s 2 X J5P3049010 BAR, THREAD GUIDE, UP-BFLY, 24.5

n/s 1 X J5P304905 BAR, THREAD GUIDE, 22.5

n/s 1 X J5P304909 BAR, THREAD GUIDE, 26

n/s 5 X J5Q1039A FITTING, GREASE, STR, 1/4-28

n/s 12 X J5Q1135M BRACKET, TAKE UP, BUTTERFLY

n/s 2 X J5Q1140493 ROD, BUTTERFLY TAKEUP 49-3/4

n/s 2 X J5Q1140535 ROD, BUTTERFLY TAKEUP 53-1/2

n/s 4 X J5Q1164 COLLAR, STEEL PLATED-ZINC, 3/8

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

66Paragon M+



Thread Motion Paragon M+ Series - 
90”
Butterfly Bearing Stand, Assembly, J5P30345AY

Table 31  Butterfly Bearing Stand, Assembly, J5P30345AY

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5P30345M STAND, BUTTERFLY BEARING

2 1 X J5Q1038 BEARING, NEEDLE ROLLER
1-1/4 ID x 1-1/2

3 1 X J5Q1039A FITTING, GREASE, STR, 1/4-28

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine67



Thread MotionParagon M+ Series - 
90”
Thread Guide, Double Row Assembly, J5P303169A

Table 32  Thread Guide, Front Bar, Assembly, J5P303169A

ITEM QTY
 90” 
M4 PART NO. DESCRIPTION

1 X J5P3031690 GUIDE, DOUBLE ROW

362 X J5Q1154 EYELET, PORCELAIN, 1/8 ID X 1/4 OD X 5/16

45 X J5P30180 HOLDER, THREAD

45 X J500172018 SCREW, SOC HD CAP  4-40 X 1/4

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

68Paragon M+



Thread Motion Paragon M+ Series - 
90”
Thread Rack, Lower, J1K0002722

Table 33  Thread Rack, Lower, J1K0002722

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 3 X J513190132 FRAME, THREAD RACK, LOWER, 90

2 90 X J5Q16041C ADAPTER, PIN CONE, 7/8 x  5-3/4

3 5 X J515191025 BAR, THREAD RACK GUIDE, 91” LG

4 1 X J515191001 ROD, THREAD RACK GUIDE, 91”

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine69



Thread MotionParagon M+ Series - 
90”
Tack & Jump, Lower, J1K0000741

See Table 34 starting on page 71.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

70Paragon M+



Thread Motion Paragon M+ Series - 
90”
Table 34  Tack & Jump, Lower, J1K0000741

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5P30802 TUBE, THREAD TENSION MOUNT 

2 6 X J5P30809AY BEARING ASSY, MOUNT WELDMENT

3 4 X J513129023 BRACKET, TRUNION

4 6 X J5P30807 BRACKET, PIVOT, CLEAR DRILLED

5 2 X J5P308031 BAR, TENSION RELEASE, WELDMENT

6 6 X J5P30808 BRACKET, PIVOT, TAPPED 

7 4 X J513129024 CLEVIS, ROD

8 4 X J513129026 CYLINDER, PNEUMATIC, 3/4 BORE

9 6 X J500108042 SCREW, SHOULDER, 3/8 x 1

10 1 X J5P308012 BAR, TENSION, LOWER REAR THREAD

11 45 X J500133060 SCREW, SOC HD SET, 10-32 x  3/8

12 45 X J513130147 THREAD TENSION ASSY, REG

13 45 X J5Q1150 STUD, THREAD TENSION

14 45 X J577770251 SPRING, THREAD TENSION, .030

15 90 X J5Q1151 WASHER, THREAD TENSION

16 45 X J5Q1153 NUT, THREAD TENSION BAR

17 90 X J5Q11543 EYELET, PORCELAIN 7/8 LONG

18 5 X J513192065 BRACKET, LOWER, TENSION BAR

19 6 X J5Q11232A CLAMP, 3/8 MS9350 05

20 1 n/b JP304294 ROD, BUTTERFLY THREAD 93

21 46 X J500173036 SCREW, SOC HD CAP, 10-32 x 1/2

22 46 X J500430010 WASHER, SPLIT, LOCK, MED, #10

23 2 X J5Q1164 COLLAR, STEEL PLATED-ZINC, 3/8

24 12 X J500172092 SCREW, SOC HD CAP, 1/4-20 x 1/2

25 2 X J5P30821 FITTING, ELB, 1/4 OD

26 4 X J5P30820 FITTING, TEE, 1/4 OD

27 2 X J513140420 FITTING, Y, 1/4 OD

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine71



Thread MotionParagon M+ Series - 
90”
28 8 X J513140555 FITTING, ELB, ST 1/4 OD x 1/8 NPT

29 4 X J513140267 SCREW, SET LOCKING, 1/4-20 x  5/8

30 5 X J504264046 SCREW, BUT HD CAP, 1/4-20 x  3/4

31 5 X J5Q10251 WASHER, FLAT, HEAVY DUTY, 3/8

32 5 X J500430037 WASHER, SPLIT, LOCK, MED, 3/8

33 5 X J500203728 SCREW, HX HD CAP, 3/8-16X 1-3/4

34 4 X J500172066 SCREW, SOC HD CAP, 8-32 x 1-1/4

34 4 X J500500010 WASHER, FLAT, #10

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

72Paragon M+



Thread Motion Paragon M+ Series - 
90”
Tack & Jump, Stop Motion, J568082140

See Table 35 starting on page 74.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine73



Thread MotionParagon M+ Series - 
90”
Table 35  Tack & Jump, Stop Motion, J568082140

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J513192521 BRACKET, T & J  SUPPORT, LH

2 1 X J513192522 BRACKET, T & J  SUPPORT, RH

3 1 X J568082145 THREAD TENSION BAR

4 1 X J5Q210907A BAR, BANANA, ASSY, 90 MACHINE 33/43

5 1 X J568082142 ANGLE, THREAD GUIDE W/EYELETS

6 90 X J5Q2108618 DETECTOR,  THREAD, CALIBRATED

7 4 X J5Q112143 SUPPORT, TENSION BANANA

8 2 X J5Q1164 COLLAR, STEEL PLATED-ZINC, 3/8

9 1 X J5P304294 ROD, BUTTERFLY THREAD 93

10 7 X J513192523 BRACKET, THREAD GUIDE ROD

11 7 X J5Q11232A CLAMP, 3/8 MS9350 05

12 8 X J5P30415 GROMMET, NPRN, 1/2ID X 1-1/16OD

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

74Paragon M+



Thread Motion Paragon M+ Series - 
90”
Angle, Thread Guide with Eyelets, J568082142

Table 36  Angle, Thread Guide with Eyelets, J568082142

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J568082141 ANGLE, THREAD GUIDE

2 90 X J5Q11541 EYELET, PORCELAIN, WITH SHOULDER

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine75



Thread MotionParagon M+ Series - 
90”
Channel, Thread Tension with Eyelets, J568082144

Table 37  Channel, Thread Tension with Eyelets, J568082144

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 180 X J5Q11541 EYELET, PORCELAIN, WITH SHOULDER

2 1 X J568082143 CHANNEL, THREAD TENSION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

76Paragon M+



Thread Motion Paragon M+ Series - 
90”
Thread Tension Bar, J568082145

Table 38  Thread Tension Bar, J568082145

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J568082144 CHANNEL, THREAD TENSION, WITH EYELETS

2 30 X J568082170 THREAD TENSION/RELEASE/CLAMP

3 90 X J521203823 PIN, DOWEL, TAPPED, 6MM X 30MM X M4

4 90 X J500188410 SCREW, SOC HD CAP M4 X 10

5 60 X J568082180 TENSION ASSY

6 60 X J500173036 SCREW, SOC HD CAP 10-32 X 1/2

7 2 X J500172066 SCREW, SOC HD CAP 8-32 X 1-1/4

8 2 X J513140420 FITTING, 1/4 OD Y

9 2 X J5P30821 FITTING, 1/4 OD 90 ELBOW

10 4 X J591000022 FITTING, 1/4 OD-5/32OD REDUCER

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine77



Thread MotionParagon M+ Series - 
90”
Thread Pull-off Assembly, J568082150

See Table 39 starting on page 79.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

78Paragon M+



Thread Motion Paragon M+ Series - 
90”
Table 39  Thread Pull-off Assembly, J568082150

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J568082161 ANGLE, THREAD PULL-OFF, WITH EYELETS

2 16 X J568082154 SPACER, THREAD PULL-OFF

3 1 X J568082162 BAR, THREAD PULL-OFF, WITH EYELETS

4 1 X J568082163 BAR, SLIDER, WITH EYELETS

5 1 X J568082155 BLOCK, CYLINDER MOUNT, PULL-OFF

6 5 X J500172096 SCREW, SOC HD CAP 1/4-20 X 3/4

7 90 X J500172018 SCREW, SOC HD CAP 4-40 X 1/4

8 18 X J500172066 SCREW, SOC HD CAP 8-32 X 1-1/4

9 2 X J500172056 SCREW, SOC HD CAP 8-32 X 1/2

10 1 X J568082156 CLEVIS, THREAD PULL-OFF

11 1 X J568082157 BLOCK, ADJUSTMENT, PULL-OFF

12 1 X J521203969 SCREW, STOPPER, URETHANE, M4 X 25

13 1 X J521203949 CYLINDER, 12 X 30, DOUBLE ACTING

14 1 X J500330002 NUT, HEX JAM M4

15 1 X J568082607 SCREW, SHOULDER, 3/16 X 3/8

16 4 X J580202504 CLAMP, CABLE, 3/4" SINGLE

17 90 X J5P30180 HOLDER, THREAD

18 1 X J500330001 NUT, HEX JAM M5

19 1 X J521055151 LIGHT, LED, 4 FT TUBE

20 1 X J521055157 LIGHT, LED, 3 FT TUBE

21 2 X 8P0120 FITTING, ELB ST 1/4ODX10-32UNF

22 4 X J500172104 SCREW, SOC HD CAP 1/4-20X1-1/2

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine79



Thread MotionParagon M+ Series - 
90”
Angle, Thread Pull-off with Eyelets, J568082161

Table 40  Angle, Thread Pull-off with Eyelets, J568082161

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J568082151 ANGLE, THREAD PULL-OFF

2 90 X J5Q11541 EYELET, PORCELAIN, W/SHOULDER

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

80Paragon M+



Thread Motion Paragon M+ Series - 
90”
Bar, Thread Pull-off with Eyelets, J568082162

Table 41  Bar, Thread Pull-off with Eyelets, J568082162

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J568082152 BAR, THREAD PULL-OFF

2 90 X J5Q11541 EYELET, PORCELAIN, WITH SHOULDER

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine81



Thread MotionParagon M+ Series - 
90”
Bar, Slider with Eyelets, J568082163

Table 42  Bar, Slider with Eyelets, J568082163

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J568082153 BAR, SLIDER, THREAD PULL-OFF

2 90 X J5Q11541 EYELET, PORCELAIN, WITH SHOULDER

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

82Paragon M+



Thread Motion Paragon M+ Series - 
90”
Thread Tension/Release/Clamp, J568082170

Table 43  Thread Tension/Release/Clamp, J568082170

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J568082171 STUD, THREAD TENSION & CLAMP

2 1 X J521203663 NUT, THREAD TENSION, 1/4-40

3 1 X J568082175 WASHER, SERRATED, MODIFIED

4 2 X J568082174 DISC, THREAD TENSION, MODIFIED

5 1 X J568082602 SPRING, COMP, .453"OD X 1" LG X .031"

6 1 X J568082173 CAP, THREAD TENSION

7 1 X J500101297 PIN, DOWEL, 2MM X 16MM

8 1 X J568082609 CYLINDER, PIN,10X10 W/ROD HOLE

9 2 X J568082606 FITTING, TEE BR 4MM OD X M3

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine83



Thread MotionParagon M+ Series - 
90”
Thread Tension Assembly, J568082180

Table 44  Thread Tension Assembly, J568082180

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 X J5Q1150 STUD, THREAD TENSIONER

2 X J577770251 SPRING, THREAD TENSION, .030"

3 X J5Q1153 NUT, THREAD TENSION BAR

4 X J5Q1151  WASHER, THREAD TENSION

5 X J568082181 SPACER, THREAD TENSION
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p

84Paragon M+



Timing Paragon M+ Series - 
90”
Timing
No illustration shown. See the following assemblies and subassemblies:

• “Looper, Timing, J1K0000534” starting on page 86.
• “Looper, Assembly, J518191605” starting on page 89.
• “Lever, Retainer Drive, Assembly, J5P100292A” on page 91.
• “Link, Upper Butterfly Drive, Assembly, J5P100402A” on page 92.
• “Rod End, Looper Drive, Assembly, J5P800231A” on page 93.
• “Rod End, Steel, 5/8 Hole, Assembly, J5Q12051AY” on page 94.
• “Link, Stud, Assembly, J5Q1208ASY” on page 95.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine85



TimingParagon M+ Series - 
90”
Looper, Timing, J1K0000534

See Table 45 starting on page 87.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

86Paragon M+



Timing Paragon M+ Series - 
90”
Table 45  Looper, Timing, J1K0000534 

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

n/s 2 X J513190097 LEVER, DRIVE LOWER BUTTERFLY 

n/s 2 X J513190098 LEVER, DRIVE UPPER BUTTERFLY

n/s 8 X J513192110 BINDER, RETAINER, BOX STYLE

n/s 1 X J513192115 BAR, FRONT, RETAINER, 90

n/s 2 X J513192116 BAR, MIDDLE/REAR, RETAINER 90

n/s 1 X J513192155 IDLER, BELT TENSION ASSY

n/s 4 X J513192156 SCREW, HX HD GROUND, 3/8-16 x  2

n/s 45 X J518191605 LOOPER ASSY

n/s 3 X J5P100292A LEVER, RETAINER DRIVE, ASSY

n/s 2 X J5P100402A LINK, UPPER BUTTERFLY DRIVE, ASSY

n/s 27 X J5P30006 INSERT, RETAINER BAR, BOTTOM

n/s 27 X J5P30007 INSERT, RETAINER BAR, TOP

n/s 2 X J5P30133 LEVER, REAR BUTTERFLY DRIVE

n/s 4 X J5P301661 LEVER, DRIVE, WITH PIN 

n/s 1 X J5P301683L LEVER, ROCKER DRIVE, LH

n/s 1 X J5P301683R LEVER, ROCKER DRIVE, RH

n/s 2 X J5P30168AY LINK, LOOPER DRIVE, ASSY

n/s 6 X J5P301741 BRACKET, RETAINER, BAR

n/s 43 X J5P30229D RETAINER, TRIMMER

n/s 2 X J5P30375 PLATE, RETAINING, ROCKER LEVER

n/s 6 X J5P30452 RING, GRIP, #5555-37PP

n/s 2 X J5P305551 BRACKET, RETAINER, BAR, END 

n/s 3 X J5P30557 COVER, ECCENTRIC

n/s 3 X J5P30558 ECCENTRIC, RETAINER DRIVE

n/s 3 X J5P30659 KEY, 3/16 x  7/16

n/s 15 X J5P4012901 EYELET, PORCELAIN, MODIFIED

n/s 2 X J5P800231A ROD END, LOOPER DRIVE, ASSY

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine87



TimingParagon M+ Series - 
90”
n/s 2 X J5Q120419 ROD, CONNECTING, 5/8-18 x 12

n/s 4 X J5Q12041L NUT, HEX 5/8-18, LH, MODIFIED

n/s 2 X J5Q12041R NUT, HEX 5/8-18, RH, MODIFIED

n/s 2 X J5Q12051AY ROD END, STEEL, 5/8 HOLE, ASSY

n/s 4 X J5Q1208ASY LINK STUD ASSY

n/s 6 X J5Q1408281 COLLAR, STEEL PLATED-ZINC, 5/8

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

88Paragon M+



Timing Paragon M+ Series - 
90”
Looper, Assembly, J518191605

See Table 46 starting on page 90.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine89



TimingParagon M+ Series - 
90”
Table 46  Looper, Assembly, J518191605 

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5P301781 HOLDER, LOOPER

2 1 X J518191700 LOOPER, WITH GRIBETZ "G" ON SIDE

3 1 X J5P30180 HOLDER, THREAD

4 1 X J5P30275 GUARD, NEEDLE

5 1 X J500172016 SCREW, SOC HD CAP, 4-40 x  9/16 FL

6 1 X J500172018 SCREW, SOC HD CAP, 4-40 x 1/4

7 1 X J500186154 SCREW, SOC HD CAP, 4-40 x  5/16

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

90Paragon M+



Timing Paragon M+ Series - 
90”
Lever, Retainer Drive, Assembly, J5P100292A

Table 47  Lever, Retainer Drive, Assembly, J5P100292A

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5P1000292 LEVER, RETAINER DRIVE

2 1 X J5P30592 BEARING, BALL, 1-9/16 ID x  2-5/8 OD

3 4 n/b J500401104 SCREW, PAN HD, 10-32 x 1/4

4 2 n/b J500172024 INSERT, HELICOIL, 1/4-20 x .375

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine91



TimingParagon M+ Series - 
90”
Link, Upper Butterfly Drive, Assembly, J5P100402A

Table 48  Link, Upper Butterfly Drive, Assembly, J5P100402A

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5P1000402 LINK, UPPER BUTTERFLY DRIVE

2 2 X J5P30401 BEARING, BALL, DBL ROW, 3/8 x  7/8

3 2 X J5Q1039 FITTING, GREASE, 45° 1/4-28
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p

92Paragon M+



Timing Paragon M+ Series - 
90”
Rod End, Looper Drive, Assembly, J5P800231A

Table 49  Rod End, Looper Drive, Assembly, J5P800231A

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5P800231 ROD, LOOPER DRIVE CONNECTING

2 2 X J5Q1249 RING, GRIP, #3000-137 ST

3 1 X J5Q1250S BEARING, BALL, DBL ROW, 15 x  35

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine93



TimingParagon M+ Series - 
90”
Rod End, Steel, 5/8 Hole, Assembly, J5Q12051AY

Table 50  Rod End, Steel, 5/8 Hole, Assembly, J5Q12051AY

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5Q12051 END, STEEL ROD, 5/8-18

2 2 X J5Q1249 RING, GRIP, #3000-137 ST

3 1 X J5Q1250S BEARING, BALL, DBL ROW, 15 x  35
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p

94Paragon M+



Timing Paragon M+ Series - 
90”
Link, Stud, Assembly, J5Q1208ASY

Table 51  Link, Stud, Assembly, J5Q1208ASY

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5Q1208 STUD, LINK SMALL

2 1 X J5Q12082 WASHER, STEEL, .515 x .875 x .062

3 1 X J5Q12081 WASHER, FLAT, .598 x 7/8 x .093

4 1 X J500330051 NUT, 1/2-20 HEX JAM, STL PLTD

5 1 X J500430050 WASHER, SPLIT, LOCK, MED, 1/2 

6 1 X J500320051 NUT, 1/2-20 HEX, GRADE 5

7 1 X J591000109 WASHER, FLAT, SAE (THINNER), 1/2 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine95



Presser FootParagon M+ Series - 
90”
Presser Foot

See the following assemblies and subassemblies:

• “Presser Foot Drive, J1K0000564” on page 97.
• “Presser Foot Needle Plate, J1K0000930” on page 98.
• “Drawing, Presser Foot Drive, Assembly” on page 99
• “Lever, Link, Block, Presser Foot Drive, Assembly, J513192489 (LH), J513192490 (RH)” starting on 

page 100.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

96Paragon M+



Presser Foot Paragon M+ Series - 
90”
Presser Foot Drive, J1K0000564

Table 52  Presser Foot Drive, J1K0000564

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 4 X J513192489 LEVER, LINK, BLOCK, ASSY, LH

2 4 X J513192490 LEVER, LINK, BLOCK, ASSY, RH

3 8 X J5Q113C341 ROD, NEEDLE GUIDE, 3/4 x 14-1/8

4 8 X J5Q1155 NUT, HEX 3/4-16, JAM, MODIFIED

n/s 1 X J513192450 DRAWING, PRESSER FOOT DRIVE ASSY

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine97



Presser FootParagon M+ Series - 
90”
Presser Foot Needle Plate, J1K0000930

Table 53  Presser Foot Needle Plate, J1K0000930

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 8 X J513192436 BRIDGE, PRESSER FOOT, 3/4-16

2 1 X J513194661 PLATE, PRESSER FOOT, 12 GA, 90

3 1 X J5P303551 PLATE, NEEDLE, 118-3/4, 90

n/s 1 X J513192450 DRAWING, PRESSER FOOT DRIVE ASSY

n/s 270 X J513194642 BUTTON, PRESSER FOOT, 1/8

n/s 270 X J5P30179 INSERT, NEEDLE PLATE, .156 x .313

n/s 32 X J5P304881 WASHER, .266 x .50 x .062, CRS

n/s 1 X J5Q151328L SUPPORT, NEEDLE PLATE END, LH

n/s 1 X J5Q151328R SUPPORT, NEEDLE PLATE END, RH

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

98Paragon M+



Presser Foot Paragon M+ Series - 
90”
Drawing, Presser Foot Drive, Assembly

Table 54  Drawing, Presser Foot Drive, Assembly

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

7 1 X J513192428 LINK, ASSY, PRESSER FOOT DRIVE

8 1 X J513192426 LEVER, ASSY, PRESSER FOOT DRIVE

9 1 X J513192431 BLOCK, ASSY, DRIVE, PRESSER FOOT ROD

10 2 X J5Q113C341 ROD, NEEDLE GUIDE

42 2 X J5P305422 SCREW, SHOULDER, 1/2 x 1

43 2 X J5P305411 SCREW, SHOULDER, 1/2 x 1-1/2

44 2 X J5Q1160N NUT, LOCK, NYLON, 3/8-16 MODIFIED

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine99



Presser FootParagon M+ Series - 
90”
Lever, Link, Block, Presser Foot Drive, Assembly, J513192489 (LH), 
J513192490 (RH)

See Table 55 starting on page 101.

Left Hand

Right Hand

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

100Paragon M+



Presser Foot Paragon M+ Series - 
90”
Table 55  Lever, Link, Block, Presser Foot Drive, Assembly, J513192489 (LH), J513192490 (RH)

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J513192426 LEVER, ASSY, PRESSER FOOT DRIVE

2 1 X J513192428 LINK, ASSY, PRESSER FOOT DRIVE

3 1 X J513192431 BLOCK, ASSY, PRESSER FOOT DRIVE ROD

4 1 X J5P305411 SCREW, SHOULDER, 1/2 x 1-1/2

5 1 X J5P305422 SCREW, SHOULDER, 1/2 x 1

6 1 X J5Q1160N NUT, LOCK, 3/18-16, MODIFIED, NYLON

7 1 X J5Q1039B FITTING, GREASE, 90° 1/4-28

8 1 X J5Q1039A FITTING, GREASE, STR, 1/4-28

9 1 n/b J513192425 LEVER, PRESSER FOOT DRIVE

10 2 n/b J5P30469 BUSHING, HEADLESS DRILL

11 4 n/b J500172130 SCREW, SOC HD CAP, 5/16-18 x 1.25 

12 1 n/b J513192427 LINK, PRESSER FOOT

13 2 n/b J5P30395 BEARING, NEEDLE ROLLER

14 2 n/b J513192429 BLOCK, DRIVE, PRESSSER FOOT ROD

15 4 n/b J500173044 SCREW, SOC HD CAP, 10-32 x 1

16 1 n/b J5P30469 BUSHING, HEADLESS DRILL

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine101



GuardingParagon M+ Series - 
90”
Guarding
No illustration shown. See the following assemblies:

• “Guards, J1K0002499” starting on page 102.
• “Doors, J1K0002661” on page 105.

Guards, J1K0002499

End View

Front View

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

102Paragon M+



Guarding Paragon M+ Series - 
90”
Table 56  Guards, J1K0002499

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

n/s 3 X J500108046 SCREW, SHOULDER, 3/8 x 1-1/4

n/s 31 X J500500012 WASHER, FLAT, NYLON, #10, .062

n/s 1 X J513129027 CYLINDER, 1-1/16 BR x 1 STK

n/s 1 X J513129028 CLEVIS, ROD

n/s 1 X J513129029 BRACKET, PIVOT

n/s 2 X J513140555 FITTING, ELB, ST 1/4 OD x 1/8 NPT

n/s 1 X J513190140 FRONT GUARD WELDMENT 90

n/s 1 X J513190149 GUARD, FRONT PANEL 90

n/s 2 X J513190160 BEARING, FLANGE, 2-BOLT 1 B

n/s 2 X J513190335 SPRING, EXT, .125 x 1.5 x  6

n/s 2 X J513190336 SPRING, 3/4 x  6 x .075

n/s 1 X J513190650 CONTROL PANEL, LH

n/s 1 X J513190651 CONTROL PANEL, RH

n/s 1 X J513190706 SHOCK ABSORBER, EFDYN  #GBR-1

n/s 2 X J513190769 GUARD, SIDES, BOTTOM CREEL

n/s 4 X J513190790 BRACKET, GUARD DOOR INTERLOCK

n/s 1 X J513190920 ROLLER, TRACK, TORRINGTON

Back View

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine103



GuardingParagon M+ Series - 
90”
n/s 1 X J513191131 ARM, FRONT GUARD WELDMENT

n/s 1 X J513191140 LEVER WELDMENT, FRONT GUARD LOCK

n/s 1 X J513191150 PLATE, FRONT GUARD LOCK

n/s 1 X J513191170 BRACKET, FRONT GUARD STOP

n/s 1 X J513191970 BRACKET, FRONT GUARD INTERLOCK 

n/s 1 X J513191995 SPACER, FRONT INTERLOCK

n/s 1 X J513192036 LEVER, FRONT GUARD RH. WELDMENT

n/s 1 X J513193080 BRACKET, AIR CYLINDER FRONT

n/s 2 X J513193170 BRACE, GUARD

n/s 2 X J513193172 SPACER, GUARD

n/s 2 X J513195720 PLATE, UNDER FRONT GUARD

n/s 2 X J513195960 STIFFENER, FRONT GUARD LH

n/s 1 X J513195970 STIFFENER, FRONT GUARD RH

n/s 2 X J521000667 PLUG, HOLE 1-1/2 PAINT LT GREY

n/s 4 X J521001834 SWITCH, SAFETY, INTERLOCK, EE

n/s 4 X J5Q200032 BUMPER, RUBBER .812 SQ x .3

n/s 2 X J513191060 BEARING, FLANGE 2-BOLT 1 B

n/s 1 X J513191015 GUARD, LH MOTOR END

n/s 1 X J513191016 GUARD, RH

n/s 2 X J513191133 CABLE, SPRING, FRONT GUARD

n/s 4 X J513192317 BRACKET, LATCH, GUARD

n/s 4 X J521001829 ACTUATOR, INTERLOCK, SAFETY

n/s 4 X J598271088 BUMPER, RUBBER .812 SQ x .3

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

104Paragon M+



Guarding Paragon M+ Series - 
90”
Doors, J1K0002661

Table 57  Doors, J1K0002661

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 2 X J513192237 ASSY, DOOR OUTER

2 1 X J513192217 J580201530 - 144” LG UPPER

3, 14 2 X J513192236 ASSY, DOOR INNER

4 2 X J513192201 ASSY, LOWER BRACKET

5 1 X J513192210 ASSY, UPPER MOUNT RH

6 1 X J513192202 ASSY, UPPER MOUNT LH

7 4 X J513192221 DOOR STOPPER

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine105



GuardingParagon M+ Series - 
90”
8 2 X J513192204 WINDOW, OUTER LEXAN

9 2 X J513192212 SLIDE COVER

10 2 X J513192203 BRACKET, VIBRATION DAMPENER

11 1 X J513192209 ASSY, MIDDLE SUPPORT BRACKET

12 2 X J513192220 UPPER MOUNT SPACER

13 2 X J513192234 ANGLE CAP

15 2 X J513192235 PLATE, SAFETY SWITCH MOUNT

16 2 X J513192239 SPACER, SAFETY SWITCH

17 2 X J513192241 SAFETY SWITCH

18 1 X J513192242 MOUNTING BRACKET, AIR LOCK

19 1 X J521203916 CYLINDER, 12MM BR x 30MM STK

20 1 X J513192243 BRACKET, AIR LOCK

21 2 X J500101048 PIN, DOWEL, 1/4 x 1

22 1 X J513192244 BUSHING STOPPER

23 2 X J513192246 EXTRUSION - 38” LG

24 4 X J580204366 PLATE, JOINING, 6-HOLE 80/20 #4366

n/s 4 X J513192207 LOWER DOOR MOUNT BRACKET

n/s 2 X J513192211 PULL HANDLES

n/s 2 X J513192218 UPPER DOOR MOUNT BRACKET

n/s 8 X J513192219 UPPER SPACER

n/s 8 X J513192229 ANGLE, MACHINED

n/s 2 X J513192240 UPPER MOUNT, W/TAP HOLES

n/s 1 X J513192247 EXTRUSION - 144” LG

n/s 8 X J513192274 ASSY, SLIDE W/CUTOUT

n/s 2 X J540001428 FITTING, CONN MALE 40D x M5 x 0.8

n/s 60 X J580203282 T-NUT, DROP-IN, 5/16-18

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

106Paragon M+



Control Panel Paragon M+ Series - 
90”
Control Panel
No illustration shown. See the following assemblies:

• “Enclosure, Main Cabinet, J1K0002633 (full kit)” on page 107.
• “Panel, Main Cabinet, Assembly, J521019046” starting on page 107.

Enclosure, Main Cabinet, J1K0002633 (full kit)
No illustration shown.

Panel, Main Cabinet, Assembly, J521019046

See Table 58 starting on page 108.
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p

Quilting Machine107



Control PanelParagon M+ Series - 
90”
Table 58  Panel, Main Cabinet, Assembly, J521019046 

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

CARRIAGE 1 X J521054000 AMPLIFIER, SERVO, SGDH-15DE

FEED 1 X J521054000 AMPLIFIER, SERVO, SGDH-15DE

NEEDLE 1 X J521054001 AMPLIFIER, SERVO, SGDH-30DE

3 X J521002645 CARD SERVO, JUSP-NS 100

REGEN 1 X J52105500 YASKAWA, RESISTOR JUSP-RA18

SRI 1 X J521059006 RELAY, CROUZET, SAFETY

CBI (208-380V) 1 X J521061089 CIRCUIT BREAKER, 50 AMP, 3 POLE

CB2 1 X J521061067 CIRCUIT BREAKER, 25 AMP, 3 POLE

CB3, CB4 2 X J521061057 CIRCUIT BREAKER, 5 AMP, 3 POLE

CB5 1 X J521061058 CIRCUIT BREAKER, 10 AMP, 3 POLE

CB6 1 X J521061069 CIRCUIT BREAKER, 1.5 AMP, 3 POLE

CB7 1 X J521061045 CIRCUIT BREAKER, 2 AMP, 2 POLE

CB8 1 X J521061035 CIRCUIT BREAKER, 4 AMP, 1 POLE

CB9 2 X J521061037 CIRCUIT BREAKER, 6 AMP, 1 POLE

CB10 2 X J521061039 CIRCUIT BREAKER, 10 AMP, 1 POLE

CB11 2 X J521061032 CIRCUIT BREAKER, 2 AMP, 1 POLE

IO1 1 X J521055234 MODULE, PHOENIX, ENET 16 I/0

CON1 J521005740 CONTACTOR, 24 VDC, 3 POLE, 30A

SUPPRESSOR 1 X J521005750 SUPPRESSOR, CONTACTOR, DC

PWS1 1 X J521058018 PS, 24VDC, PULS 480W 3PH

CR3, CR4 2 X J515000755 RELAY, 24 VDC, IDEC, #RH1B-U-DC24

2 X J5974000010 RELAY, SOCKET, IDEC #SH1B-05

CR1, CR2 2 X J521001924 RELAY, OMRON, 4PDT, 24 VDC, 14P

2 X J521001920 RELAY, SOCKET, 14 PIN

CR5 1 X J521059002 PHOENIX CONTACT #2949787

T2 1 X J521002526 TRANSFORMER, 350VA, 460/115 V

TMR1 1 X J521001908 RELAY, DELAY OFF, SPRECHER

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

108Paragon M+



Control Panel Paragon M+ Series - 
90”
UPS1 1 X J521010121 UPS, POWER SUPPLY, 24V-12V, 10A

BAT1 1 X J521010122 UPS, BATTERY, PULS, 12V, 7AH

TB1 1 X J521055286 MODULE, THREAD DETECT, 12 VDC

FU1, FU2 2 X J521004237 TERM, 2.5 CLP, 2X#12, FUSE, BLK

1 X J521001464 120 VAC, SIMPLEX OUTLET DIN RAIL MOUNT

1 X J513195573 RAIL, DIN, 18” LONG

2 X J521004502 RAIL, DIN, 26” LONG

271” X J5206281 WIRE DUCT, 2 x 3, 271”

271” X J521008171 COVER, WIRE DUCT, 271”

1 X J521018018 PANEL, MOD, PARAGON M+, MAIN

1 X J521004343 END PLATE, ZAP/TW5

8 X J521003520 TERMINAL BLOCK END CLAMP

12 X J521004334 GROUND TERMINAL BLOCK, ZPE 6

74 X J5210C4202 TERMINAL BLOCK, 2.5-2/3AN BLUE

4 X J521004200 TERMINAL BLCOK, 2.5-2/3AN BEIGE

2 X J521004205 TERMINAL BLOCK END PLATE, ZDU 2.5

1 X J521004221 3 POLE JUMPER, ZQV 2.5/3

1 X J521004222 4 POLE JUMPER, ZQV 2.5/4

2 X J521004345 8 POLE JUMPER

3 X J521004220 2 POLE JUMPER, ZQV 2.5/2

2 X J521004204 GROUND TERMINAL BLOCK, ZPE 2.5

1 X J521003592 LABEL, TERMINAL BLOCK, PARAGON M+

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine109



Control PanelParagon M+ Series - 
90”
Table 59  Panel, Main Cabinet, Options - Border Slitter Kit, J1K0009001

Table 60  Panel, Main Cabinet, Options - Lower Thread Detector Kit, J1K0009005

Table 61  Panel, Main Cabinet, Options - 440-575 VAC Line Power

Table 62  Panel, Main Cabinet, Options - For Terminator I/O

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

CB12 1 X J521061057 CIRCUIT BREAKER, 5AMP, 3 POLE

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

CB14 1 X J521061032 CIRCUIT BREAKER, 2 AMP, 1 POLE

TB2 1 X J521055286  MODULE,THREAD DETECT, 12VDC

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

CB1 1 X J521061086 CIRCUIT BREAKER, 25 AMP, 3 POLE

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

I/OIP 1 X J560080069 PLC, PLCDIR TRMIO, PWR SUP 24V

I/OIE 1 X J560080061 PLC, PLCDIR TRMIO, ETHERNET MOD

I1 1 X J560080063 PLC, PLCDIR TRMIO, 16 INPUT

O1 1 X J560080065 PLC, PLCDIR TRMIO, 16 OUT, RELAY

2 X J560080062 PLC, PLCDIR TRMIO, IO BASE, 16 PT

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

110Paragon M+



Electrical Paragon M+ Series - 
90”
Electrical

Valve Assembly, Pneumatic Panel Layout, J568082616
No illustration or table shown.

Electrical Parts
No illustration shown.

Table 63  Electrical Parts 

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 X J513118203 SWITCH, PRESSURE

1 X J513190034 COVER WITH LOUVRE

4 X J513190039 RUBBER STUD

2 X J513190660 CONTROL BOX, CUSTOM MADE FOR

2 X J513190670 PLATE, CONTOL BUTTON, 3 HOLE

1 X J513192035 SWITCH ACTUATOR

1 X J513193196 BRACKET, LIMIT SWITCH

1 X J513193206 BRACKET, ELECT BOX 

4 X J521001109 LEGEND, YELLOW E-STOP

1 X J521001275 CONNECTOR, QD, M12, STR, M, 4

1 X J521001276 CONNECTOR, QD, M12, STR, F, 4P

1 X J521001828 SWITCH, SAFETY INTERLOCK

1 X J521001837 SWITCH, SAFETY INTERLOCK,

1 X J521002541 PLATE, TRANSFORMER M+

1 X J521002557 TRANSFORMER, MARELCO,15KVA,OPN

1 X J521002646 CARD, SVO SIG2 MLINK PC/USB

8 X J521006102 PUSHBUTTON, OPERATOR, ILLUM

4 X J521006110 PUSHBUTTON, MOUNTING ADAPTOR

5 X J521006111 PUSHBUTTON, ADAPTOR, ILLUMI

1 X J521006114 PUSHBUTTON, OPERATOR, ALT ACTN

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine111



ElectricalParagon M+ Series - 
90”
4 X J521006133 PUSHBUTTON, INSERT, LENS,GRN-1

4 X J521006134 PUSHBUTTON, INSERT, LENS,RED-0

1 X J521006138 PUSHBUTTON, INSERT, LENS, WHT

4 X J521006140 PUSHBUTTON, LED, GREEN, 24V 

1 X J521006143 PUSHBUTTON, LED, WHITE, 24V

6 X J521006150 PUSHBUTTON, CONTACT BLOCK, NO

4 X J521006151 PUSHBUTTON, CONTACT BLOCK, NC

5 X J521006152 PUSHBUTTON, DUMMY BLOCK W/FULL

5 X J521006153 PUSHBUTTON, LED HOLDER, FOR

4 X J521006154 PUSHBUTTON, DUMMY BLOCK

4 X J521006204 PUSHBUTTON,40MM,E-STOP,UNIBODY

1 X J521006500 LIGHT, INDICATOR,16MM,RED,24DC

1 X J521010011 SWITCH, LIMIT MICROSWITCH VDE

1 X J521010012 SENSOR, PROXIMITY 

1 X J521019050 PANEL, ASSEMBLY, MACHINE CABINET 

1 X J521020361 CABLE, ETHERNET, CAT-5, X-OVER

2 X J521030000 LAMP, FLUORESCENT, 24" FOR LAMAR

1 X J521030001 LAMP, FLUORESCENT, 48" FOR LAMAR

2 X J521050012 CABLE ASSY, YAS, 1.3KW MTR 5M

1 X J521050013 CABLE ASSY, YAS, 3.0KW MTR 5M 

1 X J521050014 CABLE ASSY, YAS, BRAKE PWR 5M

3 X J521050015 CABLE ASSY, YAS, SVO ENCDR 5M

1 X J521055022 LIGHT, MOD,2' QUILTER NEAR SIDE

1 X J521055031 LIGHT, MOD, 4' QUILTER

1 X J521055032 LIGHT, MOD, 2' QUILTER FAR SIDE

1 X J521055181 READER, CF MEMORY, USB 1.1

1 X J568082616 VALVE ASSEMBLY, PARKER

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

112Paragon M+



Pneumatic, J1K0000753 Paragon M+ Series - 
90”
Pneumatic, J1K0000753
No illustration shown.

Table 64  Pneumatic, J1K0000753 

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

n/s 4 X J500172064 SCREW, SOC HD CAP, 8-32 x 1

n/s 2 X J513130713 FITTING, 3/8 NPT-1/4 NPTF HXRED

n/s 1 X J513130749 FITTING, CONN MALE 1/4 OD x 1/8 NP

n/s 6 X J513140420 FITTING, Y, 1/4 OD

n/s 1 X J5206224 FITTING, ELB, 1/4 NPT-1/4 OD

n/s 1 X J5206426 FILTER/REGULATOR ASSY

n/s 1 X J5P30823 FITTING, ELB, ST 1/4 NPT

n/s 1 X J5P30825 FITTING, 1/4 NPT PUSHTITE PLUG

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine113



DecalsParagon M+ Series - 
90”
Decals

Decal Locations, J513191948

See Table 65 on page 115.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

114Paragon M+



Decals Paragon M+ Series - 
90”
Table 65  Decals, English and Spanish Bilingual Kit, J1K0002978

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 2 X J51315079201 DECAL, DANGER, SHOCK & ARC FLASH - HIGH VOLTAGE E/
SP

2 2 X J51315079601 DECAL, WARNING, READ MANUAL E/SP

3 1 X J513150599 DECAL, TACK & JUMP

4 10 X J51315079701 DECAL, WARNING, AVOID INJURY - CLOSE DOORS E/SP

5 3 X J51315082001 DECAL, WARNING, CRUSH HAZARD - ROLLERS E/SP

6 4 X J51315082201 DECAL, DANGER STARTS AUTOMATICALLY E/SP

7 1 X J51315081101E SAFETY INST, ENG ONLY

7 1 X J51315081101S SAFETY INST, SP ONLY

8 2 X J513150825 DECAL, ISO HAND CRUSH - PART MOVES RIGHT TO LEFT

8 2 X J513150842 DECAL, ISO HAND CRUSH - PART MOVES LEFT TO RIGHT

n/s 1 X J513090436 TAPE, 1/2 BURGUNDY

n/s 1 X J513090437 TAPE, 1/2 BURGUNDY W/STRIPE

n/s 2 X J513150901 DECAL,  G, 7.25  TALL, BURG

n/s 2 X J513150983 DECAL, GRIBETZ INTERNATIONAL

n/s 1 X J513151996 DECAL, GLOBAL SYSTEMS GROUP

n/s 1 X J513179241 NAMEPLATE, US PAT, CHAINSTITCH

n/s 1 X J513191948 DRAWING, DECAL LOCATIONS, E

n/s 1 X J513195954 NAMEPLATE, M4

n/s 1 X J513195956 NAMEPLATE, M4, ELEC

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine115



DecalsParagon M+ Series - 
90”
Table 66  Decal Kit List - Other Languages

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 X J1K0002978 DECAL, PARAGON M4 ENG/SP (ENGLISH AND SPANISH)

n/s 1 X J1K0002983 DECAL, PARAGON M4 ENG/PG (ENGLISH AND PORTUGUESE)

n/s 1 X J1K0002984 DECAL, PARAGON M4 ENG/FR (ENGLISH AND FRENCH)

n/s 1 X J1K0002985 DECAL, PARAGON M4 ENG/GM (ENGLISH AND GERMAN)

n/s 1 X J1K0003001 DECAL, PARAGON M4 ENG/PO (ENGLISH AND POLISH)

n/s 1 X J1K0003007 DECAL, PARAGON M4 ENG/RU (ENGLISH AND RUSSIAN)

n/s 1 X J1K0003008 DECAL, PARAGON M4 ENG/TU (ENGLISH AND TURKISH)

n/s 1 X J1K0003009 DECAL, PARAGON M4 ENG/NL (ENGLISH AND DUTCH 
NETHERLANDS)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

116Paragon M+



Retainer Drive Parts Paragon M+ Series - 
90”
Retainer Drive Parts
No illustration shown. See Table 67 on page 117. 

Table 67  Retainer Drive Parts

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

n/s 6 X J500132118 SCREW, SOC HD SET, 1/4-20 x  3/8

n/s 9 X J500160062 SCREW, SOC HD FLAT, 1/4-20 x  3/4

n/s 3 X J500160098 SCREW, SOC HD FLAT, 3/8-16 x  3/4

n/s 12 X J500172096 SCREW, SOC HD CAP, 1/4-20 x  3/4

n/s 12 X J500172098 SCREW, SOC HD CAP, 1/4-20 x  7/8

n/s 12 X J500172100 SCREW, SOC HD CAP, 1/4-20 x 1

n/s 12 X J500172130 SCREW, SOC HD CAP, 5/16-18 x 1.25

n/s 3 X J500172162 SCREW, SOC HD CAP, 3/8-16 x 1-1/2

n/s 12 X J500173034 SCREW, SOC HD CAP, 10-32 x  3/8

n/s 4 X J500173038 SCREW, SOC HD CAP, 10-32 x  5/8

n/s 32 X J500173058 SCREW, SOC HD CAP, 1/4-28 x  5/8

n/s 1 X J500205036 SCREW, HX HD CAP, 1/2-13 x  2-1/4

n/s 12 X J500320031 NUT, HEX, 5/16-18

n/s 12 X J500320031 NUT, HEX, 5/16-18

n/s 15 X J500360404 SCREW, FLAT HD SLOT, 4-40 x 1/4

n/s 54 X J500360409 SCREW, FLAT HD SLOT, 4-40 x  7/8

n/s 33 X J500400406 SCREW, PAN HD, 4-40 x  3/8

n/s 30 X J500430014 WASHER, SPLIT, LOCK, MED, 1/4

n/s 12 X J500430031 WASHER, SPLIT, LOCK, MED, 5/16

n/s 3 X J500430037 WASHER, SPLIT, LOCK, MED, 3/8 

n/s 30 X J504400014 WASHER, FLAT, SAE, HD STL, 1/4

n/s 24 X J504400031 WASHER, FLAT, SAE, HARD, 5/16

n/s 12 X J513192056 SCREW, SOC HD FLAT, M6 x 16

n/s 1 X J513192117 BARS, RETAINER, ASSY, HEAVY DUTY 90

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine117



Retainer Drive PartsParagon M+ Series - 
90”
n/s 1 X J513192150 BUSHING, TAPERLOCK 1610 x 1-1/2

n/s 1 X J513192151 SPACER, IDLER BEARING

n/s 1 X J513192151 SPACER, IDLER BEARING

n/s 3 X J513192152 COUPLING, 5/8 x  5/8 1-PC SPLIT

n/s 1 X J513192153 COUPLING, 5/8 x  5/8 x 1.500 OD

n/s 1 X J513192157 KEY, 3/8 x  5/16 x  3/4 LONG

n/s 3 X J513192160 PLATE, RISER, GEARBOX, INNER

n/s 3 X J513192161 PLATE, RISER, GEARBOX, OUTER

n/s 3 X J536000000 GEARBOX, RIGHT ANGLE, 1:1 RATIO

n/s 3 X J5P100292A LEVER, RETAINER DRIVE, ASSY

n/s 27 X J5P30006 INSERT, RETAINER BAR, BOTTOM

n/s 27 X J5P30007 INSERT, RETAINER BAR, TOP

n/s 2 X J5P30167AY LINK, LOOPER DRIVE, ASSY 

n/s 6 X J5P301741 BRACKET, RETAINER, BAR

n/s 2 X J5P302272 SHAFT, RETAINER DRIVE, 25-1/2

n/s 25 X J5P30229D RETAINER, TRIMMER

n/s 1 X J5P30398 BEARING, BALL, DBL ROW, 20 x  45

n/s 1 X J5P304431 BELT, TIMING, 255L075

n/s 6 X J5P30452 RING, GRIP, #5555-37PP

n/s 32 X J5P304881 WASHER, CRS, .266 x .50 x .062

n/s 3 X J5P30557 COVER, ECCENTRIC

n/s 3 X J5P30558 ECCENTRIC, RETAINER DRIVE

n/s 2 X J5P30591 BEARING, PILLOW BLOCK, 5/8 B

n/s 3 X J5P30659 KEY, 3/16 x  7/16

n/s 6 X J5P30667 KEY, 3/16 x  3/4, ZINC PLATED

n/s 1 X J5Q1025 WASHER, FLAT, HEAVY DUTY, 1/2

n/s 3 X J5Q10251 WASHER, FLAT, HEAVY DUTY, 3/8

n/s 3 X J5Q10251 WASHER, FLAT, HEAVY DUTY, 3/8

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

118Paragon M+



Spare Parts Paragon M+ Series - 
90”
Spare Parts
No illustration shown. See the following tables:

• Table 68, “Air Isolators” on page 119.
• Table 69, “Computer” on page 119.
• Table 70, “Consumables” on page 120.
• Table 71, “Main Shaft” on page 120.
• Table 72, “Lubrication” on page 120.
• Table 73, “Schematics” on page 120.
• Table 74, “Manuals and Videos” on page 121.
• Table 75, “Tools” on page 122.

Table 68  Air Isolators

Table 69  Computer

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

n/s 8 X J513125710 AIR ISOLATOR, COVER PLATE

n/s 8 X J513125711 AIR SPRING ISOLATORS, 2400 LBS.

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

n/s 1 X J521030276  MEMORY, CF, CACTUS, 256MB, COM

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine119



Spare PartsParagon M+ Series - 
90”
Table 70  Consumables

Table 71  Main Shaft

Table 72  Lubrication

Table 73  Schematics

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

n/s 32 X J513004001 THREAD, BAG CLOSER, 8 OZ CONES, (sold by case only)

n/s 1 X J513090990 BEESWAX

n/s 25 X J5P30229D RETAINER, TRIMMER

n/s 100 X J5P331910T NEEDLE, TITANIUM NITRIDE #24

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

n/s 1 X J5Q1002C9 COUPLING, MAIN SHAFT

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

n/s 1 X J5Q1655 GUN, GREASE

n/s 1 X J5Q16601 GREASE, ALMAGUARD, 3751

n/s 1 X J513195207 GREASE, SHELL, 71124 
(sold by 5 gal.packs only)

n/s 1 X J513195213 GREASE, SHELL, 71122 
(sold by 5 gal.packs only)

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

n/s 1 X J521060083 SCHEMATIC, PARAGON M+, TRM I/O (2008)

n/s 1 X J521060078 SCHEMATIC, PARAGON M+ (2009)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

120Paragon M+



Spare Parts Paragon M+ Series - 
90”
Table 74  Manuals and Videos 

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

n/s 1 X MECQ9600 MANUAL, MACHINE ORIENTATION

n/s 1 X J513165002 MANUAL, PARTS CENTER GENERAL

n/s 1 X J513165120 MANUAL, PARAGON M+ PARTS

n/s 1 X J513165118 MANUAL, PARAGON M+ OPERATIONS AND GENERAL 
MAINTENANCE

n/s 1 X J513165104 MANUAL, PATTERN

n/s 1 X J513165007 MANUAL, PATTERN LINK, SMALL

n/s 1 X J513165009 MANUAL, PATTERN LINK

n/s 1 X J513165030 PAMPHLET, GENERAL SAFETY PROCEDURES

n/s 1 X J513165031 PAMPHLET, GENERAL SAFETY PROCEDURES - SPANISH

n/s 1 X J513179060 VIDEO, GENERAL SAFETY PROCEDURES

n/s 1 X J513179061 VIDEO, GENERAL SAFETY PROCEDURES - SPANISH

n/s 1 X J513179062 VIDEO, TACK & JUMP - MINIMIZING TAILS

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine121



Spare PartsParagon M+ Series - 
90”
Table 75  Tools

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

n/s 2 X J513161298 WRENCH, 27 T, FOR BEARING

n/s 2 X J513161299 WRENCH, 25 T, FOR BEARING

n/s 1 X J513168002 WRENCH, HEX KEY, T-HDL, 5/32 x  9

n/s 1 X J513168004 WRENCH, HEX KEY, L, 1/4, SHORT ARM

n/s 1 X J513168005 WRENCH, HEX KEY, L, 5/32, SHORT ARM

n/s 1 X J513168010 WRENCH, HEX KEY, T-HDL, 7/64 x  9

n/s 1 X J513168015 WRENCH, HEX KEY, T-HDL, 9/64 x  9

n/s 1 X J513168017 WRENCH, HEX KEY, T-HDL, 3/16 x  9

n/s 1 X J513168020 WRENCH, HEX KEY, T-HDL, 3/32 x  9

n/s 1 X J513168025 GAUGE, FEELER, .024 x 1/2 x 12

n/s 1 X J513168030 DRIVER, NUT, 7/16

n/s 1 X J5P365315T TOOL, RETAINER/TRIMMER GAUGE, #24

n/s 1 X J5P3T0006 HOLDER, RETAINER TOOL

n/s 1 X J5P3T0007 SQUARE, RETAINER CHECK, ALUMINUM

n/s 1 X J5P3T0146 GAUGE, LOOPER ANGLE

n/s 25 X J5Q1652 HOOK, THREADING

n/s 1 X J5Q16521L HOLDER, THREADING HOOK, LONG

n/s 1 X J5Q16521S HOLDER, THREADING HOOK, SHORT

n/s 1 X J5Q16521T TOOL, THREAD DETECTOR

n/s 1 X J5Q1656 SCREWDRIVER, PHILLIPS #2

n/s 1 X J5Q1657 PLIER, NEEDLE

n/s 1 X J5Q1658 PUSHER, THREAD

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

122Paragon M+



Options Paragon M+ Series - 
90”
Options

Back Canopy, J1K0002216 (shown), J1K0002222 (Extended, not 
shown)

See Table 76 starting on page 124.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine123



OptionsParagon M+ Series - 
90”
Table 76  Back Canopy, J1K0002216, J1K0002222 (Extended)

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J513193301 WELDMENT, LEFT

2 1 X J513193310 WELDMENT, RIGHT

3 2 X J513193321 CONNECTOR, WELDMENT

4 1 X J513193320 CROSSTUBING, 2  SQ x 125  LG

5 2 X J513190250 BEARING, FLANGE, 2-BOLT 1-3/16

6 1 X J513193325 TOP ALUM ROLLER, 3 OD 120  B

7 1 X J513191319 BLOCK, FRAME ROLLER SUPPORT

8 1 X J513191373 BRAKE, ROLLER CLAMP

9 1 X J513191329 BRACKET, WELDMENT 

10 1 X J513191419 CLAMP, LATCH, MHP 5136A13

11 1 X J5Q220015 PLATE, MOTOR MOUNT

12 1 X J521005044 MOTOR, GEARBOX, ASSY

13 1 X J521005033 WIND UP CONTROL, ASSY

14 2 X J5P30415 GROMMET, NPRN 1/2 ID x 1-1/16OD

15 1 X J5Q22041 UNIVERSAL, JOINT, 2, MODIFIED

16 1 X J5Q161290 ROLLER, CLOTH, 1-7/8 DIA 90

17 1 X J5Q220021 PIN, LOCK, 3/8 x  2, FASPIN MDL C

18 2 X J500203744 SCREW, HX HD CAP, 3/8-16 x  2 3/4

19 14 X J500450037 WASHER, FLAT, USS, HARD, 3/8

20 13 X J500430037 WASHER, SPLIT, LOCK, MED, 3/8 

21 4 X J500203756 SCREW, HX HD CAP, 3/8-16 x  3-1/2

22 7 X J500320037 NUT, 3/8-16 HEX, STL PLTD

23 4 X J500203716 SCREW, HX HD CAP, 3/8-16 x 1

24 3 X J500203740 SCREW, HX HD CAP, 3/8-16 x  2-1/2

25 6 X J504400037 WASHER, FLAT, SAE, HD, 3/8

26 1 X J500201448 SCREW, HX HD CAP, 1/4-20 x  3

27 1 X J500320014 NUT, 1/4-20 HEX GRADE 5

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

124Paragon M+



Options Paragon M+ Series - 
90”
28 2 X J500172092 SCREW, SOC HD CAP, 3/8-16 x  5/8

29 4 X J500401108 SCREW, PAN HD, 10-32 x 1/2

30 2 X J500205099 SCREW, HX HD CAP, 1/2-13 x  7-1/2

31 2 X J500430050 WASHER, SPLIT, LOCK, MED, 1/2 

33 2 X J500320050 NUT, HEX, GRADE 5, 1/2-13 

34 2 X J5206670 GROMMET, 1-3/8 x  3/4 x 1/8

35 1 X J5206690 GROMMET, 2-1/8 x 1-1/2 x 1/8

36 1 X J500205016 SCREW, HX HD CAP, 1/2-13 x 1

n/s 3 X J521001200 NUT, CONDUIT LOCK, 1/2

n/s 1 X J521001360 CONNECTOR, 90 SQUEEZE

n/s 15 X J521008015 CORD, 14/3 SO

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine125



OptionsParagon M+ Series - 
90”
Material Handling Pack, J1K0002329

See Table 78 starting on page 130.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

126Paragon M+



Options Paragon M+ Series - 
90”
Table 77  Material Handling Pack, J1K0002329

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 2 X J513192250 SIDE FRAME WELDMENT

2 1 X J513192251 RACK ASSEMBLY, MHP

3 5 X J513192256 TOP GUIDE BAR, TOP GUIDE

4 3 X J5Q2000590 TUBE, MATERIAL SUPPORT PAINTED

5 6 X J513191462 END TENSION BELL, MHP

7 6 X J5Q200042 COLLAR, 1-3/8, PLATED STEEL

12 1 X J513290008 CATWALK, PLATFORM WELDMENT

13 1 X J513192254 CROSSBRACE, REAR

14 1 X J513192255 MIDDLE SUPPORT

16 3 X J513191315 BRAKE, ROLLER FRAME ASSY, MHP

17 2 X J513192253 CROSSBRACE

18 1 X J568082111 BAR, THREAD GUIDE, M PLUS MHP

20 4 X J513192357 WELDMENT, LEG

21 4 X J513192316 REAR SECTION, LOWER LEG

22 4 X J513192356 PLATE, MOUNTING STRAP

10 X J500201410 SCREW, HX HD CAP, 1/4-20 x  5/8

24 X J500203744 SCREW, HX HD CAP, 3/8-16 x  2-3/4

4 X J500203748 SCREW, HX, HD CAP, 3/8-16 x 3

8 X J500203752 SCREW, HX HD CAP, 3/8-16 x 3-1/4

2 X J500203780 SCREW, HX HD CAP, 3/8-16 x 5

40 X J500320037 NUT, 3/8-16 HEX, STL PLTD

35 X J500401421 SCREW, PAN HD, 1/4-20 x  5/8 PHIL

35 X J504300014 WASHER, SPLIT, LOCK, MED, 1/4

56 X J500430037 WASHER, SPLIT, LOCK, MED, 3/8 

56 X J504400037 WASHER, FLAT, SAE, HD, 3/8

3 X J513191299 BLOCK, ROLLER SUPPORT, NO BRAKE

1 X J513191442 TOP EXTENSION, HINGED ARM

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine127



OptionsParagon M+ Series - 
90”
2 X J513191445 ROLLER, 1-5/8 x 120 BF

4 X J513191453 WELDMENT, ROLLER SHAFT

1 X J513191464 TOP EXTENSION, ARM WELDMENT

1 X J513191465 TOP EXTENSION, ARM WELDMENT

1 X J513191466 TOP EXTENSION, HINGED ARM, RH

2 X J513191525 BAR, GUIDE, UPPER, 119-5/8 ASSY

2 X J513191526 BAR, GUIDE, LOWER, 119-5/8 ASSY

3 X J5Q2000590 TUBE, MATERIAL SUPPORT PAINTED

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

128Paragon M+



Options Paragon M+ Series - 
90”
Material Handling Pack, Backing Stands, J1K0002317

See Table 78 starting on page 130. Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine129



OptionsParagon M+ Series - 
90”
Table 78  Material Handling Pack, Backing Stands, J1K0002317

ITEM QTY
90” 
M4 PART NO. DESCRIPTION

1 1 X J5Q161290 ROLLER, CLOTH, 1-7/8 DIA

2 1 X J5P30500 KNOB, ROLLER ARM

3 1 X J513191329 BRACKET, WELDMENT

4 1 X J500201444 SCREW, HX HD CAP, 1/4-20 x  2-3/4

5 8 X J500320037 NUT, 3/8-16 HEX, STL PLTD

6 1 X J513191318 BLOCK, SUPPORT, STAND ROLLER

7 1 X J500133062 SCREW, SOC HD SET, 10-32 x 1/2

8 1 X J500132214 SCREW, SOC HD SET, 1/2-13 x 1/2

9 1 X J513191433 BRAKE, ROLLER CLAMP

10 12 X J500430037 WASHER, SPLIT, LOCK, MED, 3/8 

11 4 X J500402240 SCREW, PAN HD, #10 x 1 PHIL

12 1 X J513191430 SCREW, ROLLER CLAMP

13 1 X J513191419 CLAMP, LATCH, MHP 5136A13

14 2 X J5Q1225 COLLAR, 1-1/4 PLATED STEEL

15 12 X J504400037 WASHER, FLAT, SAE, HD, 3/8

16 12 X J500203744 SCREW, HX HD CAP, 3/8-16 x  2-3/4

17 1 X J500320014 NUT, 1/4-20 HEX GRADE 5

18 2 X J513191403 FOOT, ROLLER STAND

19 1 X J513191298 BLOCK, ROLLER SUPPORT, NO BRAKE

20 2 X J513191497 STAND, ROLLER, FRAME 10  HIGH

21 1 X J513191372 TUBING, COPPER, MHP

22 1 X J500330050 NUT, 1/2-13 HEX JAM, STL PLTD

n/s 1 X J513191406 CROSSTUBING, W/FLANGE PLATES

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

130Paragon M+



Index by Part Number
Index by Part Number
Numerics
6,026,756 (U.S. Patent). ...........................................................2
6,170,414 (U.S. Patent). ...........................................................2
8P0120. ............................................................................79

J1
J104409098. .........................................................................1
J113170413. ................................................................ 53, 54

J1K
J1K0000240. ................................................................... 4, 5
J1K0000246. ................................................................... 7, 8
J1K0000309. ............................................................... 18, 19
J1K0000534. ............................................................... 86, 87
J1K0000564. ......................................................................97
J1K0000639. ............................................................... 24, 25
J1K0000640. ......................................................................25
J1K0000741. ......................................................................70
J1K0000753. ....................................................................113
J1K0000811. ......................................................................66
J1K0000930. ......................................................................98
J1K0001121. ............................................................... 32, 34
J1K0001150. ............................................................... 21, 22
J1K0001224. ............................................................... 39, 40
J1K0001367. ............................................................... 43, 44
J1K0001434. ............................................................... 47, 48
J1K0001618. ............................................................... 58, 61
J1K0001623. ............................................................... 57, 60
J1K0002216. ........................................................... 123, 124
J1K0002217. ....................................................................124
J1K0002222. ....................................................................123
J1K0002317. ........................................................... 129, 130
J1K0002329. ........................................................... 126, 127
J1K0002499. ........................................................... 102, 103
J1K0002633. ....................................................................107
J1K0002661. ....................................................................105
J1K0002722. ......................................................................69
J1K0002978. ....................................................................116
J1K0002983. ....................................................................116
J1K0002984. ....................................................................116
J1K0002985. ....................................................................116
J1K0003001. ....................................................................116
J1K0003007. ....................................................................116
J1K0003008. ....................................................................116
J1K0003009. ....................................................................116
J1K0009001. ....................................................................110

J50
J500101048. .....................................................................106
J500101297. .......................................................................83
J500108025. .......................................................................44
J500108042. .......................................................................71
J500108046. .....................................................................103
J500108100. .......................................................................40
J500108104. .......................................................................44
J500132118. .....................................................................117
J500132201. .........................................................................8
J500132214. .....................................................................130
J500133060. .......................................................................71
J500133062. .....................................................................130

J500160062. ...............................................................19, 117
J500160098. ...............................................................19, 117
J500160130. .......................................................................49
J500172016. .......................................................................90
J500172018. .......................................................... 68, 79, 90
J500172024. .......................................................................91
J500172056. .......................................................................79
J500172064. .....................................................................113
J500172066. .......................................................... 72, 77, 79
J500172092. ...............................................................71, 125
J500172096. ........................................................ 27, 79, 117
J500172098. .....................................................................117
J500172100. .....................................................................117
J500172104. .......................................................................79
J500172114. .......................................................................54
J500172130. ................................................ 19, 27, 101, 117
J500172162. ...............................................................19, 117
J500172232. .......................................................................17
J500173034. ...................................... 29, 35, 36, 37, 49, 117
J500173036. .......................................................... 30, 71, 77
J500173038. ...............................................................27, 117
J500173042. .......................................................................13
J500173044. .....................................................................101
J500173058. .....................................................................117
J500186154. .......................................................................90
J500188410. .......................................................................77
J500201410. .....................................................................127
J500201418. .......................................................................59
J500201444. .....................................................................130
J500201448. .....................................................................124
J500203716. .....................................................................124
J500203720. .................................................................59, 63
J500203728. .......................................................................72
J500203740. .....................................................................124
J500203744. .................................................... 124, 127, 130
J500203748. .....................................................................127
J500203752. .....................................................................127
J500203756. .....................................................................124
J500203780. .....................................................................127
J500203789. .........................................................................5
J500204347. .........................................................................8
J500205016. .....................................................................125
J500205036. .....................................................................117
J500205040. .......................................................................59
J500205058. .......................................................................49
J500205099. .....................................................................125
J500206265. .......................................................................59
J500208732. .........................................................................8
J500320014. ...................................................... 54, 124, 130
J500320031. ...............................................................19, 117
J500320037. .............................................. 49, 124, 127, 130
J500320050. .....................................................................125
J500320051. .......................................................................95
J500320063. .......................................................................17
J500330001. .......................................................................79
J500330002. .......................................................................79
J500330050. .....................................................................130
J500330051. .......................................................................95
J500340011. .......................................................................54
J500360404. .....................................................................117
J500360409. .....................................................................117

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine131



Index by Part Number
J500361112. .......................................................................54
J500361432. .......................................................................54
J500391113. .......................................................................49
J500391130. .......................................................................49
J500400406. .....................................................................117
J500401104. .......................................................................91
J500401108. .............................................................. 54, 125
J500401421. .....................................................................127
J500402240. .....................................................................130
J500430010. .............................................. 25, 29, 30, 54, 71
J500430014. ........................................................ 27, 54, 117
J500430031. .............................................................. 19, 117
J500430037. ............... 5, 19, 59, 63, 72, 117, 124, 127, 130
J500430050. ........................................................ 59, 95, 125
J500430062. .......................................................................17
J500430087. .........................................................................8
J500450037. ................................................................ 5, 124
J500450062. .......................................................................59
J500460050. .......................................................................59
J500500010. ................................................................ 54, 72
J500500012. .............................................................. 49, 103
J504112382. ................................................................ 54, 55
J504264046. .......................................................................72
J504265008. .......................................................................25
J504300014. .....................................................................127
J504400014. .............................................................. 54, 117
J504400031. .....................................................................117
J504400037. .............................................. 63, 124, 127, 130
J504400062. .......................................................................17
J504400087. .........................................................................8

J51
J513004001. .....................................................................120
J513090436. .....................................................................115
J513090437. .....................................................................115
J513090990. .....................................................................120
J513118203. .....................................................................111
J513125710. .....................................................................119
J513125711. .....................................................................119
J513126721. ................................................................ 58, 61
J513129023. .......................................................................71
J513129024. .......................................................................71
J513129026. .......................................................................71
J513129027. .....................................................................103
J513129028. .....................................................................103
J513129029. .....................................................................103
J513130147. .......................................................................71
J513130217. .......................................................................49
J513130260. .......................................................................49
J513130321. .......................................................................44
J513130713. .....................................................................113
J513130749. .....................................................................113
J513130750. .......................................................................49
J513130762. .......................................................................49
J513130781. .......................................................................49
J513130966. .......................................................................25
J513130967. .......................................................................25
J513130968. .......................................................................25
J513130969. .......................................................................25
J513140267. .......................................................................72
J513140420. ........................................................ 71, 77, 113
J513140555. .......................................................... 8, 72, 103
J513150599. .....................................................................115
J51315079201. ..................................................................115

J51315079601. ..................................................................115
J51315079701. ..................................................................115
J51315081101E. ................................................................115
J51315081101S..................................................................115
J51315082001. ..................................................................115
J51315082201. ..................................................................115
J513150825. .....................................................................115
J513150842. .....................................................................115
J513150901. .....................................................................115
J513150983. .....................................................................115
J513151996. .....................................................................115
J513161298. .....................................................................122
J513161299. .....................................................................122
J513165002. .................................................................3, 121
J513165007. .....................................................................121
J513165009. .....................................................................121
J513165012. .........................................................................2
J513165030. .....................................................................121
J513165031. .....................................................................121
J513165060. .........................................................................2
J513165104. .....................................................................121
J513165118. .....................................................................121
J513165120. .....................................................................121
J513168002. .....................................................................122
J513168004. .....................................................................122
J513168005. .....................................................................122
J513168010. .....................................................................122
J513168015. .....................................................................122
J513168017. .....................................................................122
J513168020. .....................................................................122
J513168025. .....................................................................122
J513168030. .....................................................................122
J513170150. .........................................................................8
J513170431. .......................................................................54
J513170441. .......................................................................54
J513170445. .......................................................................54
J513170448. .......................................................................55
J513170480. .......................................................................48
J513170510. .................................................................54, 55
J513170898. .......................................................................27
J513170920. .......................................................................27
J513170921. .......................................................... 25, 26, 27
J513170922. .......................................................................27
J513170930. .......................................................................17
J513170936. .......................................................................25
J513170938. .......................................................................25
J513170943. .......................................................................17
J513172034. .................................................................58, 61
J513172035. .................................................................58, 61
J513172036. .................................................................58, 61
J513172037. .................................................................58, 61
J513172039. .................................................................58, 61
J513179060. .....................................................................121
J513179061. .....................................................................121
J513179062. .....................................................................121
J513179241. .....................................................................115
J513179253. .......................................................................54
J513179254. .......................................................................54
J513179256. .......................................................................55
J513179257. .......................................................................55
J513179262. .................................................................54, 55
J513179263. .................................................................54, 55
J513179264. .......................................................................55
J513190034. .....................................................................111

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

132Paragon M+



Index by Part Number
J513190039. .....................................................................111
J513190055. .......................................................................58
J513190060. .......................................................................25
J513190092. .......................................................................58
J513190097. .......................................................................87
J513190098. .......................................................................87
J513190101. .......................................................................49
J513190103. .......................................................................49
J513190104. .......................................................................58
J513190105. .......................................................................58
J513190112. .......................................................................58
J513190113. .......................................................................58
J513190132. .......................................................................69
J513190139. .......................................................................40
J513190140. .....................................................................103
J513190149. .....................................................................103
J513190160. .....................................................................103
J513190196. .......................................................................40
J513190221. .......................................................................40
J513190241. .......................................................................40
J513190242. .......................................................................40
J513190250. .....................................................................124
J513190251. .................................................... 40, 44, 49, 59
J513190253. .......................................................................25
J513190254. .......................................................................25
J513190301. .......................................................................40
J513190322. .......................................................................49
J513190332. .......................................................................34
J513190333. .......................................................................44
J513190335. .....................................................................103
J513190336. .....................................................................103
J513190340. .......................................................................40
J513190380. .......................................................................19
J513190381. .......................................................................19
J513190390. .......................................................................19
J513190405. .......................................................................19
J513190415. .......................................................................19
J513190419. .......................................................................44
J513190500. ................................................................ 58, 61
J513190519. .......................................................................25
J513190530. .......................................................................34
J513190531. .......................................................................34
J513190536. .......................................................................34
J513190540. .......................................................................34
J513190611. .......................................................................34
J513190650. .....................................................................103
J513190651. .....................................................................103
J513190660. .....................................................................111
J513190670. .....................................................................111
J513190691. .......................................................................59
J513190706. .....................................................................103
J513190713. .......................................................................59
J513190751. .......................................................................48
J513190752. .......................................................................48
J513190769. .....................................................................103
J513190790. .....................................................................103
J513190805. .......................................................................45
J513190806. ................................................................ 44, 45
J513190813. .......................................................................44
J513190814. .......................................................................44
J513190850. .......................................................................40
J513190913. .......................................................................49
J513190920. .....................................................................103
J513191000. .......................................................... 35, 36, 37

J513191015. .....................................................................104
J513191016. .....................................................................104
J513191060. .....................................................................104
J513191131. .....................................................................104
J513191133. .....................................................................104
J513191140. .....................................................................104
J513191150. .....................................................................104
J513191170. .....................................................................104
J513191185. .......................................................................49
J513191200. .......................................................................44
J513191298. .....................................................................130
J513191299. .....................................................................127
J513191300. .......................................................................49
J513191301. .......................................................................49
J513191302. .......................................................................49
J513191305. .......................................................................49
J513191315. .....................................................................127
J513191318. .....................................................................130
J513191319. .....................................................................124
J513191329. .............................................................124, 130
J513191372. .....................................................................130
J513191373. .....................................................................124
J513191403. .....................................................................130
J513191406. .....................................................................130
J513191419. .............................................................124, 130
J513191430. .....................................................................130
J513191433. .....................................................................130
J513191442. .....................................................................127
J513191445. .....................................................................128
J513191453. .....................................................................128
J513191462. .....................................................................127
J513191464. .....................................................................128
J513191465. .....................................................................128
J513191466. .....................................................................128
J513191497. .....................................................................130
J513191525. .....................................................................128
J513191600. .......................................................................49
J513191948. .............................................................114, 115
J513191970. .....................................................................104
J513191991. .......................................................................48
J513191992. .......................................................................48
J513191995. .....................................................................104
J513191998. .......................................................................48
J513192004. .......................................................................48
J513192006. .......................................................................48
J513192009. .......................................................................48
J513192011. .......................................................................48
J513192020. .......................................................................48
J513192029. .......................................................................48
J513192030. .......................................................................48
J513192035. .....................................................................111
J513192036. .....................................................................104
J513192056. ...............................................................19, 117
J513192065. .......................................................................71
J513192110. .......................................................................87
J513192115. .......................................................................87
J513192116. .......................................................................87
J513192117. .....................................................................117
J513192150. ...............................................................19, 118
J513192151. .....................................................................118
J513192152. ...............................................................19, 118
J513192153. ...............................................................19, 118
J513192155. .......................................................................87
J513192156. .......................................................................87

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine133



Index by Part Number
J513192157. .............................................................. 19, 118
J513192159. .......................................................................66
J513192160. .............................................................. 19, 118
J513192161. .............................................................. 19, 118
J513192201. .....................................................................105
J513192202. .....................................................................105
J513192203. .....................................................................106
J513192204. .....................................................................106
J513192207. .....................................................................106
J513192209. .....................................................................106
J513192210. .....................................................................105
J513192211. .....................................................................106
J513192212. .....................................................................106
J513192217. .....................................................................105
J513192218. .....................................................................106
J513192219. .....................................................................106
J513192220. .....................................................................106
J513192221. .....................................................................105
J513192229. .....................................................................106
J513192234. .....................................................................106
J513192235. .....................................................................106
J513192236. .....................................................................105
J513192237. .....................................................................105
J513192239. .....................................................................106
J513192240. .....................................................................106
J513192241. .....................................................................106
J513192242. .....................................................................106
J513192243. .....................................................................106
J513192244. .....................................................................106
J513192246. .....................................................................106
J513192247. .....................................................................106
J513192250. .....................................................................127
J513192251. .....................................................................127
J513192253. .....................................................................127
J513192254. .....................................................................127
J513192255. .....................................................................127
J513192256. .....................................................................127
J513192274. .....................................................................106
J513192316. .....................................................................127
J513192317. .....................................................................104
J513192356. .....................................................................127
J513192357. .....................................................................127
J513192363. ................................................................ 58, 61
J513192367. ................................................................ 58, 61
J513192404. .........................................................................8
J513192411. .........................................................................8
J513192421. .......................................................................17
J513192425. .....................................................................101
J513192426. .............................................................. 99, 101
J513192427. .....................................................................101
J513192428. .............................................................. 99, 101
J513192429. .....................................................................101
J513192431. .............................................................. 99, 101
J513192436. .......................................................................98
J513192440. .........................................................................8
J513192445. .......................................................................17
J513192447. .......................................................................17
J513192449. .......................................................................17
J513192450. ................................................................ 97, 98
J513192451. .......................................................................17
J513192452. .......................................................................17
J513192453. .......................................................................17
J513192454. .......................................................................12
J513192455. ............................................................ 8, 16, 17

J513192466. .........................................................................8
J513192472. .........................................................................8
J513192475. .........................................................................8
J513192477. .........................................................................8
J513192479. .........................................................................8
J513192483. .......................................................................12
J513192485. ...................................................................8, 12
J513192487. ...................................................................8, 12
J513192489. ...................................................... 97, 100, 101
J513192490. ...................................................... 97, 100, 101
J513192494. .........................................................................8
J513192501. .........................................................................9
J513192502. .........................................................................9
J513192511. .........................................................................9
J513192512. .........................................................................9
J513192521. .......................................................................74
J513192522. .......................................................................74
J513192523. .......................................................................74
J513193061. .......................................................................19
J513193070. .......................................................................20
J513193080. .....................................................................104
J513193090. .......................................................................58
J513193132. .......................................................................48
J513193133. .......................................................................48
J513193170. .....................................................................104
J513193172. .....................................................................104
J513193196. .....................................................................111
J513193206. .....................................................................111
J513193301. .....................................................................124
J513193310. .....................................................................124
J513193320. .....................................................................124
J513193321. .....................................................................124
J513193325. .....................................................................124
J513194531. .......................................................................58
J513194600. .......................................................................49
J513194610. .......................................................................44
J513194642. .......................................................................98
J513194661. .......................................................................98
J513194700. .......................................................................40
J513194730. .......................................................................40
J513194740. .......................................................................49
J513194750. .................................................................40, 49
J513194770. .......................................................................50
J513194771. .......................................................................50
J513194772. .......................................................................44
J513194880. .................................................................29, 30
J513194950. .......................................................................48
J513194970. .......................................................................48
J513195000. ...................................................................8, 10
J513195010. .......................................................................10
J513195020. .......................................................................10
J513195100. .......................................................................63
J513195110. .......................................................... 59, 62, 63
J513195120. .......................................................................63
J513195130. .......................................................................63
J513195140. .......................................................................63
J513195150. .......................................................................66
J513195160. .......................................................................34
J513195189. .......................................................................22
J513195191. .......................................................................22
J513195192. .......................................................................22

J51 (continued)
J513195194. .......................................................................22

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

134Paragon M+



Index by Part Number
J513195197. .......................................................................22
J513195199. .......................................................................22
J513195203. .......................................................................22
J513195205. .......................................................................22
J513195206. .......................................................................22
J513195207. ........................................................ 21, 22, 120
J513195213. ........................................................ 21, 22, 120
J513195214. .......................................................................22
J513195340. .......................................................................27
J513195350. .......................................................................34
J513195573. .....................................................................109
J513195710. .......................................................................34
J513195720. .....................................................................104
J513195798. .......................................................................50
J513195802. .......................................................................50
J513195803. .......................................................................50
J513195804. .......................................................................48
J513195806. .......................................................................48
J513195808. .......................................................................48
J513195810. .......................................................................48
J513195814. .......................................................................48
J513195815. .......................................................................50
J513195817. .......................................................................50
J513195840. .......................................................................50
J513195841. .......................................................................50
J513195850. .......................................................................48
J513195870. .......................................................................48
J513195880. .......................................................................48
J513195901. .......................................................................50
J513195902. .......................................................................50
J513195920. .......................................................................58
J513195940. .......................................................... 40, 44, 50
J513195954. .....................................................................115
J513195956. .....................................................................115
J513195960. .....................................................................104
J513195970. .....................................................................104
J513196100. .......................................................... 44, 58, 61
J513196215. .......................................................................50
J513196230. .......................................................................50
J513196500. .......................................................................40
J513196663. .......................................................................44
J513200010. .......................................................................66
J513290008. .....................................................................127
J515000755. .....................................................................108
J515191001. .......................................................................69
J515191025. .......................................................................69
J518191605. .......................................................... 87, 89, 90
J518191700. .......................................................................90
J518194435. .......................................................................59

J520
J52060910................................................................... 44, 50
J5206093. ..........................................................................50
J5206131. ..........................................................................22
J5206224. ........................................................................113
J5206235. ..........................................................................44
J5206281. ........................................................................109
J5206426. ........................................................................113
J5206475. ................................................................... 54, 55
J5206485. ................................................................... 54, 55
J5206670. ........................................................................125
J5206690. ........................................................................125

J521
J521000667. .....................................................................104
J521001109. .....................................................................111
J521001200. .....................................................................125
J521001275. .....................................................................111
J521001276. .....................................................................111
J521001360. .....................................................................125
J521001464. .....................................................................109
J521001828. .....................................................................111
J521001829. .....................................................................104
J521001834. .....................................................................104
J521001837. .....................................................................111
J521001908. .....................................................................108
J521001920. .....................................................................108
J521001924. .....................................................................108
J521002526. .....................................................................108
J521002541. .....................................................................111
J521002557. .....................................................................111
J521002645. .....................................................................108
J521002646. .....................................................................111
J521003100. .......................................................................44
J521003520. .....................................................................109
J521003592. .....................................................................109
J521004200. .....................................................................109
J521004204. .....................................................................109
J521004205. .....................................................................109
J521004220. .....................................................................109
J521004221. .....................................................................109
J521004222. .....................................................................109
J521004237. .....................................................................109
J521004334. .....................................................................109
J521004343. .....................................................................109
J521004345. .....................................................................109
J521004502. .....................................................................109
J521005033. .....................................................................124
J521005044. .....................................................................124
J521005740. .....................................................................108
J521005750. .....................................................................108
J521006102. .....................................................................111
J521006110. .....................................................................111
J521006111. .....................................................................111
J521006114. .....................................................................111
J521006133. .....................................................................112
J521006134. .....................................................................112
J521006138. .....................................................................112
J521006140. .....................................................................112
J521006143. .....................................................................112
J521006150. .....................................................................112
J521006151. .....................................................................112
J521006152. .....................................................................112
J521006153. .....................................................................112
J521006154. .....................................................................112
J521006204. .....................................................................112
J521006500. .....................................................................112
J521007187. .......................................................................22
J521008015. .....................................................................125
J521008171. .....................................................................109
J521010011. .....................................................................112
J521010012. .....................................................................112
J521010121. .....................................................................109
J521010122. .....................................................................109
J521018018. .....................................................................109
J521019046. .............................................................107, 108
J521019050. .....................................................................112

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine135



Index by Part Number
J521020361. .....................................................................112
J521030000. .....................................................................112
J521030001. .....................................................................112
J521030276. .....................................................................119
J521050012. .....................................................................112
J521050013. .....................................................................112
J521050014. .....................................................................112
J521050015. .....................................................................112
J521053000. .......................................................................58
J521053001. .......................................................................58
J521053002. .......................................................................58
J521054000. .....................................................................108
J521054001. .....................................................................108
J52105500........................................................................108
J521055022. .....................................................................112
J521055031. .....................................................................112
J521055032. .....................................................................112
J521055151. .......................................................................79
J521055157. .......................................................................79
J521055181. .....................................................................112
J521055234. .....................................................................108
J521055286. ............................................................ 109, 110
J521058018. .....................................................................108
J521059002. .....................................................................108
J521059006. .....................................................................108
J521060078. .....................................................................120
J521060083. .....................................................................120
J521061032. ............................................................ 108, 110
J521061035. .....................................................................108
J521061037. .....................................................................108
J521061039. .....................................................................108
J521061045. .....................................................................108
J521061057. ............................................................ 108, 110
J521061058. .....................................................................108
J521061067. .....................................................................108
J521061069. .....................................................................108
J521061086. .....................................................................110
J521061089. .....................................................................108
J5210C4202. ....................................................................109
J521203663. .......................................................................83
J521203823. .......................................................................77
J521203916. .....................................................................106
J521203949. .......................................................................79
J521203969. .......................................................................79

J53
J536000000. .............................................................. 20, 118

J54
J540001428. .....................................................................106

J56
J560080061. .....................................................................110
J560080062. .....................................................................110
J560080063. .....................................................................110
J560080065. .....................................................................110
J560080069. .....................................................................110
J568082111. .....................................................................127
J568082121. .......................................................................59
J568082123. .......................................................................59
J568082131. .......................................................................40
J568082140. ................................................................ 73, 74
J568082141. .......................................................................75
J568082142. ................................................................ 74, 75

J568082143. .......................................................................76
J568082144. .................................................................76, 77
J568082145. .................................................................74, 77
J568082150. .................................................................78, 79
J568082151. .......................................................................80
J568082152. .......................................................................81
J568082153. .......................................................................82
J568082154. .......................................................................79
J568082155. .......................................................................79
J568082156. .......................................................................79
J568082157. .......................................................................79
J568082161. .................................................................79, 80
J568082162. .................................................................79, 81
J568082163. .................................................................79, 82
J568082170. .................................................................77, 83
J568082171. .......................................................................83
J568082173. .......................................................................83
J568082174. .......................................................................83
J568082175. .......................................................................83
J568082180. .................................................................77, 84
J568082181. .......................................................................84
J568082370. .......................................................................40
J568082602. .......................................................................83
J568082606. .......................................................................83
J568082607. .......................................................................79
J568082609. .......................................................................83
J568082616. .............................................................111, 112

J57
J577770018. .......................................................... 35, 36, 37
J577770023. .......................................................... 29, 30, 59
J577770030. .......................................................................50
J577770224. .......................................................................34
J577770251. .................................................................71, 84

J58
J580202504. .......................................................................79
J580203282. .....................................................................106
J580204366. .....................................................................106

J59
J591000022. .......................................................................77
J591000087. .......................................................................50
J591000109. .................................................................59, 95
J5959071415. .....................................................................59
J595926010. .......................................................................58
J595926012. .......................................................................58
J595926013. .......................................................................58
J595926015. .......................................................................58
J5974000010. ...................................................................108
J598271088. .....................................................................104

J5C
J5CEQ4049........................................................................63
J5CEQ4050........................................................................63
J5CEQ4407........................................................................63
J5CEQ44241. .....................................................................25
J5CEQ44391. .....................................................................58
J5CEQ4486........................................................................50
J5CEQ4487........................................................................50
J5CEQ4491........................................................................44
J5CEQ4492........................................................................50
J5CEQ44921. .....................................................................50

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

136Paragon M+



Index by Part Number
J5C (continued)
J5CEQ44924. .....................................................................44
J5CEQ4493........................................................................50

J5P
J5P100003. ..........................................................................5
J5P1000091........................................................................11
J5P100021. ..........................................................................9
J5P100022. ................................................................. 11, 12
J5P1000231..........................................................................8
J5P100024. ................................................................... 9, 25
J5P1000276........................................................................34
J5P1000285........................................................................34
J5P1000292........................................................................91
J5P100038. ..........................................................................9
J5P1000402........................................................................92
J5P100043M. .......................................................................8
J5P100045. ..........................................................................9
J5P100046. ..........................................................................9
J5P100052. ..........................................................................5
J5P100151L. ......................................................................13
J5P100151R. ......................................................................13
J5P100292A. ....................................................... 87, 91, 118
J5P100402A. ............................................................... 87, 92
J5P10091AY. ................................................................ 9, 11
J5P101590A. ................................................................. 8, 13
J5P3000334........................................................................25
J5P30006.................................................................. 87, 118
J5P30007.................................................................. 87, 118
J5P30020M. .......................................................................66
J5P30065...........................................................................30
J5P30066...........................................................................30
J5P3008333........................................................................25
J5P300861. ........................................................................20
J5P30133...........................................................................87
J5P301661. ........................................................................87
J5P30167AY. ...................................................................118
J5P301683L. ......................................................................87
J5P301683R. ......................................................................87
J5P30168AY. .....................................................................87
J5P301741. ............................................................... 87, 118
J5P301781. ........................................................................90
J5P30179...........................................................................98
J5P30180.............................................................. 68, 79, 90
J5P301962. ........................................................................50
J5P3020015............................................................. 8, 14, 15
J5P3020020............................................................. 8, 14, 15
J5P3020642........................................................................15
J5P302125. ........................................................................17
J5P302134. ........................................................................27
J5P30214.............................................................................9
J5P302161A. ......................................................................15
J5P302272. ......................................................................118
J5P30229D. ...................................................... 87, 118, 120
J5P3024797........................................................................50
J5P30275...........................................................................90
J5P303115. ........................................................................66
J5P303117. ........................................................................66
J5P3031190........................................................................66
J5P3031290........................................................................66
J5P3031390........................................................................66
J5P3031690........................................................................68
J5P303169A. ......................................................................68
J5P30321A. .......................................................................20

J5P303272. ........................................................................19
J5P303345. ........................................................................34
J5P30345AY. ...............................................................66, 67
J5P30345M........................................................................67
J5P303551. ........................................................................98
J5P30375. .........................................................................87
J5P30382. ............................................................ 25, 28, 29
J5P30385. ...................................................................25, 30
J5P30395. .......................................................................101
J5P30398. .................................................................17, 118
J5P30401. .........................................................................92
J5P30415. .................................................................74, 124
J5P30428. .........................................................................17
J5P304294. ........................................................................74
J5P3043090........................................................................66
J5P30438. .........................................................................45
J5P30442. .........................................................................20
J5P304431. ......................................................... 19, 25, 118
J5P30445. .........................................................................25
J5P30450. ...................................................................19, 25
J5P30452. .................................................................87, 118
J5P30453. .........................................................................20
J5P30462. .........................................................................20
J5P30469. .................................................................13, 101
J5P304815. ........................................................................50
J5P304881. ................................................................98, 118
J5P3049010........................................................................66
J5P304905. ........................................................................66
J5P304909. ........................................................................66
J5P30500. .................................................................48, 130
J5P3050792........................................................................34
J5P3050794........................................................................34
J5P3050797........................................................................34
J5P3050798........................................................................34
J5P305411. ......................................................... 15, 99, 101
J5P305422. ........................................................... 9, 99, 101
J5P305491. ........................................................................59
J5P305492. ........................................................................59
J5P30554. .........................................................................19
J5P305551. ........................................................................87
J5P30557. .................................................................87, 118
J5P30558. .................................................................87, 118
J5P30591. .................................................................19, 118
J5P30592. .........................................................................91
J5P30594L...........................................................................9
J5P30594R...........................................................................9
J5P30595. .........................................................................13
J5P30659. .................................................................87, 118
J5P30661. ...........................................................................9
J5P30667. .................................................................19, 118
J5P30670. ...................................................................49, 59
J5P30673P.........................................................................44
J5P30690. .........................................................................50
J5P30742. .........................................................................50
J5P308012. ........................................................................71
J5P30802. .........................................................................71
J5P308031. ........................................................................71
J5P30807. .........................................................................71
J5P30808. .........................................................................71
J5P30809AY. .....................................................................71
J5P30815. .........................................................................51
J5P30820. .........................................................................71
J5P30821. ...................................................................71, 77
J5P30823. .......................................................................113

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine137



Index by Part Number
J5P30825.........................................................................113
J5P331910T. ....................................................................120
J5P3357591........................................................................40
J5P365315T. ....................................................................122
J5P3T0006. ......................................................................122
J5P3T0007. ......................................................................122
J5P3T0146. ......................................................................122
J5P4012901........................................................................87
J5P800231. ........................................................................93
J5P800231A. ............................................................... 87, 93
J5PT4163. .........................................................................40

J5Q
J5Q1002C..........................................................................25
J5Q1002C9. .....................................................................120
J5Q1013............................................................................25
J5Q1025..........................................................................118
J5Q10251. .......................................................... 20, 72, 118
J5Q10322. .........................................................................25
J5Q1033............................................................................25
J5Q1038............................................................... 42, 46, 67
J5Q1038A. ........................................................... 42, 46, 66
J5Q1038B. .........................................................................66
J5Q1039....................................................................... 9, 92
J5Q1039A. ................................................... 11, 66, 67, 101
J5Q1039B. ................................................ 9, 42, 46, 63, 101
J5Q110146M. .....................................................................13
J5Q1101S. .........................................................................13
J5Q112143.........................................................................74
J5Q11232A. ................................................................ 71, 74
J5Q1135M. ........................................................................66
J5Q11361. ...........................................................................9
J5Q11371. .............................................................. 9, 51, 63
J5Q113C341............................................................ 8, 97, 99
J5Q1140493. ......................................................................66
J5Q1140535. ......................................................................66
J5Q1150..................................................................... 71, 84
J5Q1151..................................................................... 71, 84
J5Q1153..................................................................... 71, 84
J5Q1154............................................................................68
J5Q11541. ................................................ 75, 76, 80, 81, 82
J5Q11543. .........................................................................71
J5Q1155....................................................................... 8, 97
J5Q11571. .........................................................................40
J5Q1160N. ......................................................... 15, 99, 101
J5Q1164............................................................... 66, 71, 74
J5Q120419.........................................................................88
J5Q12041L. .......................................................................88
J5Q12041R. .......................................................................88
J5Q12051. .........................................................................94
J5Q12051AY. .............................................................. 88, 94
J5Q1208............................................................................95
J5Q12081. .........................................................................95
J5Q12082. .........................................................................95
J5Q1208ASY. .............................................................. 88, 95
J5Q1223............................................................................51
J5Q1225............................................................. 34, 51, 130
J5Q1249..................................................................... 93, 94
J5Q1250S. .................................................................. 93, 94
J5Q13031. .........................................................................51
J5Q1304205. ......................................................................34
J5Q13046. ............................................................ 35, 36, 37
J5Q1305114. ......................................................................36
J5Q13052. .........................................................................35

J5Q13052A........................................................................35
J5Q13052AY. ...............................................................34, 35
J5Q13054AY. ...............................................................34, 36
J5Q13055. .........................................................................37
J5Q13055AY. ...............................................................34, 37
J5Q1341. ................................................. 42, 44, 46, 51, 66
J5Q1341112. ........................................................................9
J5Q1341316. ................................................................25, 51
J5Q1342114. ........................................................................5
J5Q13461. .........................................................................51
J5Q134612...................................................................42, 46
J5Q134612P.................................................................42, 46
J5Q13462. ...................................................................42, 46
J5Q1346385. ......................................................................40
J5Q134641.........................................................................40
J5Q134642.........................................................................40
J5Q1346435. ......................................................................51
J5Q134646.........................................................................42
J5Q134646A. ........................................................ 40, 41, 42
J5Q13465. .........................................................................46
J5Q13465AY. ...............................................................44, 46
J5Q134681............................................................ 40, 44, 51
J5Q134S114. ......................................................... 35, 36, 37
J5Q1408281. ................................................................44, 88
J5Q15041AN. ....................................................................29
J5Q15042NT. .....................................................................29
J5Q15043NT. ...............................................................29, 30
J5Q1504NT. ................................................................29, 30
J5Q151328L.......................................................................98
J5Q151328R.......................................................................98
J5Q16041C. .......................................................................69
J5Q161290...............................................................124, 130
J5Q1613E9A. .....................................................................51
J5Q1652. ........................................................................122
J5Q16521L. .....................................................................122
J5Q16521S. .....................................................................122
J5Q16521T. .....................................................................122
J5Q1655. ........................................................................120
J5Q1656. ........................................................................122
J5Q1657. ........................................................................122
J5Q1658. ........................................................................122
J5Q16601. .......................................................................120
J5Q18031. .........................................................................51
J5Q180310.........................................................................48
J5Q18032. .........................................................................51
J5Q185411.........................................................................49
J5Q18565. .........................................................................51
J5Q18566. .........................................................................51
J5Q185811.........................................................................51
J5Q186691.........................................................................51
J5Q200032.......................................................................104
J5Q200042.......................................................................127
J5Q2000590. ............................................................127, 128
J5Q2108618. ......................................................................74
J5Q210907A. .....................................................................74
J5Q220015.......................................................................124
J5Q220021.......................................................................124
J5Q22041. .......................................................................124

J5W
JP304294. .........................................................................71

M
MECQ9600. ....................................................................121

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

138Paragon M+



Index by Part Description
Index by Part Description
Numerics
120 VAC, SIMPLEX OUTLET DIN RAIL MOUNT,  . . . . . . . . . . . . . .109
5,154,130 (U.S. Patent), . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .2
5,505,150 (U.S. Patent), . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .2
5,544,599 (U.S. Patent), . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .2
6,105,520 (U.S. Patent), . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .2

A
ACTUATOR, INTERLOCK, SAFETY, . . . . . . . . . . . . . . . . . . . . . . . . . .104
ADAPTER, PIN CONE, 7/8 x 5-3/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . .69
AIR ISOLATORS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .119
ALMAGUARD 3751 GREASE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .120
AMPLIFIER, SERVO, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .108
ANGLE

CAP, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .106
MACHINED,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .106
THREAD GUIDE WITH EYELETS,  . . . . . . . . . . . . . . . . . . . . 74, 75
THREAD PULL-OFF,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .80
THREAD PULL-OFF WITH EYELETS,  . . . . . . . . . . . . . . . . . 79, 80

APRON,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .50
ARM

GUARD, FRONT, WELDMENT, . . . . . . . . . . . . . . . . . . . . . . . . . .104
HINGED, TOP EXTENSION, . . . . . . . . . . . . . . . . . . . . . . . . . . . . .127
PRECOMPRESSION ROLLER ASSEMBLY,  . . . . . . . . . . . . . . . . .49
SPACER, 093 THK, NYLATRON, . . . . . . . . . . . . . . . . . . . . . . . . . .44
SPLICE STATION, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
UPPER REAR ROLLER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .45
UPPER REAR ROLLER ASSEMBLY,  . . . . . . . . . . . . . . . . . . . 44, 45

ASSEMBLY
BALL SCREW AND SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . . 62, 63
BEARING HOUSING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8, 12
BEARING, MOUNT WELDMENT,  . . . . . . . . . . . . . . . . . . . . . . . .71
BELT TENSION IDLER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87
BUTTERFLY BEARING STAND,  . . . . . . . . . . . . . . . . . . . . . . . . . .66
CARRIAGE BLOCKS, . . . . . . . . . . . . . . . . . . . . . .32, 34, 35, 36, 37
CLAMP COMFORTER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .50
CLUTCH DRIVE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49
DOOR

INNER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .105
OUTER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .105

ECCENTRIC
NEEDLE DRIVE AND CAP,  . . . . . . . . . . . . . . . . . . .25, 26, 27
REAR BUTTERFLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25, 30
SHUTTLE/LOOPER DRIVE,  . . . . . . . . . . . . . . . . . . .25, 28, 29

FILTER/REGULATOR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .113
GEARBOX MOTOR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .124
IDLER ARM, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .40, 41, 42, 44, 46
LINK STUD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .88
LOOPER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87, 89, 90
LOOPER DRIVE LINK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87, 118
LOOPER DRIVE ROD END,  . . . . . . . . . . . . . . . . . . . . . . . . . . 87, 93
LOWER BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .105
MIDDLE SUPPORT BRACKET,  . . . . . . . . . . . . . . . . . . . . . . . . . .106
NEEDLE BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8, 13
NEEDLE BAR DRIVE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8, 14, 15
NEEDLE BAR LEVER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .15
NEEDLE DRIVE LEVER,  . . . . . . . . . . . . . . . . . . . . . . . . . . .8, 16, 17
NEEDLE DRIVE ROD END,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17
NEEDLE GUIDE ROD BRACKET, . . . . . . . . . . . . . . . . . . . . . . 8, 10
NUT AND FLANGE BALL SCREW,  . . . . . . . . . . . . . . . . . . . . . . .63

ASSEMBLY (continued)
PRESSER FOOT DRIVE

BLOCK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 99
LEVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .99, 101
LINK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .99, 101
ROD BLOCK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101

RETAINER BAR, HEAVY DUTY,  . . . . . . . . . . . . . . . . . . . . . . . . 117
RETAINER DRIVE LEVER, . . . . . . . . . . . . . . . . . . . . . . . 87, 91, 118
ROCKER BEARING HOUSING,  . . . . . . . . . . . . . . . . . . . . . . . .9, 11
ROD END, STEEL, 5/8 HOLE, . . . . . . . . . . . . . . . . . . . . . . . . .88, 94
ROLLER ARM

PRECOMPRESSION, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
UPPER REAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .44, 45

SLIDE WITH CUTOUT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 106
STUD LINK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 95
THREAD GUIDE

DOUBLE ROW,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 68
THREAD GUIDE, DOUBLE ROW,  . . . . . . . . . . . . . . . . . . . . . . . . 68
THREAD TENSION,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71
TROUGH MATERIAL GUIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . 51
UPPER BUTTERFLY DRIVE LINK, . . . . . . . . . . . . . . . . . . . . .87, 92
UPPER MOUNT

LH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 105
RH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 105

UPPER REAR ROLLER ARM,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45
WIND UP CONTROL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124

AUTO LUBRICATION,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .21, 22

B
BACK CANOPY, EXTENDED,  . . . . . . . . . . . . . . . . . . . . . . . . . . .123, 124
BAG CLOSER

ASSEMBLY DRAWING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55
ASSY DRAWING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55
MOUNTING BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54, 55
ROLLER MOUNT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
SWIVEL BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55
THREAD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 120

BALL BEARING
1-1/2 ID x 80MM OD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .11, 12
1-7/16 ID x 72MM OD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
1-9/16 ID x 2-5/8 OD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 91
5/18 ID x 1-3/8 OD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45
DOUBLE ROW, . . . . . . . . . . . . . . . . . . . . . . .17, 27, 92, 93, 94, 118

BALL SCREW
AND SUPPORT ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . .62, 63
AND SUPPORT ASSY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
BEARING, LOCK NUT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 63
BEARING, SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 63
END SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 63
NUT AND FLANGE ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . 63

BANANA BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 74
BAR

BANANA, ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 74
BULKHEAD STIFFENER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
CARRIAGE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
CLOTH SPREADER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
GUIDE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 128
NEEDLE BAR ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8, 13
NEEDLE BAR DRIVE ASSEMBLY, . . . . . . . . . . . . . . . . . . 8, 14, 15
NEEDLE, ALUMINUM, MODIFIED,  . . . . . . . . . . . . . . . . . . . . . . 13
RETAINER

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine139



Index by Part Description
BAR (continued)
ASSEMBLY, HEAVY DUTY, . . . . . . . . . . . . . . . . . . . . . . . . .117
FRONT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87
INSERT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87, 118
MIDDLE/REAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87

SLIDER
THREAD PULL-OFF,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .82
WITH EYELETS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 79, 82

SPLICE STATION TRACK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54
SPREADER, MOUNTING BRACKET, . . . . . . . . . . . . . . . . . . . . . .50
TENSION, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
TENSION, RELEASE, WELDMENT,  . . . . . . . . . . . . . . . . . . . . . . .71
THREAD GUIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
THREAD GUIDE, MHP, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .127
THREAD PULL-OFF WITH EYELETS,  . . . . . . . . . . . . . . . . . 79, 81
THREAD RACK GUIDE, 91" LG,  . . . . . . . . . . . . . . . . . . . . . . . . . .69
THREAD TENSION, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .74

BASE
LOOPER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .20
MOUNTING, MOTOR WELDMENT,  . . . . . . . . . . . . . . . . . . . . . .25
PILLOW BLOCK, MACHINED,  . . . . . . . . . . . . . . . . . . . . . . . . . . .25

BEARING
5205 (25 MM), . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17
BALL

1-1/2 ID x 80MM OD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11, 12
1-7/16 ID x 72MM OD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .40
1-9/16 ID x 2-5/8 OD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .91
5/18 ID x 1-3/8 OD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .45
DBL ROW,  . . . . . . . . . . . . . . . . . . . . . . 17, 27, 92, 93, 94, 118

CUP TPRD RLR 1-15/16,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .63
ECCENTRIC SPACER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17
FLANGE

2-BOLT 1 B,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 103, 104
2-BOLT 1-1/2 B,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
2-BOLT 1-3/16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50, 124
2-BOLT 1-7/16, . . . . . . . . . . . . . . . . . . . . . . . . . . . 40, 44, 49, 59
4-BOLT 1-1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
4-BOLT 1-3/16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .25

HOUSING ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8, 12
INNER RACE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .42, 46, 66
LINEAR

1-1/4 ID x 2 OD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .35, 36, 37
MODIFIED,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .34

MOUNT ASSEMBLY, WELDMENT,  . . . . . . . . . . . . . . . . . . . . . . .71
NDL 1-1/4 ID x 1-1/2 OD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
NEEDLE ROLLER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .101

1-1/2 ID x 1-7/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .12
1-1/4 ID x 1-1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . 9, 42, 46, 67
2-1/4 ID x 3-1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29, 30

NYLINER
1,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44, 50
1-1/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .50
5/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .20

PILLOW BLOCK
1 B, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9, 51, 63
1-3/16,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .25
1-3/16 B, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .25
5/8 B,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 118

ROCKER HOUSING ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . 9, 11
SHIELD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .27
SPACER, ALUMINUM,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19
STAND, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19, 20, 66

BEESWAX, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .120

BELT
END OF TABLE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61
TENSION IDLER ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87
TIMING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19, 25, 58, 118

BINDER, RETAINER, BOX STYLE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87
BLANKING PLUG, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
BLOCK

ADJUSTMENT, PULL-OFF,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 79
CARRIAGE

ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .34, 35, 36, 37
CROSSMEMBER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
STOP, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34

CHAIN END, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
CYLINDER MOUNT, PULL-OFF, . . . . . . . . . . . . . . . . . . . . . . . . . 79
FRAME ROLLER SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124
MAIN SHAFT BEARING MOUNT,  . . . . . . . . . . . . . . . . . . . . . . . 25
NEEDLE BAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
PRESSER FOOT DRIVE ROD,  . . . . . . . . . . . . . . . . . . . . . . . .99, 101
PRESSER FOOT DRIVE ROD ASSEMBLY,  . . . . . . . . . . . . . . . . 101
ROLLER STAND SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 130
ROLLER SUPPORT, NO BRAKE,  . . . . . . . . . . . . . . . . . . . .127, 130
SIDE FRAME, WELDMENT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

BODY, ECCENTRIC
BUTTERFLY DRIVE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
NEEDLE DRIVE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29

BRACE
GUARD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
TOP ROLLER DRIVE 4-1/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44

BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54, 55
AIR CYLINDER FRONT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
AIR LOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 106
APRON SUPPORT, WELDED, . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
AUXILIARY STIFFENER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5
BULKHEAD SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
BUTTERFLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66
CARRIAGE REINFORCING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
CARRIAGE TIE DOWN, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
CHAIN MOUNT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54, 55
ELECTRICAL BOX,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111
END SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
FRONT FEED, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
FRONT FEED PIVOT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
FRONT GUARD

INTERLOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
STOP, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104

GRIP ROLLER SUPPORT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
GUARD DOOR INTERLOCK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . 103
IDLER ARM,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .42, 46
LATCH, GUARD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
LIMIT SWITCH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111
LOWER, TENSION BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71
MOUNTING, BAG CLOSER,  . . . . . . . . . . . . . . . . . . . . . . . . . .54, 55
NEEDLE GUIDE ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
NEEDLE GUIDE ROD ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . 8
PIVOT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71, 103
RETAINER, BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87, 118
SPREADER BAR MOUNT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
SWIVEL BAG CLOSER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55
T & J SUPPORT

LH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 74
RH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 74

TENSION BAR SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
THOMPSON BEARING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
THREAD GUIDE ROD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 74

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

140Paragon M+



Index by Part Description
BRACKET (continued)
TIMING MARK, MOUNTED, . . . . . . . . . . . . . . . . . . . . . . . . . . . . .25
TROUGH SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
TRUNION,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
VIBRATION DAMPENER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .106
WELDMENT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .59, 124, 130

BRAKE
ROLLER CLAMP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124, 130
ROLLER FRAME ASSY, MHP,  . . . . . . . . . . . . . . . . . . . . . . . . . . .127

BRIDGE
ASSEMBLY #2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4, 5
PRESSER FOOT, 3/4-16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .98

BULKHEAD
LH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .59
RH, WELDMENT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58

BUMPER, RUBBER .812 SQ x .3, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .104
BUSHING

ADJUSTABLE, UHMW,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .50
ALUMINUM, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .10
GRIP ROLLER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49
HEADLESS DRILL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13, 101
SPLIT TAPER 35MM,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58
STOPPER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .106
TAPERLOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61

1610 x 1-1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 118
1610 x 1-3/16,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .25
JA x 22MM, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58
SDS x 1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58
SH x 5/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58
SK x 1-3/16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58

WOODS #SDS-5/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61
BUTTERFLY

BEARING STAND,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .67
BEARING STAND ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . .66
BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
BRACKET, MACHINED, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
DRIVE LEVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87
DRIVE LINK ASSEMBLY, UPPER, . . . . . . . . . . . . . . . . . . . . . 87, 92
DRIVE LINK ASSY, UPPER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .92
DRIVE, ECCENTRIC BODY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .30
ECCENTRIC COVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .30
PHOTO, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65, 66
RODS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
SHAFTS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
SUPPORT, CENTER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
THREAD GUIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
THREAD ROD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71

BUTTON, PRESSER FOOT, 1/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .98

C
CABLE

ASSEMBLY, YAS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .112
ETHERNET, CAT-5, X-OVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . .112
SPRING, FRONT GUARD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .104

CAP, THREAD TENSION,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .83
CARD

SERVO,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .108
SVO SIG2 MLINK PC/USB, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111

CARRIAGE
BAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .34
BLOCK

ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . .32, 34, 35, 36, 37
BEARING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .36
COVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .35, 36, 37

CARRIAGE
BLOCK (continued)

CROSSMEMBER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
SEAL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35, 36, 37
SUPPORT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37

CROSSMEMBER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
GUARD, LOWER REAR DOOR,  . . . . . . . . . . . . . . . . . . . . . . . . . . 34
MOTOR MOUNTING PLATE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
PHOTO,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
REINFORCING BRACKET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
SHAFT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
STOP BLOCK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
TIE DOWN BRACKET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
TIE PLATE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34

CARRIER, CABLE, E-CHAIN, SMALL, . . . . . . . . . . . . . . . . . . . . . .54, 55
CATWALK, PLATFORM WELDMENT, . . . . . . . . . . . . . . . . . . . . . . . 127
CD-ROM, PARAGON M PARTS MANUAL, . . . . . . . . . . . . . . . . . . . . . 2
CHAIN

#50, 109 LG, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
#50, 38 LG, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
#50, 43-1/2 LG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51
#50, 9-1/2 LG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
BLOCK, END,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
E CABLE CARRIER, SMALL, . . . . . . . . . . . . . . . . . . . . . . . . . .54, 55
GUIDE COVER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
HOLDER PLATE, I95,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
MOUNTING BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54, 55

CHANNEL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55
FOR SPLICE STATION, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
THREAD TENSION WITH EYELETS,  . . . . . . . . . . . . . . . . . .76, 77

CIRCUIT BREAKER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .108, 110
CLAMP

3/8 MS9350 05,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71, 74
CABLE

1-1/4 CCH125-510,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
3/4" SINGLE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 79

COMFORTER ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
INNER RACE, ECCENTRIC BEARING, . . . . . . . . . . . . . . . . . . . . 27
LATCH, MHP, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .124, 130
ROLLER, BRAKE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124
TUBE, 5/32 OD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22

CLEVIS
7/16-20 X 3/8 HOLE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
ROD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71, 103
THREAD PULL-OFF, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 79
VERTICAL SLIDE CYLINDER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . 49

CLOTH
ROLLER

1-7/8 BACKING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
1-7/8 DIA, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .124, 130
PIN, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51

SPREADER BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
CLUTCH, DRIVE ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
COLLAR

1-3/8, PLATED STEEL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127
MODIFIED,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8, 25, 66
PLATED STEEL

1-1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
1-1/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34, 51, 130
1-3/16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .25, 51

STEEL PLATED, ZINC
1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42, 44, 46, 51, 66
2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
3/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66, 71

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine141



Index by Part Description
COLLAR
STEEL PLATED, ZINC (continued)

5/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44, 88
STEEL PLATED-ZINC

3/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .74
WASHER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .44

COMPUTER MEMORY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .119
CONE, SEALED, TAPERED ROLLER,  . . . . . . . . . . . . . . . . . . . . . . . . . .63
CONNECTING LINK, MASTER, #50,  . . . . . . . . . . . . . . . . . . . . . . 40, 44
CONNECTING ROD, LOOPER DRIVE, . . . . . . . . . . . . . . . . . . . . . . . . .93
CONNECTOR

90 SQUEEZE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .125
QD, M12, STR

F, 4P,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111
M, 4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111

WELDMENT, BACK CANOPY,  . . . . . . . . . . . . . . . . . . . . . . . . . .124
CONTACTOR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .108
CONTROL BOX, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111
CONTROL PANEL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .107
CONTROL PANEL GUARD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .103
CORD, 14/3 SO,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .125
COUPLING

5/8 x 5/8 1-PC SPLIT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 118
5/8 x 5/8 x 1.500 OD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 118
MAIN SHAFT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25, 120
U-JOINT DOUBLE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61

COVER
BUTTERFLY ECCENTRIC,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .30
CARRIAGE BLOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .35, 36, 37
ECCENTRIC,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87, 118
NEEDLE/LOOPER ECCENTRIC,  . . . . . . . . . . . . . . . . . . . . . . . . .29
WIRE DUCT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .109
WITH LOUVRE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111

CROSSBRACE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .127
CROSSMEMBER, CARRIAGE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34, 58
CROSSTUBING

2 SQ x 125 LG, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .124
W/FLANGE PLATES,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .130

CYLINDER
1-1/16 BR x 1 STK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .103
1-1/2 BR x 1-1/4 STK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
1-1/2 BR x 4 STK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .50
12 X 30, DOUBLE ACTING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .79
12MM BR x 30MM STK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .106
2 BR x 7 STK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .50
PIN,10X10 W/ROD HOLE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .83
PNEUMATIC, 3/4 BORE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71

D
DECALS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .114

GSG, G, GRIBETZ INTERNATIONAL,  . . . . . . . . . . . . . . . . . . . .115
LOCATION,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .114
MACHINE KIT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .115
OTHER LANGUAGE KITS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .116
PLACEMENT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .115
SAFETY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .115
TAPE, 1/2 BURGUNDY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .115

DETECTOR, THREAD, CALIBRATED,  . . . . . . . . . . . . . . . . . . . . . . . . .74
DISC, THREAD TENSION, MODIFIED,  . . . . . . . . . . . . . . . . . . . . . . . .83
DOOR STOPPER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .105
DOORS

ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .105
J580201530 - 144" LG UPPER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . .105
JUMPER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .109

DOORS (continued)
KIT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 105

DRAWING
BAG CLOSER ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55
BAG CLOSER ASSY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55
DECAL LOCATIONS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 115
DRIVES, END OF TABLE M4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
PRESSER FOOT DRIVE ASSY, . . . . . . . . . . . . . . . . . . . . . . . . .97, 98

DRIVE
CLUTCH, ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
SHAFT, LOOPER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

DRIVER, NUT, 7/16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122

E
ECCENTRIC

BEARING SPACER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
BODY

BUTTERFLY DRIVE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
NEEDLE DRIVE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29

BUTTERFLY, REAR ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . .25, 30
COVER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87, 118

BUTTERFLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
NEEDLE/LOOPER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29

LEVER, PRESSER FOOT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
NEEDLE DRIVE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
NEEDLE DRIVE AND CAP ASSEMBLY, . . . . . . . . . . . . 25, 26, 27
PRESSER FOOT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
RETAINER DRIVE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87, 118
RING, LH, 5/8-18,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .29, 30
SHUTTLE/LOOPER DRIVE ASSEMBLY,  . . . . . . . . . . . 25, 28, 29
STOP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

ELECTRICAL KITS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111
ELECTRICAL PARTS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111
ELEVATOR NUT, FEED ROLLERS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
ENCLOSURE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 107
END

OF TABLE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .57, 58, 60, 61
PLATE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 109
SUPPORT, BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
TENSION BELL, MHP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127

EXTRUSION
144" LG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 106
38" LG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 106

EYELET, PORCELAIN, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 68, 71, 87
EYELET, PORCELAIN, WITH SHOULDER,  . . . . . . 75, 76, 80, 81, 82

F
FEED KNOB SPACER, FRONT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
FEED ROLLER

ELEVATOR NUT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
FRONT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .38, 47, 48, 50
REAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38, 39, 40
RETAINER, BEARING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
SPACERS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
STANDS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
TOP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38, 43, 44

FEELER GAUGE, .024 x 1/2 x 12, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122
FILTER/REGULATOR ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . 113
FITTING

1/4 NPT PUSHTITE PLUG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 113
1/4 OD 90 ELBOW,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 77
1/4 OD Y, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 77
1/4 OD-5/32OD REDUCER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 77
1/8 NPT PLUG HX HD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .29, 30

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

142Paragon M+



Index by Part Description
FITTING (continued)
3/8 NPT-1/4 NPTF HXRED, . . . . . . . . . . . . . . . . . . . . . . . . . . . . .113
CONN MALE

1/4 OD x 1/8 NP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .113
1/4 OD x 3/8 NPT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49
40D x M5 x 0.8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .106

ELB
1/4 NPT-1/4 OD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .113
1/4 OD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
1/4-28 -5/32 OD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .22
1/8 NPT-5/32 OD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .22
ST 1/4 NPT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .113
ST 1/4 OD x 1/8 NPT,  . . . . . . . . . . . . . . . . . . . . . . . . .8, 72, 103
ST 1/4 OD x 3/8 NPT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49
ST 1/4ODX10-32UNF, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .79

GREASE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .11
45°, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9, 30, 92
90, 1/8-27,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .59
90°, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9, 29, 42, 46, 63, 101
STR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66, 67, 101

TEE
1/4 OD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
BR 4MM OD X M3, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .83

Y, 1/4 OD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71, 113
FLANGE BEARING

2-BOLT 1-1/2 B, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
2-BOLT 1-3/16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50, 124
2-BOLT 1-7/16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40, 44, 49, 59
4-BOLT 1-1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
4-BOLT 1-3/16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .25

FLOATER GUIDE PLATE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
FLOATER ROLLER, FRONT FEED,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
FLYWHEEL, 7-7/8 DIA,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .25
FOOT, ROLLER STAND, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .130
FRAME

ROLLER SUPPORT BLOCK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .124
THREAD RACK, LOWER, 90, . . . . . . . . . . . . . . . . . . . . . . . . . . . . .69

FRONT FEED
BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
FLOATER ROLLER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
FLOATER SPACER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
KNOB, SPACER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
PIVOT BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .50
PLATE, TOP, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48, 50
ROLLER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47, 48

FRONT INTERLOCK SPACER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .104

G
GAUGE

FEELER, .024 x 1/2 x 12, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .122
LOOPER ANGLE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .122
TOOL, RETAINER/TRIMMER, #24,  . . . . . . . . . . . . . . . . . . . . . .122

GEAR
132 T, ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
18 TEETH, MODIFIED, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8

GEARBOX
MOTOR ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .124
RIGHT ANGLE, 1 TO 1 RATIO,  . . . . . . . . . . . . . . . . . . . . . . 20, 118

GREASE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .21, 22, 120
GREASE FITTING, . . . . . . . .9, 11, 29, 30, 42, 46, 63, 66, 67, 92, 101
GREASE GUN,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .120
GRIP RING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .20, 87, 93, 94, 118
GRIP ROLLER

BUSHING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49

GRIP ROLLER (continued)
SUPPORT BRACKET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49

GROMMET
1-3/8 x 3/4 x 1/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 125
2-1/8 x 1-1/2 x 1/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 125
NPRN 1/2ID x 1-1/16OD, . . . . . . . . . . . . . . . . . . . . . . . . . . . .74, 124

GUARD
ARM, FRONT, WELDMENT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
BRACE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
CARRIAGE, LOWER REAR DOOR, . . . . . . . . . . . . . . . . . . . . . . . 34
CONTROL PANEL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 103
DRAWING OF, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 102
FRONT

INTERLOCK BRACKET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
LEXAN,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
LOCK PLATE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
MOVING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
PANEL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 103
STIFFENER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
STOP BRACKET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
WELDMENT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 103

KIT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 103
LEXAN, FRONT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
LH (MOTOR END),  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
LOCK, FRONT, LEVER WELDMENT, . . . . . . . . . . . . . . . . . . . . 104
NEEDLE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 90
RH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
SIDES, BOTTOM CREEL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 103
SPACER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
UPPER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
UPPER REAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44

GUIDE
BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 128
BUTTERFLY THREAD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66
CARRIAGE BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
CHAIN COVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
DOUBLE ROW, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 68
THREAD

DOUBLEROW, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 68
THREAD BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66

GUN, GREASE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 120
GUSSETT, DBL, THOMPSON SHAFT,  . . . . . . . . . . . . . . . . . . . . . . . . . 19

H
HANDLE

PLASTIC, T-CLAMPING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
TROUGH, 5/16-18, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51

HEAD, SPRING
FEMALE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
MALE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40

HELICOIL, INSERT
1/4-20 x .375,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 91
10-32 x .190,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

HELP, HOW TO GET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
HINGE, ALUMINUM,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
HOLDER

LOOPER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 90
RETAINER TOOL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122
THREAD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 68, 79, 90
THREADING HOOK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122

HOOK
S, CAMPBELL # 610-6214, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
THREADING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine143



Index by Part Description
HOUSING, BEARING
PRE ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8, 12
ROCKER ASSY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .11

I
IDLER

ARM
ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . .40, 41, 42, 44, 46
BRACKET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42, 46
SPACER, BRONZE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42, 46

BEARING SPACER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .118
BELT TENSION ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87
SHAFT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58
SPROCKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44, 50

INJECTOR, FOR AUTO LUBRICATION, . . . . . . . . . . . . . . . . . . . . . . . .22
INSERT

HELICOIL
1/4-20 x .375, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .91
10-32 x .190,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .13

NEEDLE PLATE, .156 x .313, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .98
RETAINER BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87, 118

INSTRUCTION
HOW TO ORDER PARTS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .3
HOW TO READ TABLES IN THIS MANUAL,  . . . . . . . . . . . . . . .3
SAFETY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .121
SPANISH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .121
TIMING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .25

INTERLOCK
BRACKETS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 103, 104
SAFETY SWITCH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .104

J
JUMPER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .109

K
KEY

1/4 SQ x 1-1/4 LG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49, 59
1/4 x 3/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
3/16 x 1/4 x 3/8 LONG, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
3/16 x 3/4, ZINC PLATED, . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 118
3/16 x 7/16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87, 118
3/8 SQ x 1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .40, 44, 50
3/8 x 5/16 x 3/4 LONG, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 118
HEX, WRENCH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .122

KNOB, ROLLER ARM,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48, 130

L
LAMP, FLUORESCENT

24" FOR LAMAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .112
48" FOR LAMAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .112

LATCH, CLAMP, MHP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124, 130
LEG, FRONT FEED WELDMENT

LH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
RH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48

LEGEND, YELLOW E-STOP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111
LEVER

BUTTERFLY DRIVE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87
DRIVE, WITH PIN,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87
ECCENTRIC, PRESSER FOOT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
FORK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17
GUARD, FRONT, WELDMENT, . . . . . . . . . . . . . . . . . . . . . . . . . .104
LINK, BLOCK, ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . .97, 100, 101
NEEDLE BAR, PRESSER FOOT SHAFT, . . . . . . . . . . . . . . . . . . . .17
PRESSER FOOT DRIVE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .101

LEVER (continued)
PRESSER FOOT DRIVE ASSEMBLY,  . . . . . . . . . . . . . . . . . .99, 101
RETAINER DRIVE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 91
RETAINER DRIVE, ASSEMBLY, . . . . . . . . . . . . . . . . . . 87, 91, 118
ROCKER DRIVE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87
ROCKER SHAFT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
WELDMENT, FRONT GUARD LOCK,  . . . . . . . . . . . . . . . . . . . 104

LIGHT
2’ QUILTER, MOD

FAR SIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112
NEAR SIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112

4’ QUILTER, MOD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112
INDICATOR,16MM,RED,24DC,  . . . . . . . . . . . . . . . . . . . . . . . . . 112
LED

3 FT TUBE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 79
4 FT TUBE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 79

LINK
LOOPER DRIVE, ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . .87, 118
MASTER CONNECTING, #50,  . . . . . . . . . . . . . . . . . . . . 40, 44, 51
NEEDLE DRIVE, ASSY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
PRESSER FOOT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101
PRESSER FOOT DRIVE ASSEMBLY,  . . . . . . . . . . . . . . . . . .99, 101
PRESSER FOOT DRIVE ECCENTRIC,  . . . . . . . . . . . . . . . . . . . . . 17
STUD ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .88, 95
UPPER BUTTERFLY DRIVE,  . . . . . . . . . . . . . . . . . . . . . . . . . .87, 92

LOCK
FRONT GUARD PLATE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
FRONT GUARD, LEVER WELDMENT, . . . . . . . . . . . . . . . . . . . 104
PIN, 3/8 x 2, FASPIN MDL C,  . . . . . . . . . . . . . . . . . . . . . . . . . . . 124

LOOPER
ANGLE GAUGE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122
ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87, 89, 90
BASE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
BEARING STAND, CENTER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
DRIVE

CONNECTING ROD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 93
CONNECTING ROD END, . . . . . . . . . . . . . . . . . . . . . . . . . . . 93
LINK ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87, 118
ROD END ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87
SHAFT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

HOLDER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 90
TIMING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 85, 86, 87
WITH GRIBETZ "G" ON SIDE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . 90

LOWER DOOR MOUNT BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . 106
LUBRICATION, AUTO, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .21, 22

M
MACHINE ORIENTATION MANUAL,  . . . . . . . . . . . . . . . . . . . . . . . 121
MACHINE, PARAGON M+ 4 MACHINE, . . . . . . . . . . . . . . . . . . . . . . . 1
MAIN CABINET

ENCLOSURE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 107
PANEL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 107, 108, 110

MAIN SHAFT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .24, 25
BEARING MOUNT BLOCK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
COUPLING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .25, 120
PHOTO,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23

MANUAL
CD-ROM,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
GRIBETZ PARTS CENTER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
PARTS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

MANUALS, LIST OF,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121
MASTER CONNECTING LINK, #50,  . . . . . . . . . . . . . . . . . . . 40, 44, 51
MATERIAL HANDLING PACK,  . . . . . . . . . . . . . . . . . . . . . . . . .126, 127

4TH ROLLER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

144Paragon M+



Index by Part Description
MATERIAL HANDLING PACK (continued)
BACKING STANDS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129, 130

MEMORY, CF, CACTUS, 256MB, COM,  . . . . . . . . . . . . . . . . . . . . . . .119
MIDDLE SUPPORT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .127
MODULE, PHOENIX,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .108
MODULE, THREAD DETECT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .109
MOTOR

1.7 HP, SVO, YAS, SIG2, 400V, 1500R,  . . . . . . . . . . . . . . . . . . . . . .58
3.9 HP, SVO, YAS, SIG2, 400V, 1500R,  . . . . . . . . . . . . . . . . . . . . . .58
GEARBOX, ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .124
SVO, YAS, SIG2, 400V, 1.3KW,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .61
WELDMENT, MOUNTING BASE, . . . . . . . . . . . . . . . . . . . . . . . . .25

MOUNTING BRACKET, AIR LOCK,  . . . . . . . . . . . . . . . . . . . . . . . . . .106

N
NAMEPLATES, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .115
NEEDLE BAR

ALUMINUM MODIFIED,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .13
ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8, 13
BLOCK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .13
DRIVE ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8, 14, 15
LEVER ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .15

NEEDLE DRIVE
ECCENTRIC,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .27

BODY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .29
RING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .27

LEVER ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8, 16, 17
LINK ASSY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .15
MOUNTING PLATE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58
ROD END ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17

NEEDLE GUARD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .90
NEEDLE GUIDE ROD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .99

3/4 X 14-1/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
3/4 x 14-1/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .97
BRACKET ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8, 10

NEEDLE PLATE
END SUPPORT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .98
INSERT, .156 x .313, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .98
PRESSER FOOT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .98

NEEDLE PLIER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .122
NEEDLE ROLLER BEARING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .101

1-1/2 ID x 1-7/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .12
1-1/4 ID x 1-1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9, 42, 46, 67
2-1/4 ID x 3-1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29, 30

NEEDLE, TITANIUM NITRIDE #24,  . . . . . . . . . . . . . . . . . . . . . . . . . .120
NEEDLE/LOOPER ECCENTRIC COVER,  . . . . . . . . . . . . . . . . . . . . . .29
NUMBER BAND, 1-96,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .22
NUT

7/16 DRIVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .122
BALL SCREW AND FLANGE ASSEMBLY,  . . . . . . . . . . . . . . . . .63
BALL SCREW BEARING LOCK,  . . . . . . . . . . . . . . . . . . . . . . . . . .63
CONDUIT LOCK, 1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .125
HEX

1/2-13, GRADE 5, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .125
1/2-13, HEAVY DUTY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .59
1/2-20, GRADE 5, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .95
1/4-20, GRADE 5, . . . . . . . . . . . . . . . . . . . . . . . . . . .54, 124, 130
10-32, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54
3/8-16, STL PLTD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .59
5/16-18,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 117
5/8-18,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17
5/8-18, LH, MODIFIED,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .88
5/8-18, RH, MODIFIED,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .88

NUT (continued)
HEX JAM

M4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 79
M5,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 79

HEX JAM, STL PLTD
1/2-13, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 130
1/2-20, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 95

HEX, JAM, MODIFIED
3/4-16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8, 97

HEX, MODIFIED
7/8 14, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

HEX, STL PLTD
3/8-16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49, 124, 127, 130

LOCK, MODIFIED, NYLON
3/18-16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101
3/8-16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .15, 99

THREAD TENSION BAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71, 84
THREAD TENSION, 1/4-40,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 83

NYLINER BEARING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20, 44, 50

O
ORIENTATION, MACHINE, MANUAL,  . . . . . . . . . . . . . . . . . . . . . . 121

P
PAMPHLET, SAFETY PROCEDURES,  . . . . . . . . . . . . . . . . . . . . . . . . 121
PANEL

ASSEMBLY, MACHINE CABINET,  . . . . . . . . . . . . . . . . . . . . . . 112
CONTROL, GUARD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 103
LAYOUT, ELECTRICAL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111
MAIN CABINET,  . . . . . . . . . . . . . . . . . . . . . . . . .107, 108, 109, 110
OPTION FOR 440-575 VAC LINE POWER, . . . . . . . . . . . . . . . . 110
OPTION FOR BORDER SLITTER KIT, . . . . . . . . . . . . . . . . . . . . 110
OPTION FOR LOWER THREAD DETECTOR, . . . . . . . . . . . . . 110
OPTION FOR TERMINATOR I/O, . . . . . . . . . . . . . . . . . . . . . . . 110

PANEL LAYOUT, ELECTRICAL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111
PANEL, MAIN CABINET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 110
PARAGON M MANUALS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121
PARAGON M+ MANUALS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121
PATTERN LINK MANUALS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121
PATTERN MANUAL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121
PHILLIPS SCREWDRIVER, #2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122
PHOENIX CONTACT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 108
PILLOW BLOCK

BASE, MACHINED, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
BEARING

1 B,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9, 51, 63
1-3/16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
1-3/16 B, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
5/8 B, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19, 118

PIN
CLOTH ROLLER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51
COTTER 3/32 x 1-1/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51
DOWEL

1/4 x 1,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 106
2MM X 16MM, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 83
TAPPED, 6MM X 30MM X M4, . . . . . . . . . . . . . . . . . . . . . . . 77

LOCK, 3/8 x 2, FASPIN MDL C,  . . . . . . . . . . . . . . . . . . . . . . . . . 124
ROLL, 1/4 x 1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .42, 46

PLATE
AUXILARY SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
BULKHEAD, L.H.,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61
BULKHEAD, LH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
CARRIAGE TIE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
CHAIN HOLDER, I95, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine145



Index by Part Description
PLATE (continued)
CONTOL BUTTON, 3 HOLE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .111
COVER LEG #9 FRONT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
FLOATER GUIDE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
FRONT WELDMENT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
GUARD

FRONT LOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .104
UNDER FRONT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .104

INNER LEG FRONT FEED, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
JOINING, 6-HOLE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .106
MOTOR MOUNT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .124
MOUNTING

CARRIAGE MOTOR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58
NEEDLE DRIVE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58

MOUNTING STRAP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .127
PRESSER FOOT, 12 GA,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .98
RETAINING, ROCKER LEVER,  . . . . . . . . . . . . . . . . . . . . . . . . . . .87
RISER, GEARBOX, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 118
SAFETY SWITCH MOUNT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .106
SPRING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .40
THOMPSON SHAFT SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . 19, 20
TOP FRONT FEED, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48, 50
TRANSFORMER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111

PLC, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .110
PLIER, NEEDLE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .122
PLUG

BLANKING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .22
HOLE 1-1/2 PAINT LT GREY,  . . . . . . . . . . . . . . . . . . . . . . . . . . .104
ROLLER END,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49

PNEUMATIC
CYLINDER, 3/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
PANEL LAYOUT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111
SILENCER, 3/8 NPT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49

PNEUMATICS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .113
POINTER, TIMING MARK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .25
PRE ASSEMBLY

#1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .6, 7, 8
#2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18, 19

PRECOMPRESSION
ROLLER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51
ROLLER ARM ASSY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49

PRESSER FOOT
ASSEMBLIES, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .96
BRIDGE, 3/4-16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .98
BUTTON, 1/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .98
DRIVE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .97

ASSY DRAWING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .97, 98, 99
LEVER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .101
LEVER ASSY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 99, 101
LINK ASSY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 99, 101
LINK ECCENTRIC,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17
ROD BLOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .101
ROD BLOCK ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .99
ROD BLOCK ASSY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .101

ECCENTRIC,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17
LEVER ECCENTRIC,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
LINK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .101
NEEDLE PLATE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .98
PLATE, 12 GA, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .98
SPRING, HD, BRN,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .40

PS, 24VDC, PULS 480W 3PH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .108
PULL HANDLES, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .106
PULLEY

IDLER POLYCHAIN ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . .58

PULLEY (continued)
IDLER, POLYCHAIN ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . 61
MODIFIED, CEQ-4424,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
P8MXT32SXW12 JA, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58, 61
P8MXT36SXW12 SH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58, 61
P8MXT5OSXW12 SDS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
TIMING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19, 25

PUSHBUTTON
40MM,E-STOP,UNIBODY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112
ADAPTOR, ILLUMI,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111
CONTACT BLOCK

NC,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112
NO, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112

DUMMY BLOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112
DUMMY BLOCK W/FULL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112
INSERT, LENS

GREEN-1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112
RED-0,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112
WHITE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112

LED
GREEN, 24V, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112
HOLDER, FOR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112
WHITE, 24V, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112

MOUNTING ADAPTOR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111
OPERATOR

ALT ACTN,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111
ILLUM, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111

PUSHER PLUG, SPRING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
PUSHER, THREAD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122

R
RACE, INNER BEARING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42, 46, 66
RACK

ASSEMBLY, MHP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127
LOWER THREAD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 69

RAIL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 109
READER, CF MEMORY, USB 1.1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112
REAR FEED ROLLER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .39, 40
REAR SECTION, LOWER LEG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127
REDUCER, FLANGE MOUNT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
RELAY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 108
RESERVOIR PUMP, FOR AUTO LUBRICATION,  . . . . . . . . . . . . . . . 22
RETAINER

BAR
BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87, 118
FRONT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87
HEAVY DUTY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 117
INSERT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87, 118
MIDDLE/REAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87

BINDER, BOX STYLE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87
CHECK SQUARE, ALUMINUM,  . . . . . . . . . . . . . . . . . . . . . . . . 122
DRIVE

ECCENTRIC, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87, 118
LEVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 91
LEVER ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . 87, 91, 118
SHAFT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19, 118

FEED ROLLER BEARING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
HOLDER TOOL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122
TOOL GAUGE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122
TRIMMER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87, 118, 120

RETAINING PLATE, ROCKER LEVER,  . . . . . . . . . . . . . . . . . . . . . . . . 87
RING

ECCENTRIC, LH, 5/8-18 TAP, . . . . . . . . . . . . . . . . . . . . . . . . .29, 30
GRIP, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20, 87, 93, 94, 118

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

146Paragon M+



Index by Part Description
RING (continued)
INTERNAL RETAINING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17
NEEDLE DRIVE ECCENTRIC,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .27

RISER PLATE, GEARBOX,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 118
ROCKER BEARING HOUSING ASSEMBLY,  . . . . . . . . . . . . . . . . . 9, 11
ROCKER DRIVE, LEVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87
ROCKER LEVER, RETAINING PLATE, . . . . . . . . . . . . . . . . . . . . . . . . .87
ROCKER SHAFT, LEVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17
ROD

BUTTERFLY STATIONARY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
BUTTERFLY TAKEUP, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
BUTTERFLY THREAD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
CLEVIS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71, 103
CONNECTING

5/8-18 x 12,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .88
7/8-14 X 19.5,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9

END, CYLINDER #9 FRONT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
END, LOOPER DRIVE ASSEMBLY, . . . . . . . . . . . . . . . . . . . . 87, 93
END, STEEL, 5/8 HOLE ASSEMBLY,  . . . . . . . . . . . . . . . . . . 88, 94
LOOPER DRIVE, CONNECTING,  . . . . . . . . . . . . . . . . . . . . . . . . .93
NEEDLE GUIDE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .99

3/4 X 14-1/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
3/4 x 14-1/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .97

THREAD RACK GUIDE, 91",  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .69
THREADED

1/2-13 x 5-1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .50
HANDLE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49

ROD, BUTTERFLY THREAD 93,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .74
ROLLER

1-5/8 x 120 BF,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .128
3 DIA x 100 BODY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .44
4-1/4 DIA x 100, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .44
4-1/4 x 100 BODY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .40
4-1/4 X 3/8 X 100 BODY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61
4-1/4 x 3/8 x 100 BODY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .40
ARM

KNOB, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48, 130
UPPER REAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .45

BAG CLOSER MOUNT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54
CLAMP, BRAKE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124, 130
CLAMP, SCREW, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .130
CLOTH

1-7/8 BACKING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49
1-7/8 DIA,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124, 130
PIN,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51

FEED
BRACE, TOP, 4-1/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .44
ELEVATOR NUT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .50
FRONT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .38, 47, 48
REAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .38, 39, 40
RETAINER BEARING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .40
STAND, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .40
TOP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .38, 43, 44

FLOATER, FRONT FEED,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
GRIP

BUSHING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49
SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49

MATERIAL HANDLING PACK,  . . . . . . . . . . . . . . . . . . . . . . . . .129
NEEDLE, BEARING, 1-1/4 ID x 1-1/2,  . . . . . . . . . . . . . . . . . . . . .42
PRECOMPRESSION, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51
PRECOMPRESSION, ARM ASSY,  . . . . . . . . . . . . . . . . . . . . . . . . .49
SHAFT WELDMENT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .128
STAND

FOOT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .130

ROLLER
STAND (continued)

FRAME, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 130
SUPPORT BLOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 130

SUPPORT BLOCK, NO BRAKE,  . . . . . . . . . . . . . . . . . . . . .127, 130
TOP, BACK CANOPY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124
TRACK, TORRINGTON, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 103
UPPER REAR, ARM ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . .44, 45

RUBBER STUD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111

S
SAFETY PROCEDURES,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121
SAFETY SWITCH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .104, 106
SCHEMATIC, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 120
SCREW

BALL AND SUPPORT ASSY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
BUT HD CAP

1/4-20 x 3/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 72
10-32 x 5/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

FLAT HD PHIL
1/4-20 x 1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49

FLAT HD SLOT
1/4-20 x 2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
10-32 x 3/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
4-40 x 1/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 117
4-40 x 7/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 117

FULL LG GR3
3/8-16 x 4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59

HX HD CAP
1/2-13 x 1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 125
1/2-13 x 2-1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
1/2-13 x 2-1/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 117
1/2-13 x 3-3/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
1/2-13 x 7-1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 125
1/4-20 x 2-3/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 130
1/4-20 x 3, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124
1/4-20 x 5/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127
10-24 x 1-1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
3/8-16 x 1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124
3/8-16 x 1-1/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .59, 63
3/8-16 x 1-3/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 72
3/8-16 x 2 3/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124
3/8-16 x 2-1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124
3/8-16 x 2-3/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .127, 130
3/8-16 x 3, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127
3/8-16 x 3-1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124
3/8-16 x 3-1/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127
3/8-16 x 5, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127
3/8-16 x 6 LG, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5
7/16-14 x 2-3/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
7/8-9 x 2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

HX HD GROUND
3/8-16 x 2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87

INNER RACE LOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66
MODIFIED 00205018

FOR FRONT FEED ROLLER, . . . . . . . . . . . . . . . . . . . . . . . . . 51
NEEDLE BAR, 10-32 x 1/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
PAN HD

#10 x 1 PHIL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 130
1/4-20 x 5/8 PHIL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127
10-32 x 1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54, 125
10-32 x 1/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 91
4-40 x 3/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine147



Index by Part Description
SCREW (continued)
ROLLER CLAMP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .130
SET LOCKING, 1/4-20 x 5/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .72
SHOULDER

1/2 x 1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9, 99, 101
1/2 x 1-1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .15, 99, 101
3/16 x 3/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .79
3/8 x 1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
3/8 x 1-1/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .103
5/16 x 1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .44
5/8 x 1-1/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .40
5/8 x 1-3/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .44

SOC HD CAP
1/2-13 x 1-3/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17
1/4-20 x 1,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .117
1/4-20 x 1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
1/4-20 x 1-1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .79
1/4-20 x 2-3/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54
1/4-20 x 3/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .27, 79, 117
1/4-20 x 7/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .117
1/4-28 x 5/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .117
10-32 x 1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .101
10-32 x 1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .30, 71, 77
10-32 x 3/8,  . . . . . . . . . . . . . . . . . . . . . . 29, 35, 36, 37, 49, 117
10-32 x 5/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27, 117
10-32 x 7/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .13
3/8-16 x 1-1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 117
3/8-16 x 5/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .125
4-40 x 1/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .68, 79, 90
4-40 x 5/16,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .90
4-40 x 9/16 FL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .90
5/16-18 x 1.25, . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 27, 101, 117
8-32 x 1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .113
8-32 x 1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .79
8-32 x 1-1/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .72, 77, 79
M4 x 10, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77

SOC HD FLAT
1/2-13 x 1-1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49
1/4-20 x 3/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 117
3/8-16 x 3/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 117
M6 x 16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 117

SOC HD SET
1/2-13 x 1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .130
1/4-20 x 3/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .117
10-32 x 1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .130
10-32 x 3/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
7/16-20 x 3/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8

SQ HD SET, 3/8-16 x 2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49
STOPPER, URETHANE, M4 X 25,  . . . . . . . . . . . . . . . . . . . . . . . . .79
TRUSS HD PHIL

10-32 x 1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49
SCREWDRIVER, PHILLIPS #2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .122
SEAL, CARRIAGE BLOCK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .35, 36, 37
SENSOR, PROXIMITY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .112
SHAFT

AUXILIARY SUPPORT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5
BUTTERFLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
CLASS L, 1-1/2 DIA x 148, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
FOR CARRIAGE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .34
IDLER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58
LOOPER DRIVE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .20
MAIN,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24, 25
PIVOT, FRONT FEED,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .50
RETAINER DRIVE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 118

SHAFT (continued)
THOMPSON

DOUBLE GUSSETT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
SUPPORT PLATE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19, 20

TIGHTENER
BROWNING N2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
DRIVE #N4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
MODIFIED, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44

UPPER ROCKER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
SHELL GREASE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 120
SHIELD, BEARING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
SHOCK ABSORBER, EFDYN #GBR-1,  . . . . . . . . . . . . . . . . . . . . . . . . 103
SHOE SPREADER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51
SIDE FRAME WELDMENT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127
SIDE FRAME WELDMENT BLOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
SILENCER, PNEUMATIC, 3/8 NPT, . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
SLIDE COVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 106
SLIDER

LINEAR MOTION, MODIFIED,  . . . . . . . . . . . . . . . . . . . . . . . . . . 54
TRACK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54

SPACER
ARM, 093 THK, NYLATRON,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
BEARING, ALUMINUM,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
ECCENTRIC BEARING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
FEED ROLLER

REAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
SPRING COMP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40

FORK LEVER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
FRONT FEED FLOATER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
FRONT FEED KNOB, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
FRONT INTERLOCK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
GUARD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
IDLER ARM, BRONZE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .42, 46
IDLER BEARING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 118
SAFETY SWITCH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 106
THREAD PULL-OFF, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 79
THREAD TENSION,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 84
TROUGH, WELDMENT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51
UHMW,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50

SPANISH, MANUALS AND INSTRUCTION, . . . . . . . . . . . . . . . . . . 121
SPEED REDUCER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61
SPLICE STATION

ARM, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
LIST OF PARTS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .53, 54
PHOTO,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52
TRACK BAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
TRACK TUBE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55

SPREADER
BAR

CLOTH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
MOUNTING BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50

SHOE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51
SPRING

1-11/16 x 5 x .218,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
3/4 x 6 x .075, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 103
COMP, .453"OD x 1" LG x .031", . . . . . . . . . . . . . . . . . . . . . . . . . . . 83
EXT, .125 x 1.5 x 6, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 103
EXT, 3/8 x .058 WIRE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
HEAD

FEMALE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
MALE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40

PLATE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
PRESSER FOOT, HD, BRN, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
PUSHER PLUG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

148Paragon M+



Index by Part Description
SPRING (continued)
THREAD TENSION, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
THREAD TENSION, .030", . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .84

SPROCKET
50BS12, 1.500 BORE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42, 46
50BS12, 1-3/16 BORE 1X,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51
50HB17, 1-3/16 BORE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49
H5017, 1-7/16 BORE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40, 49
H50B24, 1-7/16,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .44
IDLER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44, 50
WOODS P248M20 JA, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58
WOODS P328M30 QT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58
WOODS P648M30 SK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .58

SQUARE, RETAINER CHECK, ALUMINUM,  . . . . . . . . . . . . . . . . . .122
STAND

BACKING, MHP, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129, 130
BEARING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19, 66, 67
FEED ROLLER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .40
LOOPER BEARING, CENTER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .20
ROLLER, FRAME, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .130

STIFFENER
GUARD, FRONT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .104
TROUGH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51

STOP, ECCENTRIC, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
STUD

1/2-13 x 7 LG, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
1/2-13 x 8 LG, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
FORK LEVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17
LINK ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .88
THREAD TENSION, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
THREAD TENSION & CLAMP,  . . . . . . . . . . . . . . . . . . . . . . . . . . .83
THREAD TENSIONER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .84

SUPPORT
BALL SCREW

ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 62, 63
BEARING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .63
END,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .63

BEARING BLOCK END,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5
BLOCK, ROLLER STAND, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .130
BRACKET

GRIP ROLLER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49
TENSION BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
TROUGH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48

BUTTERFLY, CENTER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
FRAME ROLLER, BLOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .124
NEEDLE PLATE END,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .98
ROLLER, BLOCK, NO BRAKE, . . . . . . . . . . . . . . . . . . . . . . 127, 130
TENSION BANANA,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .74
TUBE

MATERIAL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .128
UPPER GUARD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44, 58

SUPPRESSOR, CONTACTOR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .108
SWITCH

ACTUATOR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111
LIMIT MICROSWITCH VDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .112
PRESSURE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111
SAFETY INTERLOCK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111
SAFETY INTERLOCK,, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111
SAFETY, INTERLOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .104

T
TABLE, END OF,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 57, 58, 60, 61
TACK & JUMP

LOWER THREAD MOTION,  . . . . . . . . . . . . . . . . . . . . . . . . . 70, 71

TACK & JUMP (continued)
STOP MOTION,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .73, 74
SUPPORT BRACKET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 74
VIDEO, MINIMIZING TAILS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . 121

TACK & JUMP SUPPORT BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . 74
TAPE, ULTRA SENSITIVE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
TENSION

ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 77
BAR

LOWER BRACKET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71
LOWER REAR THREAD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71
NUT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71
RELEASE, WELDMENT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71
SUPPORT BRACKET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

BELL, END, MHP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127
TERM, 2.5 CLP, 2X#12, FUSE, BLK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . 109
TERMINAL BLOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 109
THOMPSON BEARING BRACKET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
THOMPSON SHAFT

DBL GUSSETT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
SUPPORT PLATE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19, 20

THREAD
FOR BAG CLOSER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 120
HOLDER FOR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 90
PUSHER TOOL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122
RACK, LOWER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 69
TENSION ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71
TENSION BAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 74
TENSION MOUNT TUBE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71

THREAD DETECTOR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 110
THREAD DETECTOR TOOL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122
THREAD GUIDE

BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66
BAR ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 68
BUTTERFLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66

THREAD GUIDE ROD BRACKET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 74
THREAD PULL-OFF ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . .78, 79
THREAD TENSIO

BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 77
THREAD TENSION

ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 84
BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 77
CHANNEL, WITH EYELETS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 76
RELEASE/CLAMP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77, 83
SPRING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71
STUD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71
WASHER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71

THREADING HOOK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122
THREADING HOOK HOLDER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122
TIGHTENER, DATSQ BROWNING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
TIMING,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 85, 86, 87

BELT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19, 25, 58, 118
INSTRUCTION,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
MARK

MOUNTED BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
POINTER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

PULLEY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19, 25
T-NUT, DROP-IN, 5/16-18,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 106
TOP ALUM ROLLER, BACK CANOPY, . . . . . . . . . . . . . . . . . . . . . . . 124
TOP EXTENSION

ARM WELDMENT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 128
HINGED ARM, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127
HINGED ARM, RH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 128

TOP FEED ROLLER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .43, 44

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Quilting Machine149



Index by Part Description
TOP GUIDE BAR, TOP GUIDE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .127
TRACK

ROLLER, TORRINGTON,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .103
SLIDER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54
SPLICE STATION BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54
TUBE, SPLICE STATION, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .55

TRANSFORMER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 108, 111
TRAY, TOOL, WITH TROUGH END COVER,  . . . . . . . . . . . . . . . . . . .48
TRIMMER RETAINER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87, 118, 120
TROUGH

END COVER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
END COVER WITH TOOL TRAY, . . . . . . . . . . . . . . . . . . . . . . . . .48
HANDLE, 5/16-18,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51
MATERIAL GUIDE ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . .51
SPACER, WELDMENT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51
STIFFENER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51
SUPPORT BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48
WELDMENT, CLOTH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .48

TRUNION BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
TUBE

FRONT LEXAN GUARD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .50
MATERIAL SUPPORT PAINTED,  . . . . . . . . . . . . . . . . . . . 127, 128
SUPPORT, UPPER GUARD,  . . . . . . . . . . . . . . . . . . . . . . . . . . 44, 59
THREAD TENSION MOUNT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .71
TRACK, SPLICE STATION, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .55
WELDMENT, TROUGH S. GD. 108.2, . . . . . . . . . . . . . . . . . . . . . .49

TUBING
1/4 BLACK NYLON PNEUM,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .22
4MM-5/32 NYLON CLEAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .22
COPPER, MHP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .130

U
U.S PATENTS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .2
UNIVERSAL, JOINT, 2, MODIFIED, . . . . . . . . . . . . . . . . . . . . . . . . . . .124
UPPER

BUTTERFLY DRIVE LEVER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .87
BUTTERFLY DRIVE LINK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . 87, 92
DOOR MOUNT BRACKET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .106
MOUNT SPACER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .106
MOUNT, WITH TAP HOLES, . . . . . . . . . . . . . . . . . . . . . . . . . . . .106
ROCKER SHAFT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
SPACER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .106

UPS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .109

V
VALVE ASSEMBLY

PARKER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .112
PNEUMATICS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .111

VIDEO
GENERAL SAFETY PROCEDURES,  . . . . . . . . . . . . . . . . . . . . . .121
TACK & JUMP - MINIMIZING TAILS, . . . . . . . . . . . . . . . . . . . .121

W
WASHER

.266 x .50 x .062, CRS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 98
5/16 x 1-3/4 x 1/8 PAINTED,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
COLLAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
CRS, .266 x .50 x .062,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 118
FEED ROLLER DRIVE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
FLAT

#10, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 72
.598 x 7/8 x .093,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 95
17/32 ID x 15/16 OD,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9, 25
HEAVY DUTY, 1/2,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 118
HEAVY DUTY, 3/8,  . . . . . . . . . . . . . . . . . . . . . . . . . 20, 72, 118
NYLON, #10, .062,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .49, 103

FLAT, SAE
(THINNER), 1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .59, 95
HARD STEEL, 5/16,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
HARD, 5/16,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 117
HARD, 5/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
HARD, 7/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
HD STL, 1/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .54, 117
HD, 3/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .63, 124, 127, 130
STEEL, #10, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54

FLAT, USS
5/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
HARD, 3/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5, 124

LOCK, W-05,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 63
SERRATED, MODIFIED, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 83
SPECIAL, UHMW, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
SPLIT, #10, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .29, 30
SPLIT, LOCK

MED, #10,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25, 54, 71
MED, 1/2, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59, 95, 125
MED, 1/4, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .27, 54, 117, 127
MED, 3/8, . . . . . . . . . . . 5, 19, 59, 63, 72, 117, 124, 127, 130
MED, 5/16, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19, 117
MED, 5/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
MED, 7/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

STEEL, .515 x .875 x .062, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 95
THREAD TENSION,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .71, 84

WELDMENT
BACK CANOPY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124
LEG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 127
ROLLER SHAFT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 128

WIND UP CONTROL, ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . 124
WINDOW, OUTER LEXAN,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 106
WIRE DUCT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 109
WRENCH

FOR BEARING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122
HEX KEY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122

Y
YASKAWA, RESISTOR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 108

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

150Paragon M+


	Paragon M+ Series Chain Stitch Quilter
	Trademarks & Copyright
	Table of Contents
	Paragon M+ Series - 90”
	Introduction
	CD-ROM Navigation
	How to Read the Tables
	How to Get Additional Help
	How to Give Your Feedback

	Bridge, Assembly #2, J1K0000240
	Pre Assembly #1
	Pre Assembly #1, J1K0000246
	Needle Guide Rod Bracket, Assembly, J513195000
	Rocker Bearing Housing, Assembly, J5P10091AY
	Bearing Housing, Assembly, J513192485 (LH), J513192487 (RH)
	Needle Bar, Assembly, J5P101590A (90)
	Needle Bar Drive, Assembly, J5P3020020 (LH), J5P3020015 (RH)
	Needle Drive Lever, Assembly, J513192455


	Pre Assembly #2
	Pre Assembly #2, J1K0000309

	Auto Lubrication, J1K0001150
	Main Shaft
	Main Shaft, J1K0000639
	Eccentric Needle Drive and Cap, Assembly, J513170921
	Eccentric, Shuttle/Looper, Assembly, J5P30382
	Eccentric, Butterfly, Rear, Assembly, J5P30385


	Carriage
	Carriage, J1K0001121
	Carriage Block, Assembly, 1-1/4 x 1/2-13, J5Q13052AY
	Carriage Block, Assembly, 1-1/4, J5Q13054AY
	Carriage Block, Assembly, 1/2-13 Tap with 10-32, J5Q13055AY


	Feed Rollers
	Rear Feed Rollers, J1K0001224
	Idler Arm, Assembly, J5Q134646A

	Top Rollers and Drive, J1K0001367
	Arm Assembly, Upper Rear Roller, J513190806
	Idler Arm, Assembly, J5Q13465AY

	Front Feed Roller, J1K0001434

	Splice Station
	Splice Station, J113170413
	Drawing, Bag Closing, Assembly, J513179264
	End of Table (sheet 1 of 2), J1K0001623
	End of Table (sheet 2 of 2), J1K0001623
	Ball Screw and Support, Assembly, J513195110


	Thread Motion
	Butterfly, J1K0000811
	Butterfly Bearing Stand, Assembly, J5P30345AY
	Thread Guide, Double Row Assembly, J5P303169A

	Thread Rack, Lower, J1K0002722
	Tack & Jump, Lower, J1K0000741
	Tack & Jump, Stop Motion, J568082140
	Angle, Thread Guide with Eyelets, J568082142
	Channel, Thread Tension with Eyelets, J568082144
	Thread Tension Bar, J568082145
	Thread Pull-off Assembly, J568082150
	Angle, Thread Pull-off with Eyelets, J568082161
	Bar, Thread Pull-off with Eyelets, J568082162
	Bar, Slider with Eyelets, J568082163
	Thread Tension/Release/Clamp, J568082170
	Thread Tension Assembly, J568082180

	Timing
	Looper, Timing, J1K0000534
	Looper, Assembly, J518191605
	Lever, Retainer Drive, Assembly, J5P100292A
	Link, Upper Butterfly Drive, Assembly, J5P100402A
	Rod End, Looper Drive, Assembly, J5P800231A
	Rod End, Steel, 5/8 Hole, Assembly, J5Q12051AY
	Link, Stud, Assembly, J5Q1208ASY


	Presser Foot
	Presser Foot Drive, J1K0000564
	Presser Foot Needle Plate, J1K0000930
	Drawing, Presser Foot Drive, Assembly
	Lever, Link, Block, Presser Foot Drive, Assembly, J513192489 (LH), J513192490 (RH)


	Guarding
	Guards, J1K0002499
	Doors, J1K0002661

	Control Panel
	Enclosure, Main Cabinet, J1K0002633 (full kit)
	Panel, Main Cabinet, Assembly, J521019046

	Electrical
	Valve Assembly, Pneumatic Panel Layout, J568082616
	Electrical Parts

	Pneumatic, J1K0000753
	Decals
	Decal Locations, J513191948

	Retainer Drive Parts
	Spare Parts
	Options
	Back Canopy, J1K0002216 (shown), J1K0002222 (Extended, not shown)
	Material Handling Pack, J1K0002329
	Material Handling Pack, Backing Stands, J1K0002317


	Index by Part Number
	Index by Part Description



